JEL

lllustrated Parts Manual

Models
18RS
18RSJ

3121285

August 15, 2018 - Rev P







3121285

REVISION LOG

May 15, 2013 - A - Original Issue of Manual (Edited to B/M 1001135051 Revision D)
September 12, 2013 - B - Revised Manual (Edited to B/M 1001135051 Revision D)
December 30, 2013 - C - Revised Manual (Edited to B/M 1001135051 Revision D)

December 1, 2014 - D - Revised Manual (Edited to B/M 1001135051 Revision F)
September 1, 2015 - E - Revised Manual (Edited to B/M 1001135051 Revision 1)
October 30, 2015 - F - Revised Manual (Edited to B/M 1001135051 Revision I)
January 30, 2016 - G - Revised Manual (Edited to B/M 1001135051 Revision J)
April 27, 2016 - H - Revised Manual (Edited to B/M 1001135051 Revision K)
August 17, 2016 - | - Revised Manual (Edited to B/M 1001135051 Revision K)
November 18, 2016 - J - Revised Manual (Edited to B/M 1001135051 Revision K)
February 24, 2017 - K - Revised Manual (Edited to B/M 1001135051 Revision L)
May 31, 2017 - L - Revised Manual (Edited to B/M 1001135051 Revision M)
August 31, 2017 - M - Revised Manual (Edited to B/M 1001135051 Revision O)
November 30, 2017 - N - Revised Manual (Edited to B/M 1001135051 Revision P)
February 16, 2018 - O - Revised Manual (Edited to B/M 1001135051 Revision Q)
August 15, 2018 - Rev - P - Revised Manual (Edited to B/M 1001135051 Revision V)

18RS_18RSJ



GENERAL INFORMATION

SECTION 6 CYLINDER @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER v
ITEM ¥ PART NUMBER ary. DESCRIPTION REV.
771001140104 | Ref | LIFT CYLINDER ASSEMBLY B
1 0100011 AR ‘Compound, Locking
2 0630535 3 Capscrew 1/4-20 x 1-1/8
3 0791003 1 Screw #1024 x 38
4 0961897 1 Bushing, Tapered
5 1320136 1 Clamp, Cable
6 1683063 1 Head
7 2220883 1 Plug. O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 1 Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Setscrow #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Valve
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Soal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barrel
21A 0961950 2 Bushing
2 1001118086 1 Aod
22 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes items 101-109)
101 See Note 2 Ring, Wear (Note: Use pin 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use p/n 1001139996)
103 See Note 2 Ring. Lock (Note: Use p/n 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use p/n 1001139996)
105 See Note 2 O-Ring (Note: Use pin 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996}
200 1001119105 1 Kit, Sensor Magnet (Includes ltems 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105)
202 1001118066 1 Magnet, Sensor
208 1001118069 1 ing, Internal Retaining
®
201 Ly
ToaTrenos
PG# Model Designation Manual # Manual # Model Designation PG#

J ¢

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard (i.e
ANSI, CE,CSA). Components may also be identified by SN or manufacturer. common components that may be identified
by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by item
number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS
A table of contents is found toward the beginning of the manual. Figure number, description and page number are provided
for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS
The Recommended Spare Parts, located near the end of the manual, referance most frequently used maintenance parts.

5) PART NUMBER INDEX
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

18RS_18RSJ 3121285



GENERAL INFORMATION

6) NON-SERVICED PARTS

In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of assemblies and
installations there will be a Ref in the Qty column. In case of parts that are not available for service within assemblies or
components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed in the Qty. column of the
manual.

7) PARTS LIST ITEM NUMBERS
Numbers shown in the item# column correspond to numbers used in the associated illustration (s). ltem numbers which are
missing from the sequence in the parts list are not used on that page

8) INDENTED PARTS DESCRIPTION
An indented part description is included in the item under which it is indented.

9) ABB REVIATION AND SYMBOLS

AC s apms s .. Alternating Current LCD siun sisammnmnmasmssine LiGUId'Crystal Display
7. B ] = —— esasaan Advanced Design Electronics LED eonnss .. Light Emitting Diodes
ANSI ... o e Amerlcan National Standards Institute LH:: seumm SRR ... Left Hand
ARG i s s s aarme s A8 Required LSS cissimssinmimma s Load Sensing System

ASSY Assembly 11032 RPN 1 (=1 1 (/4" () (=1 ¢
AU X s s vsn sisnsmnan i moaam . .Auxiliary MM (mm) Milimeter
AWG........ Amerlcan ereGauge NV st s v v ERs L R GRS s ... Miliamps
B/M.. s e et et e et et ... Bill of Material NLA s cevrimmesssssssssesssssessssenses susenes No Longer Available

CE: s S e ..European Conformity NPT ... e eee vee cor cee wosee e ean vee e .. National Pipe Threads
CEW isvnsiiisssssissinsis woisis s avsnnsis  JGOUNtEr Clockwise NSS . Not Sold Separately

(o1 PPN et e e e ... Centimeter OD.. .ot cet e con e ctn e s st e eee e e OUTsIde Diameter

CWhomms s . .Clockwise ORB:wsansmsmmmsmnewnanmnwms Q-RING BOSS
(7. VS———— ..Canadlan Standards Association ORFS o e eee v eee ere st seese ane v oo O-Ring Face Seal
CYL... ... ...Cylinder 0Z (02). s % .. .Ounces
DIA. ... wr oo . Diameter 2 Cp— ... .Page
B CR—— s s Dlrect Current BN ossiemsionnnsmmmmessisnemsonssss . ..Part Number
EMS ..ot e vt e vt EMErgency Stop db s eaneis sy sessnnQuarts
ENG s wmmsmnsmmsrisasevasEngine .. .Quantity
S I SRR — ... .Feet . .Reference
GA(Ga):: s sl aw0auge S S T S ..Revision Level
HYD ssasmsssivassasv s s wsices Hydraulié 3 IR i ... Right Hand

HzZ.. o e . .. Hertz . Socnety ofAutomotlve Engineers

D s 2 In5|de Dlameter .Serial Number
1 PRRSPIEISN s ...inches Specifications
ISO .. InternatlonalOrganlzatlon for Standards - ...Turntable
JIC... S B R G e ...Joint Industry Council Unwersal Ground Module
| (C R, . Kilogram Viusssuscomossinransans RN ...Volts
s e e e et e e e RN we e wuLiter Wi s sisansmimmnan mamsassmesWatts
LB mnmimsmammsnnsssssrsansmssasssPounds oo s avaiawsssmianmnrseans NURBEP

10) ILLUSTRATION REFERANCE LETTERS

When necessary, illustrations may contain referance letters that are intended to track information (i. e. hoses, harnesses)
from one point to another or to track visual enlargement of components to show details that may be located in another
area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification changes
without prior notification. Contact JLG Industries, Inc. for updated information.

3121285 18RS_18RSJ






TABLE OF CONTENTS

SECTION 1 - FRAME . ...ttt e e oo oo oot et e e e e e e e et e e e e e e e e e e e et e e e e e e e s e e e e e e e e e e aae s r e e e eeeeeesnsnnneeeeeeenasnnnnneeeeens 11

FIGURE 1-1.
FIGURE 1-2
FIGURE 1-3.
FIGURE 1-4.
FIGURE 1-5
FIGURE 1-6.
FIGURE 1-7.
FIGURE 1-8.
FIGURE 1-9.

STEERING INSTALLATION ...ttt ittt ettt ettt e e e ettt e st e e s skt e e e tr e e e e snne e e s snn e e e antneneeas

. WHEEL DRIVE INSTALLATION.........cccvvveeeen.

DRIVE MOTOR ASSEMBLY .......cccocveiiiirennns
DRIVE HUB/BRAKE ASSEMBLY .........ccccceue.

. TIRE AND WHEEL INSTALLATION ...............

DRIVE VALVES INSTALLATION - 18RS............
DRIVE VALVES INSTALLATION - 18RSJ
FLOW DIVIDER VALVE ASSEMBLY ..ot
FRAME SHIELDS INSTALLATIONS ...

SECTION 2 - TURNTABLE ...t e e e s e et e e e e e e s s b b e et e e e e e e s e b b e et e e e e e e s e smnn e e e e e e s s e ssnnnenaaee s

FIGURE 2-1
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8.
FIGURE 2-9.

FIGURE 2-10.
FIGURE 2-11.
FIGURE 2-12.
FIGURE 2-13.
FIGURE 2-14.
FIGURE 2-15.
FIGURE 2-16.
FIGURE 2-17.
FIGURE 2-18.
FIGURE 2-19.
FIGURE 2-20.
FIGURE 2-21.
FIGURE 2-22.
FIGURE 2-23.
FIGURE 2-24.

. CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RS......oeiiiiiiiiiiiiiiee e

CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RSJ....
MAIN CONTROL VALVE ASSEMBLY - 18RS......cccccoociiiiiiiiieiincen
MAIN CONTROL VALVE ASSEMBLY - 18RSJ
TURNTABLE BEARING AND SWING DRIVE INSTALLATION........cccccceeeee
SWING MOTOR ASSEMBLY ..ottt r e st be e e s a e e s s b en e e
SWING BEARING AND ROTATION BOX ASSEMBLY
TANK INSTALLATIONS ..ottt

HYDRAULIC TANK ASSEMBLY ...ttt sttt st s e e e e s e bn e e nns
HYDRAULIC TANK LOCK INSTALLATION (SN B300002264 to Present)
FUEL FILTER INSTALLATION (OPTIONAL) .....ccoitiiitiiiiieit e
WATER SEPARATOR FILTER ASSEMBLY (OPTIONAL)
ELECTRICAL INSTALLATION - 18RS .............
ELECTRICAL INSTALLATION - 18RSJ
GROUND CONTROL PANEL ASSEMBLY - 18RS.................

GROUND CONTROL PANEL ASSEMBLY - 18RSJ...............

KEY SWITCH ASSEMBLY ...
GROUND CONTROL DOOR INSTALLATION (OPTIONAL) ....ccoeeviiiiienee
ELECTRICAL PANEL ASSEMBLY ...
LIMIT SWITCH INSTALLATION ... ceeeei ettt ettt e e e e e e e e s e e e e e e e s e e e et e e e s e snnrn e e e e e e e e annnnnes
BEACON LIGHT INSTALLATION (OPTIONAL)
HOODS INSTALLATION ...t e e e e e s e e e e e e e s e e e e e e e e s e nn e e e e e e e e s nnnnes
CENTER HOOD ASSEMBLY (ENGINE SIDE)......c.uttiiititieiiiiee ettt sttt sste e e st snnr e e e snneees
CENTER HOOD ASSEMBLY (TANK SIDE) .....ettiiititeiiiiiee ittt e et e e e e s s e snneeeennnee s

SECTION 3 - ENGINE ... et e oo e e oo s e et e e e e e e e s s b e et e e e e e sa s b e et e e e e e e s s ban et e e e e e e s e ssnnnnneeaeeas 89

FIGURE 3-1.
FIGURE 3-2.
FIGURE 3-3.
FIGURE 3-4.
FIGURE 3-5.
FIGURE 3-6.

DEUTZ ENGINE INSTALLATION ...coiiiiiiiiiiiiii it ib e s b e s eba e 90
ENGINE AND PUMP ASSEMBLY ..ottt bbb s sbb e s sba e 92
ENGINE ASSEMBLY ...t e e e oo oo e e e oo e e e e e e e e e e s e n s e et e e e e e e s nsne e e e e e e e s sasnn e e e eeeeeeennnnneas

ENGINE COMPONENTS
PUMP COUPLING INSTALLATION. ...ttt ettt e e e e e et e e e e e e e e e e e e e e s e e e e e e e e e e s nnnnnes 102
PISTON PUMP ASSEMBLY ...ttt et e e e e e e e e e s et e e e e e e st e e e e e e e nn e e e e e e e e ennnnnees 104

FIGURE 3-7. BATTERY INSTALLATION ..ottt sttt e st e e e st e s e e s sar e e s snn e e e 108
SECTION 4 - BOOM .....otiiiiiiiie ittt sttt sttt e skt e oot ee e s b e e e e ok b bt e e s b et e e 4 eh b e e e e aa bbb e e e ke et e e s ab e e e e sk b e e e e e ab e e e e s na e e e s sanre s 111
FIGURE 4-1. BOOM AND CYLINDERS INSTALLATION - 18RS.....e ettt e e e e e e e 112
FIGURE 4-2. BOOM AND CYLINDERS INSTALLATION = L8RSJ....ccciitiiiiiiiieeiitiie ettt 116
FIGURE 4-3. MAIN BOOM ASSEMBLY - 18RS....cii ittt e ettt e e e e s e e e e e s st et e e e s et e e e e e e e e anrnnees
FIGURE 4-4. MAIN BOOM ASSEMBLY - 18RSJ
FIGURE 4-5. JIB ASSEMBLY ...ttt e et e e e e s e s b e e e e e oo e s s b e b e e e e e e s s bbb e e e e e e e s s s nrbeeeas
FIGURE 4-6. POWER TRACK ASSEMBLY ...ttt ettt e e e e ettt e e e e e st e et e e e s e e e e e e s et r e e e e e e e e annnnnes

FIGURE 4-7.
FIGURE 4-8.
FIGURE 4-9.
FIGURE 4-10
FIGURE 4-11
FIGURE 4-12
FIGURE 4-13
FIGURE 4-14

3121285

PROXIMITY SWITCH INSTALLATION - 18RS........cccccoeeiinnn
PROXIMITY SWITCH INSTALLATION - 18RSJ
PLATFORM ROTATOR ASSEMBLY - 18RS.......cccoovvveeiiiinns
. PLATFORM ROTATOR ASSEMBLY - 18RSJ
. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RS ..............
. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RSJ ...coiiiiiiiiiiieee et
. PLATFORM SUPPORT INSTALLATION - WITH LSS
. PLATFORM SUPPORT INSTALLATION (18RSJ) - WITH LSS.... ettt

18RS_18RSJ 7



TABLE OF CONTENTS

SECTION 5 = PLATFORM ...ttt e ettt e e oo oottt e e e e e sk e e et e e e e e e e s e s e et e e e e e e e as e e e e e e e e e e e snsnnneeeeeeenaasnnneeeeeeens 149
FIGURE 5-1. PLATFORM ASSEMBLY ...ttt ettt e oot e e e e e ettt e e e e e e s s e e et et e e e s e n e e e e e e s naennnnneeeeens 150
FIGURE 5-2. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RS.......ccccoiiiiiiiiiiiiii e, 152
FIGURE 5-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RSJ (Prior to SN B300001836)............cccveen.e. 154
FIGURE 5-4. PLATFORM CONSOLE ASSEMBLY - 18RS (Prior to SN B30000L1441) .......ccociiiiiiiiiiieiie e
FIGURE 5-5. PLATFORM CONSOLE ASSEMBLY - 18RS (SN B300001441 to Present) ...........

FIGURE 5-6. PLATFORM CONSOLE ASSEMBLY - 18RSJ ..ot

FIGURE 5-7. PLATFORM ASSEMBLY - 30IN X 3FT (76CM X .91M) - DROP BAR ENTRY

FIGURE 5-8. PLATFORM ASSEMBLY - 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (1 GATE / 2 DROP BARS).............. 170
FIGURE 5-9. PLATFORM ASSEMBLY — 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (3 DROP BARS)

FIGURE 5-10. CONSOLE BOX ASSEMBLY (Prior to SN B300001540) .........cciiuiiiiiiiiieiiie e

FIGURE 5-11. CONSOLE BOX ASSEMBLY (SN B300001540 to Present)
FIGURE 5-12. CONSOLE BOX ASSEMBLY (SN B300001540 through B300001835) .........ccceiiiriiiiiiiiiiiiieeien e
FIGURE 5-13. CONSOLE BOX ASSEMBLY (SN B300001836 to Present)
FIGURE 5-14. CONTROLLER ASSEMBLY (LIFT AND SWING)........cccceevivererinnn.

FIGURE 5-15. CONTROLLER ASSEMBLY (LIFT AND SWING).....cciitttiiititteiiiiiie ettt e st e e st e e nnae e e nineee s
FIGURE 5-16. CONTROLLER ASSEMBLY (DRIVE AND STEER) ..ottt
FIGURE 5-17. CONTROLLER ASSEMBLY (DRIVE AND STEER) ..ottt

SECTION 6 - CYLINDER.....ccoii i e oo e e e oo oot e e e e e e oo s s e e e e e e e e e s mae e e e e e e e e e s snae e e e e e e e e sannnnneeeeeesaannnnnneaeeess 193

FIGURE 6-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RS.......oiiiiiiiiiiiiieiniiee et
FIGURE 6-2. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RSJ......cciiiiiiiiiiiieeiiiee et
FIGURE 6-3. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (Prior to SN B300003130).......cciiuueiieiaiieeieeesireesieeesireesineesireesnee e
FIGURE 6-4. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (SN B300003130 to Present)
FIGURE 6-5. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RS.......coiiiiiiiiiiiiie it
FIGURE 6-6. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RSJ
FIGURE 6-7. MASTER CYLINDER ASSEMBLY - 18RS ..........ccccciiiiiiiiiiiiiin,
FIGURE 6-8. MASTER CYLINDER ASSEMBLY - 18RSJ
FIGURE 6-9. STEER CYLINDER ASSEMBLY ..ottt
FIGURE 6-10. TELESCOPE CYLINDER ASSEMBLY - 18RS (Prior to SN B300001836)............
FIGURE 6-11. TELESCOPE CYLINDER ASSEMBLY - 18RS (SN B300001836 to Present)
FIGURE 6-12. TELESCOPE CYLINDER ASSEMBLY - 18RSJ.....oiiiiiiiiiiiiiie ettt e s e e
FIGURE 6-13. VALVE BLOCK ASSEMBLY ....eitiiiiiiiiiiiiiee ettt ettt e et e e e e e ettt e e e e e e s st e e e e et e e e s e e e e e e e e s naaennreeeeeeeas

SECTION 7 - HYDRAULIC ...ttt ettt e e oo 4okttt e e e ookt e et e a2 e e e s e ettt e e e e e e b e n e et e e e e e e s s bn e e et e e e e s st nnneeeeeens

FIGURE 7-1. HYDRAULIC INSTALLATION (FRONT AXLE) = 18RS......iiiiiitieiitiie ettt st e s nannee s
FIGURE 7-2. HYDRAULIC INSTALLATION (FRONT AXLE) - 18RSJ
FIGURE 7-3. HYDRAULIC INSTALLATION (REAR AXLE) - 18RS.........cccccvvernnen.

FIGURE 7-4. HYDRAULIC INSTALLATION (REAR AXLE) - 18RSJ........ccceevveennne.

FIGURE 7-5. HYDRAULIC INSTALLATION (BOOM) - 18RS ......ccoeiviieeerinerennne

FIGURE 7-6. HYDRAULIC INSTALLATION (BOOM) = 18RSJ ... .ciiiiiiiiiie ittt strea et e et a et e e s s e e nnnnee s
FIGURE 7-7. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RS ..ottt ettt
FIGURE 7-8. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RSJ
FIGURE 7-9. HYDRAULIC FLUSHING LOOP INSTALLATION - 18RS ..ottt
FIGURE 7-10. HYDRAULIC FLUSHING LOOP INSTALLATION = 18RSJ.....ccciiiiiiiiiiiiieiiiiie it
FIGURE 7-11. HYDRAULIC DIAGRAM LIST ..ttt ettt ettt e e e ettt e e e e e e e e e e e e e e s e e e e e e e s e e eeeeeeas

SECTION 8 - ELECTRICAL. ..ttt e ettt e e oo oottt e e e e e e e s et e e e e e e e e e ae e et e e e e e e s st n e et e e e e e e sansnnneeeeeeesasnnnneeeeeens 259

FIGURE 8-1. ELECTRICAL DIAGRAM LIST ..ottt sttt sttt e e st e e st e e nnne e e s neneee s 260
FIGURE 8-2. AC AT PLATFORM RECEPTACLE COMPONENTS - 110V GFI (ANSI EXPORT SPECS) ......ccceiiiiiiieiiiei 262
FIGURE 8-3. AC AT PLATFORM RECEPTACLE COMPONENTS - 220V (ANSI EXPORT SPECS) ......coiiiiiiiiiiieniee e

FIGURE 8-4. AC AT PLATFORM RECEPTACLE COMPONENTS - DEALER/CUSTOMER SUPPLIED
FIGURE 8-5. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITHOUT SKYPOWER).......ccccoiiiiiiiiiieiii e

FIGURE 8-6. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITHOUT SKYPOWER) .......ccoioiiiiiiiiiieiiiiie e

FIGURE 8-7. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (Prior to SN B300001836) ............cc.c...... 272
FIGURE 8-8. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (SN B300001836 to Present).................. 274
FIGURE 8-9. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (Prior to SN B300001836) .................... 276
FIGURE 8-10. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (SN B300001836 to Present).............. 278
FIGURE 8-11. AC TO PLATFORM CABLE - TOWER BOOM (WITHOUT SKYPOWER) ....ccciiiiiiiiiiiiiiiieee e 280
FIGURE 8-12. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (Prior to SN B300001836)............cccverrrnen. 282
FIGURE 8-13. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (SN B300001836 to Present) ..................... 284
FIGURE 8-14. BEACON HARNESS ... .o e e e e s e e e e e e e s e e e e e s s nane e e e as 286
FIGURE 8-15. BOOM CABLES INSTALLATION - 18RS WITHOUT SKYPOWER.........coooiiiiiiiiiiiiiii e, 288

8 18RS_18RSJ 3121285



FIGURE 8-16.
FIGURE 8-17.
FIGURE 8-18.
FIGURE 8-19.
FIGURE 8-20.
FIGURE 8-21.
FIGURE 8-22.
FIGURE 8-23.
FIGURE 8-24.
FIGURE 8-25.
FIGURE 8-26.
FIGURE 8-27.
FIGURE 8-28.
FIGURE 8-29.
FIGURE 8-30.
FIGURE 8-31.
FIGURE 8-32.
FIGURE 8-33.
FIGURE 8-34.
FIGURE 8-35.

SECTION 9 - DECALS

FIGURE 9-1.
FIGURE 9-2.
FIGURE 9-3.
FIGURE 9-4.

TABLE OF CONTENTS

BOOM CABLES INSTALLATION - 18RS WITH SKYPOWER
BOOM CABLES INSTALLATION - 18RSJ WITHOUT SKYPOWER
BOOM CABLES INSTALLATION - 18RSJ WITH SKYPOWER
BOOM HARNESS - MAIN BOOM - 18RS
BOOM HARNESS - MAIN BOOM - 18RSJ
BOOM HARNESS - TOWER BOOM
CHASSIS HARNESS
EMR2 POWER HARNESS
ENGINE HARNESS
GROUND CONTROL PANEL HARNESS - 18RS
GROUND CONTROL PANEL HARNESS - 18RSJ
JIB HARNESS
LIFT DOWN HARNESS
PLATFORM BOX HARNESS - 18RS (Prior to SN B300001836)
PLATFORM BOX HARNESS - 18RS (SN B300001836 to Present)
PLATFORM BOX HARNESS - 18RSJ
PROXIMITY SENSOR HARNESS
TURNTABLE HARNESS
VALVE HARNESS - 18RS
VALVE HARNESS - 18RSJ

DECAL INSTALLATION - ANSI SPEC
DECAL INSTALLATION - BRAZIL SPEC
DECAL INSTALLATION - CHINESE SPEC
DECAL INSTALLATION - JAPANESE SPEC

FIGURE 9-5. DECAL INSTALLATION - KOREAN SPEC.......ci ittt ettt e et e e e s e e e e e e e a e

FIGURE 9-6. DECAL INSTALLATION - LATIN AMERICAN SPEC

FIGURE 9-7. DECAL INSTALLATION - OPTIONS ...ttt ettt e et e e e e s e e e e e e e s e
SECTION 10 - RECOMMENDED SERVICE PARTS STOCK. ... i ttiiiiiee ittt et e e e s e e e s e 361

FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK ... ..o 362
SECTION 11 - SPECIAL OPTIONS ...t e e e e s s s bbb e e e e e e s s s b e b e e e e e s s s bbb e e e e e e e s e s annaees 363

FIGURE 11-1. SPECIAL OPTIONS . ....eeetttieiiiitite et ettt e e s ettt e e e s e e et e e e a4 s st e et e e e a4 s s b e et e et e e e s e s e et e e e e n e sntr e et e eeeeeannsnnnes 364
PART NUMBER INDEX .....ottittiiiiiiiiit ittt ettt e ettt e e e e ettt et e e o4 e s ettt e 244 a s n e e s ettt e e e 2o s b e s ettt e e e e e e s b e et e e e e e e st nne e e e e e e e s e nnrnneeeeeens 367
3121285 18RS_18RSJ 9






SECTION 1 - FRAME

SECTION 1 - FRAME

3121285 18RS_18RSJ 11



SECTION 1 - FRAME

FIGURE 1-1. STEERING INSTALLATION

3121285

18RS_18RSJ

12



SECTION 1 - FRAME

FIGURE 1-1. STEERING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001133419 Ref STEERING INSTALLATION C
1 0100011 AR Compound, Locking
2 0711620 4 Bolt M16 x 60
3 0761010 8 Bolt M10 x 20
5 2160016 4 Fitting, Grease
6 3020029 AR Grease, Bearing
7 3422813 4 Pin
9 3841143 4 Keeper, Pin
10 4740111 4 Thrustwasher
11 4812300 4 Washer M16
12 1001130477 1 Steer Cylinder Assembly (See CYLINDER SECTION for
Breakdown)
13 1001148486 2 Spindle
14 1001131788 2 Link, Tie-Rod
15 1001134289 2 Bearing
16 1001148425 4 Kingpin
17 1001148430 4 Bearing
19 1001148482 2 Thrustwasher
20 1001148537 2 Thrustwasher
21 1001148538 2 Thrustwasher
22 4812100 4 Washer M10
23 1001148540 2 Support, Hose
24 0711231 4 Bolt M12 x 140
25 3291205 4 Nut M12
26 0762014 2 Bolt M20 x 30
27 1001148610 2 Cover, Kingpin

3121285 18RS_18RSJ 13



SECTION 1 - FRAME
FIGURE 1-2. WHEEL DRIVE INSTALLATION

ART_1001133308

14 18RS_18RSJ 3121285



SECTION 1 - FRAME
FIGURE 1-2. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001133308 Ref WHEEL DRIVE INSTALLATION C
1 0100019 AR Compound, Locking
0682013 24 Bolt 5/8 x 1-5/8 Grade 8

4 1001132519 4 Drive Motor/Hub/Brake Assembly H

4A 0100011 AR Compound, Locking (Not Shown)

4B 1001132500 4 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)

4C 1001132499 4 Drive Hub/Brake Assembly (See DRIVE HUB/BRAKE
ASSEMBLY for Breakdown)

5 4892000 24 Washer 5/8

3121285 18RS_18RSJ 15



SECTION 1 - FRAME

FIGURE 1-3. DRIVE MOTOR ASSEMBLY

ART_1001132500

16 18RS_18RSJ 3121285



SECTION 1 - FRAME
FIGURE 1-3. DRIVE MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001132500 Ref DRIVE MOTOR ASSEMBLY E
1 70004126 1 O-Ring
2 70004075 1 Seal, Shaft
3 70004076 1 Plug
4 See Note NSS O-Ring (Note: Use Item 50)
5 See Note NSS O-Ring (Note: Use Item 50)
6 70004077 NLA Shaft (Note: Purchase Complete Motor)
7 70004078 NLA Gear Set (Note: Purchase Complete Motor)
8 70004079 NLA Coupling, Drive (Note: Purchase Complete Motor)
9 70004080 NLA Plate (Note: Purchase Complete Motor)
10 70004081 NLA Ball (Note: Purchase Complete Motor)
11 70004082 NLA Plate, Valve (Note: Purchase Complete Motor)
12 70004083 NLA Plate, Balance (Note: Purchase Complete Motor)
13 70004084 NLA Pin (Note: Purchase Complete Motor)
14 See Note NSS O-Ring (Note: Use Item 50)
15 See Note NSS O-Ring (Note: Use Item 50)
16 70004085 NLA Washer (Note: Purchase Complete Motor)
17 70004086 NLA Spacer (Note: Purchase Complete Motor)
18 70004087 NLA Cover, End (Note: Purchase Complete Motor)
19 70004088 4 Screw M10
20 See Note 1 Nameplate (Note: Not Available for Purchase)
21 See Note 4 Rivet (Note: Not Available - Purchase Locally)
27 70004089 NLA Flange, Mounting (Note: Purchase Complete Motor)
50 70004090 1 Seal Kit - Motor (Includes Items 1, 2, 4, 5, 14 & 15)

3121285 18RS_18RSJ 17



SECTION 1 - FRAME

FIGURE 1-4. DRIVE HUB/BRAKE ASSEMBLY

ART_1001132499

3121285

18RS_18RSJ

18



SECTION 1 - FRAME

FIGURE 1-4. DRIVE HUB/BRAKE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001132499 Ref DRIVE HUB/BRAKE ASSEMBLY G
1 70004353 2 Screw 1/4-20 x 1/2
2 See Note NSS Cover (Note: Use Item 101)
3 See Note NSS Pin (Note: Use Item 101)
4 See Note NSS O-Ring (Note: Use Item 100 or 101)
5 See Note NSS Ring (Note: Use Item 101)
6 See Note NSS Plug with O-Ring (Note: Use Item 101)
7 See Note NSS Cover (Note: Use Item 101)
8 See Note NSS O-Ring (Note: Use Item 100 or 101)
9 See Note NSS Shim (Note: Use Item 101)
10 70004354 1 Gear, Pinion
11 70004355 2 Ring, Retaining
12 70004356 1 Ring, Retaining
13 70004357 1 Gear Assembly
14 70004358 1 Gear, Pinion
15 70004359 1 Shaft, Coupling
16 70004360 1 Spring
18 See Note NSS Housing, Planetary Gear (Note: Purchase Complete Hub)
19 70004361 3 Screw M8 x 20 Grade 10.9
20 See Note NSS O-Ring (Note: Use Item 100)
21 70004362 1 Nut, Ring
22 70004363 2 Screw M6 x 10
23 70004364 2 Bearing
24 70004365 1 Support, Hub
25 70004366 9 Bolt, Wheel
26 70004367 4 Ring, Retaining
27 70004368 4 Bearing
28 70004369 4 Gear
29 See Note NSS Seal (Note: Use Item 100)
30 70004370 1 Ring
31 70004371 1 Bearing
32 See Note NSS Plug (Note: Not Available for Purchase)
33 70004372 1 Stub, Axle
34 See Note NSS O-Ring (Note: Use Item 100)
35 70004373 1 Shatft, Input
36 70004374 1 Shim
37 See Note NSS Disc, Metal (Note: Use Item 102)
38 See Note NSS Disc, Composite (Note: Use ltem 102)
39 See Note NSS Seal (Note: Use Item 100 or 102)
40 See Note NSS O-Ring (Note: Use ltem 100 or 102)
41 See Note NSS Spacer (Note: Use Item 102)
42 See Note NSS Seal (Note: Use Item 100 or 102)
43 See Note NSS O-Ring (Note: Use Item 100 or 102)
44 See Note NSS Piston (Note: Use Item 102)
45 See Note NSS Spring (Note: Use Item 102)
46 See Note NSS Spacer (Note: Use Item 102)
47 See Note NSS Ring, Retaining (Note: Use Item 102)
48 70004375 1 Bearing
49 See Note NSS O-Ring (Note: Use Item 100)
50 70004376 1 Support, Input

3121285 18RS_18RSJ 19



SECTION 1 - FRAME

20

ITEM PART NUMBER QTY DESCRIPTION REV

52 See Note NSS Screw 7/16 x 1 (Note: Use Item 101)

53 See Note NSS Seal (Note: Use Item 100)

54 70004377 4 Screw M10 x 30

100 70004378 1 Seal Kit (Includes Items 4, 8, 20, 29, 34, 39, 40, 42, 43, 49 & 53)

101 70004379 1 Cover Kit (Includes Items 2-9 & 52)

102 70004380 1 Brake Kit (Includes Items 37-47)

3121285

18RS_18RSJ






SECTION 1 - FRAME




SECTION 1 - FRAME
FIGURE 1-5. TIRE AND WHEEL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139014 Ref TIRE AND WHEEL INSTALLATION C
1 3300106 36 Nut, Wheel (9 per Wheel)
2 Ref Tire and Wheel Assembly Options:
2 1001134196 2 315/55D20 Foam-Filled Left Side E
2 1001134197 2 315/55D20 Foam-Filled Right Side E
Ref Note: Assemblies may require ballast/foam filling to

manufacture's specifications prior to installing on a
machine. Refer to Operation and Safety or Service and
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire and wheel assembly, otherwise,
purchase complete assembly.

2 1001134195 1 Tire 315/55D20

2A 4640113 NLA Valve Stem, Air (Use p/n 8786514)
2B 1001134194 1 Rim, Wheel

2C 1001144655 1 Decal - Transport Wheels

3121285 18RS_18RSJ 23



SECTION 1 - FRAME
FIGURE 1-6. DRIVE VALVES INSTALLATION - 18RS

24 18RS_18RSJ 3121285



SECTION 1 - FRAME

FIGURE 1-6. DRIVE VALVES INSTALLATION - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001133907 Ref DRIVE VALVES INSTALLATION - 18RS B
1 0100011 AR Compound, Locking
0761012 4 Bolt M10 x 25
4 4812000 4 Washer M10
13 1001149866 1 Flow Divider Valve Assembly (See FLOW DIVIDER VALVE
ASSEMBLY for Breakdown)

3121285 18RS_18RSJ 25



SECTION 1 - FRAME
FIGURE 1-7. DRIVE VALVES INSTALLATION - 18RSJ

26 18RS_18RSJ 3121285



SECTION 1 - FRAME

FIGURE 1-7. DRIVE VALVES INSTALLATION - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001180517 Ref DRIVE VALVES INSTALLATION - 18RSJ B
1 0100011 AR Compound, Locking
0761012 4 Bolt M10 x 25
4 4812000 4 Washer M10
13 1001149866 1 Flow Divider Valve Assembly (See FLOW DIVIDER VALVE
ASSEMBLY for Breakdown)

3121285 18RS_18RSJ 27



SECTION 1 - FRAME
FIGURE 1-8. FLOW DIVIDER VALVE ASSEMBLY

ART_1001149866

28 18RS_18RSJ 3121285



SECTION 1 - FRAME

FIGURE 1-8. FLOW DIVIDER VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001149866 Ref FLOW DIVIDER VALVE ASSEMBLY B
1 7022397 4 Valve, Check
1 7022399 4 Seal Kit - 7022397 Cartridge
2 70004017 1 Valve, Flow Divider
2 7021625 1 Seal Kit - 70004017 Cartridge
3 70004018 2 Valve, Flow Divider
3 7021625 2 Seal Kit - 70004018 Cartridge
4 70003957 1 Valve, Pilot
4 70003980 1 Seal Kit - 70003957 Cartridge
5 70003958 1 Valve, Pilot
5 70003981 1 Seal Kit - 70003958 Cartridge
6 70003959 1 Valve, Pilot
6 70003980 1 Seal Kit - 70003959 Cartridge
7 7012974 2 Valve, Solenoid (Less Coil)
7 7010543 2 Seal Kit - 7012974 Cartridge
8 70002386 2 Coil
9 70002962 2 Lock Kit
10 70000781 4 Lock Kit
11 70003960 1 Orifice
12 70002209 2 Orifice
13 Ref Plug Options (Note: Not called out on Drawing):
13 7017406 11 Plug 1/4 (#4)
13 7024844 15 Plug 3/8 (#6)
13 7024845 11 Plug 1/2 (#8)
13 See Note 1 Plug 5/8 (#10) (Note: Not Available - Purchase Locally)

3121285 18RS_18RSJ 29



SECTION 1 - FRAME

FIGURE 1-9. FRAME SHIELDS INSTALLATIONS

3121285

18RS_18RSJ

30



SECTION 1 - FRAME

FIGURE 1-9. FRAME SHIELDS INSTALLATIONS

ITEM PART NUMBER QTY DESCRIPTION REV
1001134994 Ref FRAME SHIELDS INSTALLATIONS A
1 0100011 AR Compound, Locking
2 0700812 12 Bolt M8 x 25
3 4811900 12 Washer M8
4 1001118274 6 Nut, Clip M8
5 1001133909 2 Cover, Axle
6 1001133911 1 Cover, Frame
7 1001145004 1 Cover, Frame

3121285 18RS_18RSJ 31






SECTION 2 - TURNTABLE

SECTION 2 - TURNTABLE

3121285 18RS_18RSJ 33



SECTION 2 - TURNTABLE
FIGURE 2-1. CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RS

OPPOSITE SIDE
OF TURNTABLE REF.

ART_1001133907_20F2

34 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-1. CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001133907 Ref CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - B
18RS

1 0100011 AR Compound, Locking

2 0761010 8 Bolt M10 x 20

3 0761012 4 Bolt M10 x 25

4 4812000 16 Washer M10

6 1001132296 1 High Pressure Filter Assembly C

6 70003545 1 Element, Filter (Includes O-Ring)

7 1001132299 1 Medium Pressure Filter Assembly B

7 70002231 1 Element, Filter (Includes O-Ring)

8 1001132303 1 Main Control Valve Assembly (See MAIN CONTROL VALVE

ASSEMBLY for Breakdown)

3121285 18RS_18RSJ 35



SECTION 2 - TURNTABLE
FIGURE 2-2. CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RSJ

OPPOSITE SIDE

OF TURNTABLE REF. \“3\!'/“

36 18RS_18RSJ 3121285



FIGURE 2-2. CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RSJ

SECTION 2 - TURNTABLE

ITEM PART NUMBER QTY DESCRIPTION REV
1001180517 Ref CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - B
18RSJ

1 0100011 AR Compound, Locking

2 0761010 8 Bolt M10 x 20

3 0761012 8 Bolt M10 x 25

4 4812000 22 Washer M10

5 1001186435 1 Bracket, Pump

6 1001132296 1 High Pressure Filter Assembly C

6 70003545 1 Element, Filter (Includes O-Ring)

7 1001132299 1 Medium Pressure Filter Assembly B

7 70002231 1 Element, Filter (Includes O-Ring)

8 1001179923 1 Main Control Valve Assembly (See MAIN CONTROL VALVE

ASSEMBLY for Breakdown)

10 1001186846 1 Hand Pump Assembly

10 70005440 1 Cartridge, Valve

10 7024896 1 Seal Kit - 70005440 Valve

11 0700823 2 Bolt M8 x 75

12 0761016 2 Bolt M10 x 40

13 3290805 2 Nut M8

14 3291005 2 Nut M10

15 4811900 4 Washer M8

16 4812002 2 Washer M10

18 2560122 1 Handle, Pump

19 3820020 2 Rivet

20 1001114761 1 Grip, Handle

21 1380136 2 Clip, Gripper

3121285 18RS_18RSJ

37



SECTION 2 - TURNTABLE
FIGURE 2-3. MAIN CONTROL VALVE ASSEMBLY - 18RS

‘e -o ¢ WL
B . -
(08 @S
gl P A)
$‘;\ - @ , b_-/ P 1
15 A \Q) AN @ e /7 @
’\ ¥ s 0 (') -
! : *9) 2N o\ o 12
2 >
O ? a
. 0 13
38 18RS_18RSJ

3121285



SECTION 2 - TURNTABLE
FIGURE 2-3. MAIN CONTROL VALVE ASSEMBLY - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001132303 Ref MAIN CONTROL VALVE ASSEMBLY - 18RS C
1 70003961 1 Cartridge, Crossover Relief
1 7021653 1 Seal Kit - 70003961 Cartridge
2 70004151 1 Cartridge, Crossover Relief
2 7021653 1 Seal Kit - 70004151 Cartridge
3 7012975 1 Cartridge, Check
3 7012540 1 Seal Kit - 7012975 Cartridge
4 70002975 2 Cartridge, Check
4 70002976 2 Seal Kit - 70002975 Cartridge
5 70003963 1 Cartridge, Compensator
5 7010543 1 Seal Kit - 7003963 Cartridge
6 70002973 1 Cartridge, Compensator
6 2900707 1 Seal Kit - 70002973 Cartridge
7 70004152 1 Cartridge, Compensator
7 2900707 1 Seal Kit - 70004152 Cartridge
8 70006291 1 Cartridge, Flow Control
8 7010543 1 Seal Kit - 70006291 Cartridge
9 70002972 1 Cartridge, Flow Control
9 7010543 1 Seal Kit - 70002972 Cartridge
10 7012989 1 Cartridge, Flow Regulator
10 7012953 1 Seal Kit - 7012989 Cartridge
11 7023984 1 Cartridge, Flow Regulator
11 7012953 1 Seal Kit - 7023984 Cartridge
12 10837580 1 Cartridge, Load Shuttle
12 7010543 1 Seal Kit - 10837580 Cartridge
13 7012914 2 Cartridge, Pilot Check
13 7012918 2 Seal Kit - 7012914 Cartridge
14 70004153 1 Cartridge, Relief
14 7012998 1 Seal Kit - 70004153 Cartridge
15 70003968 1 Cartridge, Relief
15 7012998 1 Seal Kit - 70003968 Cartridge
16 7023913 1 Cartridge, Relief
16 7012998 1 Seal Kit - 7023913 Cartridge
17 7017422 1 Cartridge, Relief
17 7012998 1 Seal Kit - 7017422 Cartridge
18 70004154 1 Cartridge, Relief
18 7017496 1 Seal Kit - 70004154 Cartridge
19 70003970 1 Cartridge, Solenoid (Without Cail)
19 70003976 1 Seal Kit - 70003970 Cartridge
19 7022390 1 Nut, Coil
20 70003971 2 Cartridge, Solenoid (Without Cail)
20 70002967 2 Seal Kit - 70003971 Cartridge
20 7022390 2 Nut, Coil
21 70002966 1 Cartridge, Solenoid (Without Coil)
21 70003976 1 Seal Kit - 70002966 Cartridge
21 7022390 1 Nut, Coil
22 7024884 2 Cartridge, Solenoid (Without Coil)
22 7012967 2 Seal Kit - 7024884 Cartridge
22 7022390 2 Nut, Coil
23 70002401 1 Cartridge, Solenoid (Without Coil)

3121285 18RS_18RSJ 39



SECTION 2 - TURNTABLE

40

ITEM PART NUMBER QTY DESCRIPTION REV
23 7017496 1 Seal Kit - 70002401 Cartridge
23 7022390 1 Nut, Coil
24 7012910 2 Cartridge, Solenoid (Without Coil)
24 2900708 2 Seal Kit - 7012910 Cartridge
24 70003977 2 Nut, Coil
25 7017410 1 Cartridge, Solenoid (Without Coil)
25 7012967 1 Seal Kit - 7017410 Cartridge
25 70003978 1 Nut, Coil
26 70003788 5 Call
27 70002386 9 Coil
28 70003974 1 Disc, Check Valve
29 70002974 3 Disc, Check Valve
30 70003975 2 Orifice
31 See Note AR Plug Options (Not Shown)
31 7024844 1 Plug 3/8 (#6)
31 7017406 9 Plug 1/4 (#4)
18RS_18RSJ 3121285






SECTION 2 - TURNTABLE
FIGURE 2-4. MAIN CONTROL VALVE ASSEMBLY - 18RSJ

24
23 31
30 24 gf 33 15 21
32 31 33
33
27 S zlw <Moo
n (EFSEHT A
A &

| =1 | =
26 EIS AT ll - [ =2
" A P RS
26 7 - \!‘I S \_/lll‘-m 29
i=r ~=1 =~ =

AN a @/
) g ’

S, o &) e A~ €
ﬂ® /\“‘9)) A ? 0 Q - : 12
«Q @3@ NS ) 4
17 ‘\’“’%‘s‘f/’/) 0 5 :
2 DA o
16 4 15 *
22

ART_1001179923

42 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-4. MAIN CONTROL VALVE ASSEMBLY - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001179923 Ref MAIN CONTROL VALVE ASSEMBLY - 18RSJ B

1 70003961 1 Cartridge, Crossover Relief
1 7021653 1 Seal Kit - 70003961 Cartridge
2 70004151 1 Cartridge, Crossover Relief
2 7021653 1 Seal Kit - 70004151 Cartridge
3 7012975 1 Cartridge, Check
3 7012540 1 Seal Kit - 7012975 Cartridge
4 70002975 2 Cartridge, Check
4 70002976 2 Seal Kit - 70002975 Cartridge
5 7022391 1 Cartridge, Check
5 7012967 1 Seal Kit - 7022391 Cartridge
6 70003963 1 Cartridge, Compensator
6 7010543 1 Seal Kit - 7003963 Cartridge
7 70002973 1 Cartridge, Compensator
7 2900707 1 Seal Kit - 70002973 Cartridge
8 70004152 1 Cartridge, Compensator
8 2900707 1 Seal Kit - 70004152 Cartridge
9 70002972 2 Cartridge, Flow Control
9 7010543 2 Seal Kit - 70002972 Cartridge
10 7012989 1 Cartridge, Flow Regulator
10 7012953 1 Seal Kit - 7012989 Cartridge
11 7023984 1 Cartridge, Flow Regulator
11 7012953 1 Seal Kit - 7023984 Cartridge
12 7012965 1 Cartridge, Flow Regulator
12 7012953 1 Seal Kit - 702965 Cartridge
13 10837580 1 Cartridge, Load Shuttle
13 7010543 1 Seal Kit - 10837580 Cartridge
14 7012914 2 Cartridge, Pilot Check
14 7012918 2 Seal Kit - 7012914 Cartridge
15 70004153 1 Cartridge, Relief
15 7012998 1 Seal Kit - 70004153 Cartridge
16 70003968 1 Cartridge, Relief
16 7012998 1 Seal Kit - 70003968 Cartridge
17 7017420 1 Cartridge, Relief
17 7012998 1 Seal Kit - 7017420 Cartridge
18 7023913 1 Cartridge, Relief
18 7012998 1 Seal Kit - 7023913 Cartridge
19 70004154 1 Cartridge, Relief
19 7017496 1 Seal Kit - 70004154 Cartridge
20 7017422 1 Cartridge, Relief
20 7012998 1 Seal Kit - 7017422 Cartridge
21 7017421 1 Cartridge, Relief
21 7012998 1 Seal Kit - 7017421 Cartridge
22 70003970 1 Cartridge, Solenoid (Without Coil)
22 70003976 1 Seal Kit - 70003970 Cartridge
22 7022390 1 Nut, Coil
23 70003971 3 Cartridge, Solenoid (Without Coil)
23 70002967 3 Seal Kit - 70003971 Cartridge
23 7022390 3 Nut, Coil
24 70002966 1 Cartridge, Solenoid (Without Coil)

3121285 18RS_18RSJ 43



SECTION 2 - TURNTABLE

44

ITEM PART NUMBER QTY DESCRIPTION REV
24 70003976 1 Seal Kit - 70002966 Cartridge
24 7022390 1 Nut, Coil
25 7024884 2 Cartridge, Solenoid (Without Cail)
25 7012967 2 Seal Kit - 7024884 Cartridge
25 7022390 2 Nut, Coil
26 70002401 1 Cartridge, Solenoid (Without Coil)
26 7017496 1 Seal Kit - 70002401 Cartridge
26 7022390 1 Nut, Coil
27 7012910 2 Cartridge, Solenoid (Without Cail)
27 2900708 2 Seal Kit - 7012910 Cartridge
27 70003977 2 Nut, Coil
28 7017410 1 Cartridge, Solenoid (Without Coil)
28 7012967 1 Seal Kit - 7017410 Cartridge
28 70003978 1 Nut, Coil
29 70003788 5 Coail
30 70002386 11 Coil
31 70003974 1 Disc, Check Valve
32 70002974 4 Disc, Check Valve
33 70003975 2 Orifice
34 See Note AR Plug Options (Not Shown)

34 7024844 1 Plug 3/8 (#6)
34 7017406 9 Plug 1/4 (#4)
18RS_18RSJ 3121285






SECTION 2 - TURNTABLE
FIGURE 2-5. TURNTABLE BEARING AND SWING DRIVE INSTALLATION

ART_1001134069

46 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE

FIGURE 2-5. TURNTABLE BEARING AND SWING DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001134069 Ref TURNTABLE BEARING AND SWING DRIVE INSTALLATION G

1 0100019 AR Compound, Locking

2 0711628 18 Bolt M16 x 110 (Grade 10.9)

3 0711630 23 Bolt M16 x 130 (Grade 10.9)

4 2160001 2 Fitting, Grease

5 5241200 2 Washer M12

6 5241600 41 Washer M16

7 5272114 2 Capscrew M12 x 50

8 1001104850 1 Swing Motor Assembly (See SWING MOTOR ASSEMBLY for
Breakdown)

9 1001133972 1 Swing Bearing and Rotation Box Assembly (See SWING
BEARING AND ROTATION BOX ASSEMBLY for Breakdown)

10 1001155744 1 Gasket

3121285 18RS_18RSJ 47



SECTION 2 - TURNTABLE
FIGURE 2-6. SWING MOTOR ASSEMBLY

20

ART_1001104850

48 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-6. SWING MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001104850 Ref SWING MOTOR ASSEMBLY A
1 See Note NSS Bolt (Note: Not Available for Purchase)
2 7004035 1 Cover, End
3 7023318 1 Seal, Commutator
4 7004036 5 O-Ring
5 See Note NSS Commutator (Note: Use p/n 7024453)
6 7024453 1 Commutator and Ring Assembly (Includes Items 3 & 5)
7 7024379 1 Manifold
8 70002206 1 Rotor Set
9 7024380 1 Plate, Wear
10 70002207 1 Link, Drive
12 70000088 1 Shaft, Coupling
12A 70000089 1 Key
13 7024381 1 Bushing, Inner
14 7004043 1 Thrustwasher
15 7004044 1 Bearing, Thrust
16 7004049 1 Seal, Inner Shaft
17 7004045 1 Ring, Backup
18 See Note NSS Housing (Note: Not Available - Purchase Complete Motor)
19 7024390 1 Bearing
20 7004047 1 Seal, Outer Shaft
100 7024389 1 Seal Kit (Includes Items 3, 4, 16, 17 & 20)

3121285 18RS_18RSJ 49



SECTION 2 - TURNTABLE
FIGURE 2-7. SWING BEARING AND ROTATION BOX ASSEMBLY

ART_1001133972

50 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-7. SWING BEARING AND ROTATION BOX ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001133972 Ref SWING BEARING AND ROTATION BOX ASSEMBLY D
1A 7026042 2 Cup, Bearing
1B 7026043 2 Cone, Bearing
2 7027356 1 Adapter, Motor
3 7027354 1 Cap, Worm
4 70004249 8 Bolt M10 x 35 Grade 10.9
5 70004250 2 Bolt M12 x 30 Grade 10.9
6 70004251 2 Bolt M12 x 40 Grade 10.9
7 70004252 2 Bolt M8 x 65
9 70000865 1 Plug
10 70002649 1 Vent, Pressure
11 70002651 1 Fitting, Grease
12 7026044 1 Bushing, Reducer
13A 7026045 1 Cup, Bearing
13B 7026047 1 Cone, Bearing
14 7026046 1 Ring, Grease
15A 7026048 1 Cup, Bearing
15B 7026049 1 Cone, Bearing
16 7026050 1 Worm-Gear
17 7026052 1 Spacer, Washer
18 See Note NSS Housing (Note: Not Available - Purchase Complete Assembly)
19 7026053 1 Cover, Gear
20 7027350 AR Shim, Blue (.005in)
20 7027351 AR Shim, Clear (.0075in)
20 7027352 AR Shim, Brown (.010in)
21 7027353 AR Shim, Yellow (.020in)
22 70004253 1 Bearing, Turntable
23 70004254 1 O-Ring
24 70004255 1 Cap, Gear
25 70004256 8 Bolt M4 x 8
26 70004257 AR Shim, Green (.003)
27 70004258 AR Shim, Blue (.005)
28 70004259 AR Shim, Natural (.0075)
29 7026057 1 Gear, Worm
30 70004260 AR Shim, Blue (.005)
31 70004261 AR Shim, Yellow (.020)
32 70004262 1 Seal, Oil
33 7026051 1 Pinion, Output
34 70004263 1 Seal, Ol

3121285 18RS_18RSJ 51



SECTION 2 - TURNTABLE
FIGURE 2-8. TANK INSTALLATIONS

ART_1001137435

52 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE

FIGURE 2-8. TANK INSTALLATIONS

ITEM PART NUMBER QTY DESCRIPTION REV
1001137435 Ref TANK INSTALLATIONS C
2 0701024 4 Bolt M10 x 80
3 0761014 6 Bolt M10 x 30
4 3291005 10 Nut M10
5 4812000 6 Washer M10
6 4812002 14 Washer M10
8 1001132232 1 Hydraulic Tank Assembly (See HYDRAULIC TANK ASSEMBLY
for Breakdown)
9 1001136300 1 Fuel Tank Assembly
9 70005064 1 Cap, Fill
9 See Note NSS Tube, Supply/Return (Note: Not Available for Purchase)
10 4360436 1 Switch, Fuel Level (SN B300001515 to Present)
11 1001182997 1 Adhesive (SN B300001515 to Present)

3121285 18RS_18RSJ 53



SECTION 2 - TURNTABLE
FIGURE 2-9. HYDRAULIC TANK ASSEMBLY

100

19

ART_1001132232

54 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-9. HYDRAULIC TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001132232 Ref HYDRAULIC TANK ASSEMBLY H
2 70002839 1 Gasket, Filter
3 See Note NSS Element, Filter (Note: Use Item 100)
4 See Note NSS Cover (Note: Not Available for Purchase)
5 70004195 1 Spring
6 70002838 1 Fill Cap Assembly
7 See Note NSS Breather Assembly (Note: Use Item 100)
8 7024441 1 Gauge
9 70004196 1 Plug
10 70004197 6 Washer 5/16 Stainless Steel
11 70004198 6 Bolt 5/16 x 1 Stainless Steel
12 70004199 6 Nut 5/16 Stainless Steel
16 See Note AR Compound, Locking (Note: Use Loctite #243)
17 See Note AR Lubricant (Note: Not Available)
18 See Note AR Sealant (Note: Use Loctite #565)
19 70004200 1 Decal - Service
20 See Note NSS Plug (Note: Not Available - Purchase Locally)
100 70003614 1 Filter Kit (Includes Items 3 & 7)

3121285 18RS_18RSJ 55



SECTION 2 - TURNTABLE
FIGURE 2-10. HYDRAULIC TANK LOCK INSTALLATION (SN B300002264 to Present)

ART_1001229941

56 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-10. HYDRAULIC TANK LOCK INSTALLATION (SN B300002264 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001229941 Ref HYDRAULIC TANK LOCK INSTALLATION (SN B300002264 to A

Present)

1 0760612 2 Bolt M6 x 25

2 3290601 2 Nut M6

3 4811700 4 Washer M6

4 1001229942 2 Bracket

5 1001229943 1 Bracket

3121285 18RS_18RSJ 57



SECTION 2 - TURNTABLE
FIGURE 2-11. FUEL FILTER INSTALLATION (OPTIONAL)

ART_1001146991

58 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-11. FUEL FILTER INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001146991 Ref FUEL FILTER INSTALLATION (OPTIONAL) B
1 0701018 2 Bolt M10 x 50
2 1320022 2 Clamp
3 3291005 2 Nut M10
4 4812000 4 Washer M10
5 1001136173 1 Water Separator Filter Assembly (See WATER SEPARATOR
FILTER ASSEMBLY (OPTIONAL) for Breakdown)
7 2180876 2 Fitting, Straight Barbed

3121285 18RS_18RSJ 59



SECTION 2 - TURNTABLE
FIGURE 2-12. WATER SEPARATOR FILTER ASSEMBLY (OPTIONAL)

ART_1001136173

60 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-12. WATER SEPARATOR FILTER ASSEMBLY (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001136173 Ref WATER SEPARATOR FILTER ASSEMBLY (OPTIONAL) B
1 70004063 1 Head, Mounting Kit (Includes Plugs and #4 Bypass Valve)
1 70004064 1 Valve, Bypass
1 70004065 1 Gasket - Head to Element
2 70004066 1 Element, Filter
3 70004065 1 Gasket - Element to Bowl
3 70004068 1 Bowl Kit (Includes Bowl, #3 Element Plug and Drain)
3 70004069 1 Plug
3 70004070 1 Drain, Self-Vented

3121285 18RS_18RSJ 61



SECTION 2 - TURNTABLE
FIGURE 2-13. ELECTRICAL INSTALLATION - 18RS

LOCATED ON ENGINE SIDE OF T/T

LOCATED AT T/T BEARING % ?

EN
14§@\@ |

ART_1001137908_10F2

62 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-13. ELECTRICAL INSTALLATION - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001137908 Ref ELECTRICAL INSTALLATION - 18RS G

1 0100011 AR Compound, Locking

4 0760812 4 Bolt M8 x 25

5 0761016 6 Bolt M10 x 40

6 3290605 3 Nut M6

8 3291005 6 Nut M10

9 3900392 2 Screw M6 x 30

10 4240018 6 Tie-Strap (Not Shown)

11 4360514 1 Switch, Proximity

11 4460424 1 Receptacle, Female - 2 Position

11 4460227 2 Pin, Male

12 4811700 4 Washer M6

13 4811900 6 Washer M8

14 4812000 12 Washer M10

15 1001132511 1 Turntable Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

16 1001132556 1 Engine Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

17 1001134067 1 Valve Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

19 1001134791 1 Ground Control Panel Assembly (See GROUND CONTROL
PANEL ASSEMBLY for Breakdown)

20 1001134830 1 Electrical Panel Assembly (See ELECTRICAL PANEL ASSEMBLY
for Breakdown)

21 1001135506 1 Ground Control Panel Harness (Not Shown - See ELECTRICAL
SECTION for Breakdown)

22 1001140710 2 Shim

23 1001141075 2 Shim

24 1001145874 1 Chassis Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

25 1001148387 1 Cover

26 1001149160 4 Nut, Tinnerman M8

30 0760610 1 Bolt M6 x 20

31 1001159284 1 EMR2 Power Harness (Not Shown - See ELECTRICAL SECTION
for Breakdown)

32 2920129 5 Lamp

3121285

18RS_18RSJ

63



SECTION 2 - TURNTABLE
FIGURE 2-14. ELECTRICAL INSTALLATION - 18RSJ

LOCATED ON ENGINE SIDE OF T/T

ART_1001185923_10F2

64 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-14. ELECTRICAL INSTALLATION - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001185923 Ref ELECTRICAL INSTALLATION - 18RSJ B

1 0100011 AR Compound, Locking

2 0760610 1 Bolt M6 x 20

4 0760812 4 Bolt M8 x 25

5 0761016 6 Bolt M10 x 40

6 2920129 5 Lamp

7 3290605 3 Nut M6

8 3290801 1 Nut M8

9 3291005 6 Nut M10

10 3900392 2 Screw M6 x 30

11 4240018 6 Tie-Strap (Not Shown)

12 4360514 1 Switch, Proximity

12 4460424 1 Receptacle, Female - 2 Position

12 4460227 2 Pin, Male

13 4811700 4 Washer M6

14 4811900 6 Washer M8

15 4812000 12 Washer M10

16 1001134830 1 Electrical Panel Assembly (See ELECTRICAL PANEL ASSEMBLY
for Breakdown)

17 1001203478 1 Ground Control Panel Harness (Not Shown - See ELECTRICAL
SECTION for Breakdown)

18 1001140710 2 Shim

19 1001141075 2 Shim

20 1001145874 1 Chassis Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

21 1001148387 1 Cover

22 1001149160 4 Nut, Tinnerman M8

25 1001185833 1 JIB Valve Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

26 1001187208 1 Ground Control Panel Assembly (See GROUND CONTROL
PANEL ASSEMBLY for Breakdown)

27 1001132511 1 Turntable Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

28 1001132556 1 Engine Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

29 1001203479 1 Valve Harness (Not Shown - See ELECTRICAL SECTION for
Breakdown)

31 1001159284 1 EMR2 Power Harness (Not Shown - See ELECTRICAL SECTION
for Breakdown)

3121285

18RS_18RSJ

65



SECTION 2 - TURNTABLE

FIGURE 2-15. GROUND CONTROL PANEL ASSEMBLY - 18RS

ART_1001134791

3121285

18RS_18RSJ

66



SECTION 2 - TURNTABLE
FIGURE 2-15. GROUND CONTROL PANEL ASSEMBLY - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001134791 Ref GROUND CONTROL PANEL ASSEMBLY - 18RS A
1 1670829 1 Bezel
2 1706712 1 Decal - Display Panel
3 2760105 1 Housing, Display Light
4 3290505 2 Nut M5
5 4060906 1 Shield, Toggle Switch
6 4360328 6 Switch, Toggle
7 4360475 1 Switch, Emergency Stop
7A 7020175 1 Cap, Mushroom Head
7B 7020176 1 Block, Contact
4360476 1 Switch, Contact Block
9 1001099125 2 Screw M5 x 16
10 1001109503 1 Gauge, Indicator
11 1001133881 1 Decal - Ground Control
12 1001134790 1 Panel

3121285 18RS_18RSJ 67



SECTION 2 - TURNTABLE

FIGURE 2-16. GROUND CONTROL PANEL ASSEMBLY - 18RSJ

12

ART_1001187208

3121285

18RS_18RSJ

68



SECTION 2 - TURNTABLE
FIGURE 2-16. GROUND CONTROL PANEL ASSEMBLY - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001187208 Ref GROUND CONTROL PANEL ASSEMBLY - 18RSJ A
1 1670829 1 Bezel
2 1706712 1 Decal - Display Panel
3 2760105 1 Housing, Display Light
4 3290505 2 Nut M5
5 4060906 1 Shield, Toggle Switch
6 4360328 6 Switch, Toggle
7 4360475 1 Switch, Emergency Stop
7A 7020175 1 Cap, Mushroom Head
7B 7020176 1 Block, Contact
4360476 1 Switch, Contact Block
9 1001099125 2 Screw M5 x 16
10 1001109503 1 Gauge, Indicator
11 1001134790 1 Panel
12 1001185707 1 Decal - Ground Control

3121285 18RS_18RSJ 69



SECTION 2 - TURNTABLE
FIGURE 2-17. KEY SWITCH ASSEMBLY

ART_1001140733

70 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-17. KEY SWITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001140733 Ref KEY SWITCH ASSEMBLY A
1 3910804 6 Screw #8 x 1/4
4070987 1 Shim
3 4360469 1 Switch, Key
3A 2860030 1 Set Key

3121285 18RS_18RSJ 71



SECTION 2 - TURNTABLE
FIGURE 2-18. GROUND CONTROL DOOR INSTALLATION (OPTIONAL)

USE EXISTING
HARDWARE

ART_1001145713

72 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE
FIGURE 2-18. GROUND CONTROL DOOR INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001145713 Ref GROUND CONTROL DOOR INSTALLATION (OPTIONAL) B
1 0100019 AR Compound, Locking
2 0760608 2 Bolt M6 x 16
3 0760814 2 Bolt M8 x 30
4 2080040 2 Fastener, Huck
5 2940045 1 Latch
6 3290607 2 Nut M6
7 3290801 2 Nut M8
8 4811700 2 Washer M6
9 1001120092 1 Hinge
10 1001147054 1 Plate, Mounting
11 1001147055 1 Door
12 1001149749 1 Bracket
13 7189000015 2 Bumper
14 1001151250 1 Decal - Emergency Stop

3121285 18RS_18RSJ 73



SECTION 2 - TURNTABLE
FIGURE 2-19. ELECTRICAL PANEL ASSEMBLY

ART_1001134830

74 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE

FIGURE 2-19. ELECTRICAL PANEL ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001134830 Ref ELECTRICAL PANEL ASSEMBLY D
1 0140043 1 Alarm, Motion
1 4460536 1 Receptacle, Female - 3 Position
1 4460464 3 Pin, Male
2 0700619 5 Bolt M6 x 55
3 0760610 3 Bolt M6 x 20
4 3290605 8 Nut M6
5 3740080 1 Relay
6 4460496 1 Washer, Terminal
7 4460497 1 Nut, Terminal
8 1001106736 1 Cap, Dust
9 1001112612 1 Connector, Electrical
10 1001120431 1 Module, Ground Control
10 Ref Note: Recalibration Required when Replaced.
11 1001121172 4 Bracket, Mounting
12 1001134767 1 Panel
13 4811700 7 Washer M6

3121285 18RS_18RSJ 75



SECTION 2 - TURNTABLE
FIGURE 2-20. LIMIT SWITCH INSTALLATION

76 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE

FIGURE 2-20. LIMIT SWITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139015 Ref LIMIT SWITCH INSTALLATION B
1 3290405 2 Nut M4
2 4031511 2 Capscrew M4 x 35
3 4811400 2 Washer M4
4 1001145548 1 Switch, Limit

3121285 18RS_18RSJ 77



SECTION 2 - TURNTABLE
FIGURE 2-21. BEACON LIGHT INSTALLATION (OPTIONAL)

78 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE

FIGURE 2-21. BEACON LIGHT INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001139023 Ref BEACON LIGHT INSTALLATION (OPTIONAL) B
1 0100011 AR Compound, Locking
2 0760410 2 Bolt M4 x 20
3 2920161 1 Strobe Light Assembly
3 7016319 1 Bulb, Replacement
3 7016372 1 Lens
3 4460891 1 Plug, Male - 2 Position
3 4460465 2 Socket, Female
4 3290405 2 Nut M4
5 4060865 1 Guard
6 1001091102 2 Washer M4

3121285 18RS_18RSJ 79



SECTION 2 - TURNTABLE

FIGURE 2-22. HOODS INSTALLATION

TANK SIDE

ART_1001138040_10F2

3121285

18RS_18RSJ

80



SECTION 2 - TURNTABLE

ENGINE SIDE

ART_1001138040_20F2

-8
& M§.l»/’ o

. P
® N
Y]
@ .
@
&5 P o
\Va Y/ 8
s |
oy { SV .N»/
/Ay \
| o
@& =)
( N G
A < V&
Ao\ = ) & Q
2 Vo >
o' | % oz} A
137, \ =
% -
R &4
\

/= _{

81

18RS_18RSJ

3121285



SECTION 2 - TURNTABLE
FIGURE 2-22. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001138040 Ref HOODS INSTALLATION E
1 0100011 AR Compound, Locking
2 0630563 6 Bolt, Carriage M10 x 60
3 0760814 8 Bolt M8 x 30
4 0761012 12 Bolt M10 x 25
5 0761014 28 Bolt M10 x 30
6 0761015 20 Bolt M10 x 35
7 0940071 2 Bumper
8 3271501 8 Nut 5/16 Grade 8
9 3271601 2 Nut 3/8 Grade 8
10 3290805 8 Nut M8
11 3291005 66 Nut M10
12 4160194 4 Spring, Gas
13 4811900 28 Washer M8
14 4812000 128 Washer M10
15 1001134979 1 Engine Side Front Hood
16 1001134982 1 Tank Side Front Hood
17 1001138243 1 Engine Side Rear Hood
18 1001138722 1 Engine Side Center Hood Assembly (See CENTER HOOD
ASSEMBLY (ENGINE SIDE) for Breakdown)
19 1001138748 1 Tank Side Center Hood Assembly (See CENTER HOOD
ASSEMBLY (TANK SIDE) for Breakdown)
20 1001139180 1 Tank Side Rear Hood
21 1001139521 6 Bracket
22 1001139522 2 Bracket
24 1001143683 1 Bracket
25 1001143684 1 Bracket
26 1001139528 2 Brace
27 1001139531 1 Channel
28 1001139532 2 Plate, Striker
29 1001139533 1 Bracket
30 1001139534 1 Bracket
31 0760808 4 Bolt M8 x 16
32 1001143340 1 Bracket
33 1001143417 1 Bracket
34 1001143723 2 Brace
35 1001143446 1 Cover
36 1001130651 4 Bumper
82 18RS_18RSJ 3121285






SECTION 2 - TURNTABLE
FIGURE 2-23. CENTER HOOD ASSEMBLY (ENGINE SIDE)

ART_1001138722

84 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE

FIGURE 2-23. CENTER HOOD ASSEMBLY (ENGINE SIDE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001138722 Ref CENTER HOOD ASSEMBLY (ENGINE SIDE) B
1 0100011 AR Compound, Locking
2 0641408 4 Bolt 1/4 x 1
3 0700615 1 Bolt M6 x 35
4 0761014 6 Bolt M6 x 30
5 2560187 1 Handle
6 2940173 1 Latch
7 3290601 1 Nut M6
8 3291001 6 Nut M10
9 3900363 2 Screw M6 x 25
10 4711400 4 Washer 1/4
11 4811900 2 Washer M8
12 4812000 12 Washer M10
13 1001134980 NLA Hood, Replacement (Use p/n 1001138722)
14 1001139384 2 Hinge

3121285

18RS_18RSJ

85



SECTION 2 - TURNTABLE
FIGURE 2-24. CENTER HOOD ASSEMBLY (TANK SIDE)

ART_1001138748

86 18RS_18RSJ 3121285



SECTION 2 - TURNTABLE

FIGURE 2-24. CENTER HOOD ASSEMBLY (TANK SIDE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001138748 Ref CENTER HOOD ASSEMBLY (TANK SIDE) B
1 0100011 AR Compound, Locking
2 0641408 4 Bolt 1/4 x 1
3 0700615 1 Bolt M6 x 35
4 0761014 6 Bolt M6 x 30
5 2560187 1 Handle
6 2940173 1 Latch
7 3290601 1 Nut M6
8 3291001 6 Nut M10
9 3900363 2 Screw M6 x 25
10 4711400 4 Washer 1/4
11 4811900 2 Washer M8
12 4812000 12 Washer M10
13 1001134983 NLA Hood, Replacement (Use p/n 1001138748)
14 1001139384 2 Hinge

3121285

18RS_18RSJ

87






SECTION 3 - ENGINE

SECTION 3 - ENGINE

3121285 18RS_18RSJ 89



SECTION 3 - ENGINE

FIGURE 3-1. DEUTZ ENGINE INSTALLATION

ART_1001138042

FUEL TANK REF.

f A -ﬂ-‘\ 2 { ‘ \ )
D JH-‘ /% ¢ 57 a2 Y
//\ku\ 4\5\03 < A y/ \ / I‘/\\\\N.\\.W I”% ¢

NS E A wh S5

3121285

18RS_18RSJ

90



FIGURE 3-1. DEUTZ ENGINE INSTALLATION

SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
1001138042 Ref DEUTZ ENGINE INSTALLATION E
1 0100011 AR Compound, Locking
2 0100020 AR Sealant
3 0440162 1 Thrustwasher
4 0700614 4 Bolt M6 x 30
5 0760612 1 Bolt M6 x 25
6 0761014 3 Bolt M10 x 30
7 0761016 5 Bolt M10 x 40
8 0761217 1 Bolt M12 x 45
9 1320022 5 Clamp
10 1321385 1 Clamp, Hose
11 2180348 2 Fitting, Straight Barbed
12 2180876 1 Fitting, Straight Barbed
13 2720058 18 ft/5.6m| Hose
14 3290605 5 Nut M6
15 3291005 7 Nut M10
16 3291205 1 Nut M12
17 3391408 2 Roll Pin M4 x 20
18 3841143 1 Keeper, Pin
19 4811700 10 Washer M6
20 4812000 13 Washer M10
21 4812102 2 Washer M12
22 1001134767 1 Plate, Electrical Panel
23 1001135196 1 Pin
25 1001144325 1 Support, Tray
26 1001150601 1 Support, Hose
50 Ref Decal - Warning Explosion/Fire Options:
50 1704972 1 ANSI Spec
50 1706059 1 Brazilian Spec
50 1706060 1 Chinese Spec
50 1706062 1 Japanese Spec
50 1706061 1 Korean Spec
50 1706063 1 Spanish Language

3121285

18RS_18RSJ

91



SECTION 3 - ENGINE

FIGURE 3-2. ENGINE AND PUMP ASSEMBLY

ART_1001141216

3121285

18RS_18RSJ

92



SECTION 3 - ENGINE
FIGURE 3-2. ENGINE AND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001141216 Ref ENGINE AND PUMP ASSEMBLY F

1 0100011 1 Compound, Locking

2 0641813 2 Bolt 1/2 x 1-5/8

3 3790152 1 O-Ring

5 4891800 2 Washer 1/2

6 1001150756 NLA Bolt (Use p/n 1001157442)

7 1001132305 1 Piston Pump Assembly (See PISTON PUMP ASSEMBLY for
Breakdown)

8 1001132306 1 Gear Pump Assembly (Note: Only Serviceable Parts is the Seal
Kit)

8 70004326 1 Seal Kit

8 70004327 1 Seal, Lip

3121285 18RS_18RSJ 93



SECTION 3 - ENGINE

FIGURE 3-3. ENGINE ASSEMBLY

ART_1001141250

3121285

18RS_18RSJ

94



SECTION 3 - ENGINE

FIGURE 3-3. ENGINE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001141250 Ref ENGINE ASSEMBLY M
1 0100011 AR Compound, Locking
2 0256847 1 Pump Coupling Installation (See PUMP COUPLING
INSTALLATION for Breakdown)
3 0340041 2 Band, Air Cleaner
4 0711221 4 Bolt M12 x 65 Grade 10.9
6 0711414 8 Bolt M14 x 30 Grade 10.9
9 0760815 3 Bolt M8 x 35
10 0761015 21 Bolt M10 x 35
12 1320016 2 Clamp
13 1320176 1 U-Bolt
14 1340060 1 Air Cleaner Assembly Filter Element A
14 7012664 1 Element, Filter (Not Shown)
15 1703162 2 Decal - Caution Fan Blade
16 2060025 1 Fan
17 2220451 2 Fitting, Straight
18 2720398 1 Hose, Oil Cooler
19 3020016 AR Qil, Motor (Not Shown)
21 3200406 4 Mount, Motor
22 1001156545 1 Muffler
22 7024560 1 Plug, Brass
23 3290605 8 Nut M6
24 3290805 3 Nut M8
25 3291005 21 Nut M10
26 3331211 4 Nut M12
27 3520054 2 Plug, Hole
28 1001150998 1 Radiator
29 3740067 2 Relay
30 3960407 1 Gasket, Air Intake
31 1001139409 4 Washer
32 4811700 16 Washer M6
33 4812000 50 Washer M10
35 4812200 8 Washer M14
36 4845395 1 Adapter, Air Intake (Prior to SN B300001836)
36 1001224965 1 Adapter, Air Intake (SN B300001836 to Present)
37 4923451 1 Harness, Glow Plug
38 1001091179 1 Elbow (Air Intake)
39 1001092723 1 Engine, Deutz - D2011L03 (See ENGINE COMPONENTS for
Breakdown)
40 1001131564 1 Plate, Radiator Mounting
41 1001131565 1 Support, Radiator Plate
42 1001131568 1 Tray, Engine
42A 0961951 2 Bushing
43 1001132195 1 Bracket, Engine Mounting (Right)
44 1001132196 1 Bracket, Engine Mounting (Left)
45 1001132197 1 Bracket, Engine Mounting (Rear)
46 1001139388 1 Pipe, Exhaust
47 1001140605 1 Cable, Positive Battery
48 1001139628 1 Cable, Negative Battery
49 0760610 8 Bolt M6 x 20
3121285 18RS_18RSJ

95



SECTION 3 - ENGINE

96

ITEM PART NUMBER QTY DESCRIPTION REV
50 0760812 4 Bolt M8 x 25
51 0761012 8 Bolt M10 x 25
52 2720447 1 Hose, Oil Cooler
53 1001144548 1 Spacer, Fan
54 5241200 4 Washer M12
55 1001143390 1 Indicator, Air Intake Restriction (SN B300001836 to Present)

18RS_18RSJ

3121285






SECTION 3 - ENGINE

FIGURE 3-4. ENGINE COMPONENTS

7

W,
I

LA \
)

o

“

B \G e N
oS 20 Ve s E
ot

m\svmw.\w 7 SN

»\ Y 5 =N Z, / S
NS w N A S

I

T\t @m‘; s / :
Vo, 9 'l \V
J%‘W »bvﬂ 4 7 # .ﬂ\w

[ <

IS |
2 N
\}
-
S
A J
i
A
X2 )_(!
T
SH .
el

A
@)
%

ART_1001092723

3121285

18RS_18RSJ

98



SECTION 3 - ENGINE
FIGURE 3-4. ENGINE COMPONENTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001092723 Ref ENGINE COMPONENTS E

1 7020026 1 Dipstick (was p/n 7027244) (Not Shown)

1 70001002 1 Tube, Dipstick

2 7020465 2 Cap, Filler

3 7020495 1 Pump, Oil Lube

3 7020468 1 Seal Between Oil Pump and Engine Block (Not Shown)

4 7016331 1 Filter, Qil

4 7027236 1 Sensor, Oil Temperature (Not Shown - Located in Rear of Filter
Mount)

5 Ref Pump, Injector Options:

5 7027242 3 Series A Injector

5 7027611 3 Series B Injector

5 7027612 3 Series C Injector

5 7027613 3 Series D Injector

5 7020447 3 Gasket, Injector Pump

5 7000345 3 Plug, Glow

6 7020023 1 Filter, Fuel

6 70001423 1 Bracket, Fuel Filter

7 70000916 1 Pump Fuel Supply (was p/n 7027238)

7 70000919 1 Pump, Hand

7 7020411 1 O-Seal Between Fuel Pump and Engine Block (Not Shown)

7 70001435 1 Replacement Filter

8 7020449 3 Gasket, Intake Manifold (Not Shown)

8 7020471 3 Gasket, Exhaust (Not Shown)

8 70002200 6 Stud, Exhaust (Not Shown)

9 7020408 1 V-Belt

10 7027791 1 Sensor, Temperature

11 7020410 1 Alternator

11 70002234 1 Bracket, Adjustment

11 7020464 1 Regulator, Voltage (Not Shown)

12 7020479 1 Starter

12 7026608 1 Relay, Starter

13 7024565 1 Tacho-Generator

13 70003932 1 Spacer, Sensor

14 7027792 1 Actuator, Throttle

14 7027276 2 Spring, Replacement

15 7027790 1 Sensor, Oil Pressure

18 7020459 1 Thermostat (Not Shown)

18 7020460 1 Spring, Compression (Not Shown)

19 See Note 1 Flywheel (Note: Not Available for Purchase)

19 7024579 1 Rim, Gear (Not Shown)

20 7027245 1 Filter, Fuel (In-line) (Not Shown)

21 7027239 1 Solenoid

22 7027795 1 Module, EMR2

22 7027793 1 Connector, Plug-in (Connects to Deutz Engine Harness p/n
7027796)

22 7027796 1 Harness, Deutz Engine Harness (Connects to LH Terminal on
Module)

22 7027794 1 Harness, Deutz Engine Harness (Connects to Harness p/n
7027796)

3121285 18RS_18RSJ 99



SECTION 3 - ENGINE

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

23

7027769

Connector, Radiator

100

18RS_18RSJ

3121285






SECTION 3 - ENGINE

FIGURE 3-5. PUMP COUPLING INSTALLATION

ART_0256847

3121285

18RS_18RSJ

102



SECTION 3 - ENGINE

FIGURE 3-5. PUMP COUPLING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0256847 Ref PUMP COUPLING INSTALLATION 2
1 1660234 1 Coupling, Hayes
2 0080163 1 Plate, Pump Adapter
3 0700810 6 Bolt M8 x 20
4 4831900 6 Washer M8
7 3020021 AR Grease, Coupling

3121285 18RS_18RSJ 103



SECTION 3 - ENGINE

FIGURE 3-6. PISTON PUMP ASSEMBLY

ART_1001132305

104 18RS_18RSJ 3121285



SECTION 3 - ENGINE

FIGURE 3-6. PISTON PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001132305 Ref PISTON PUMP ASSEMBLY C
1 70002132 2 Pin
2 70002133 2 Plug Assembly (Includes Item 3)
3 7007207 2 O-Ring (Part of Item 2)
4 7007419 2 Plug Assembly (Includes Item 5)
5 7007418 2 O-Ring (Part of Item 4)
6 70002134 2 Screen
7 70004021 1 Cylinder Block Kit (Includes Items 8-16)
8 70004027 1 Piston Assembly Kit (Includes Qty 9 Piston Assemblies) (Part of
Item 7)
9 70002137 1 Guide, Slipper Retainer (Part of Item 7)
10 70002138 1 Retainer, Slipper (Part of Item 7)
11 7021275 3 Pin, Slipper Retainer Holddown (Part of ltem 7)
12 70004022 1 Cylinder Block Assembly (Includes Items 13-16) (Part of Item 7)
13 See Note NSS Spring (Note: Not Available for Purchase)
14 See Note NSS Washer (Note: Not Available for Purchase)
15 See Note NSS Washer (Note: Not Available for Purchase)
16 See Note NSS Ring, Retaining (Note: Not Available for Purchase)
17 7007446 1 Pin
18 70002601 1 Plate, CW Valve
19 70002145 1 Swash Plate Bearing Kit (Includes Qty 2 Bearings)
20 70004028 1 EDC Kit (Includes Items 21-31)
21 70002147 2 Solenoid Valve Assembly (Includes Items 22 & 23) (Part of Iltem
20)
22 70002148 2 O-Ring (1 Per Valve Assembly) (Part of Item 21)
23 70002149 2 Coil, Nut and Seals Kit (1 Per Valve Assembly) (Part of Item 21)
24 70002150 6 Screw (Part of Item 20)
25 7022301 1 Nut, Seal (Part of Item 20)
26 70002151 1 Plug Assembly (Part of Item 20) (Includes Item 27)
27 7007207 1 O-Ring (Part of Item 26)
28 70002134 1 Screen (Part of Item 20)
29 70002153 1 Ring, Locking (Part of Item 20)
30 70002154 1 Gasket, Control (Part of Iltem 20)
31 70002156 6 Capscrew (Part of Item 20)
32 70002152 1 Swash Plate
33 70002155 1 Link, Swash Plate
34 70002157 2 Pin, Dowel
35 70004024 1 Servo Piston Assembly (Includes Items 36-38)
36 70004025 1 Block, Slider (Part of Item 35)
37 70002160 2 O-Ring (Part of Item 35)
38 70002161 2 Ring, Piston (Part of Item 35)
39 70002603 1 Cylinder, Servo (Includes Item 41)
40 70002603 1 Cylinder, Servo (Includes Item 41)
41 70002163 2 O-Ring (Part of Items 39 & 40)
42 70002164 2 Plate, Locking
43 70002165 4 Screw
44 70002604 2 Orifice
45 70002863 1 Cap, End (Includes Item 58)
46 70002168 1 Gasket, End Cap
47 70001958 1 Plug Assembly (Includes Item 48)

3121285 18RS_18RSJ 105



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV

48 7021256 1 O-Ring (Part of Item 47)

49 70001958 1 Plug Assembly (Includes Item 50)

50 7021256 1 O-Ring (Part of Item 49)

51 70001958 1 Plug Assembly (Includes Item 52)

52 7021256 1 O-Ring (Part of Item 51)

53 70001958 1 Plug Assembly (Includes Item 54)

54 7021256 1 O-Ring (Part of Item 53)

55 70002169 4 Capscrew

56 70002170 2 Capscrew

57 70002132 2 Pin

58 70002172 1 Bearing, Journal (Part of Item 45)

59 7022340 2 Bracket, Lifting

60 70002165 2 Screw

61 See Note NSS Housing (Note: Not Available - Purchase Complete Assembly)

62 70002175 1 Shaft

63 70002176 1 Ball Bearing Kit

64 70007439 1 Ring, Retaining

65 70002174 1 Shaft Seal Kit (Includes ltems 66-68)

66 70002177 1 Seal, Lip

67 70002178 1 O-Ring

68 7007438 1 Ring, Retaining

69 70002180 1 Adapter

70 70002181 1 Seal, Adapter

71 70002182 1 Coupling

72 70002185 4 Capscrew

73 70002186 1 Plate, Thrust

74 70002188 1 High Pressure Relief Valve Cartridge Assembly (Includes Items 75
& 76)

75 70002187 1 O-Ring (1 Per Cartridge) (Part of Item 74)

76 7007415 1 O-Ring (1 Per Cartridge) (Part of Item 74)

77 70004026 1 High Pressure Relief Valve Cartridge Assembly (Includes Items 75
& 76)

78 70002187 1 O-Ring (1 Per Cartridge) (Part of ltem 74)

79 7007415 1 O-Ring (1 Per Cartridge) (Part of Item 74)

80 70002189 1 Charge Pump Kit (Includes Item 81)

81 70002867 2 Ring, Seal (Part of Iltem 80)

82 7023964 2 Plug Assembly (Includes Item 83)

83 7007415 2 O-Ring (Part of Item 82)

84 70002191 1 Charge Relief Valve Cartridge Assembly (Includes Items 85 & 86)

85 7022301 1 Nut, Seal (Part of Item 84)

86 7007415 1 O-Ring (Part of Item 84)

87 70002192 1 Overhaul Seal Kit (Includes Items 3, 5, 22, 27, 30, 37, 38, 41, 48,
50, 52, 54, 66, 67, 70, 75, 76, 78, 79, 81, 83 & 86)

106 18RS_18RSJ 3121285






SECTION 3 - ENGINE

FIGURE 3-7. BATTERY INSTALLATION

3121285

18RS_18RSJ

108



SECTION 3 - ENGINE

FIGURE 3-7. BATTERY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139019 Ref BATTERY INSTALLATION D
1 0400003 1 Battery
2 0761014 1 Bolt M10 x 30
3 3291001 1 Nut M10
4 1001139751 1 Strap, Battery
5 1001140252 1 Seat, Battery

3121285 18RS_18RSJ 109






SECTION 4 - BOOM

SECTION 4 - BOOM

3121285 18RS_18RSJ 111



SECTION 4 - BOOM
FIGURE 4-1. BOOM AND CYLINDERS INSTALLATION - 18RS

6 ART_1001134010_10F2

112 18RS_18RSJ 3121285



SECTION 4 - BOOM

TURNABLE REF. ART_1001134010_20F2

3121285 18RS_18RSJ 113



SECTION 4 - BOOM
FIGURE 4-1. BOOM AND CYLINDERS INSTALLATION - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001134010 Ref BOOM AND CYLINDERS INSTALLATION - 18RS C

1 0100011 AR Compound, Locking

2 0100019 AR Compound, Locking

5 0701018 4 Bolt M10 x 50

6 0701216 2 Bolt M12 x 40

7 0761012 1 Bolt M10 x 25

8 0761015 2 Bolt M10 x 35

9 0761615 2 Bolt M16 x 40

11 0962297 8 Bushing

13 3291005 2 Nut M10

14 3291205 2 Nut M12

16 3422578 1 Pin

17 3422582 1 Pin

21 3841143 3 Keeper, Pin

22 3841258 2 Keeper, Pin

23 3841287 5 Keeper, Pin

26 4812000 4 Washer M10

27 4812100 4 Washer M12

29 1001130478 1 Master Cylinder Assembly (See CYLINDER SECTION for
Breakdown)

30 1001130480 1 Lift Cylinder Assembly - Main Boom (See CYLINDER SECTION
for Breakdown)

31 1001132163 1 Level (Platform Slave) Cylinder Assembly (See CYLINDER
SECTION for Breakdown)

32 1001132275 1 Platform Rotator Assembly (See PLATFORM ROTATOR
ASSEMBLY for Breakdown)

34 1001134172 1 Link, Tower

35 1001115672 1 Boom, Tower

39 1001136557 1 Main Boom Assembly (See MAIN BOOM ASSEMBLY for
Breakdown)

40 1001137032 2 Screw M10 x 16

42 1001138459 2 Pad, Boom Rest

43 1001138778 1 Pad

44 1001138828 1 Pin

46 1001138865 1 Pin

47 0762016 5 Bolt M20 x 40

48 3422913 1 Pin

49 3423061 5 Pin

50 1001143955 1 Link, Timing

50A 0962297 4 Bushing

51 1001145465 1 Upright

52 1001146299 1 Pin

54 3760115 1 Ring, Retaining

55 1001148892 1 Pin

56 1001155441 8 Screw M10 x 20 Grade 10.9

57 1001155455 2 Pin

114 18RS_18RSJ 3121285






SECTION 4 - BOOM
FIGURE 4-2. BOOM AND CYLINDERS INSTALLATION - 18RSJ

6 ART_1001185527_10F2

116 18RS_18RSJ 3121285



SECTION 4 - BOOM

3121285 18RS_18RSJ 117



SECTION 4 - BOOM

FIGURE 4-2. BOOM AND CYLINDERS INSTALLATION - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001185527 Ref BOOM AND CYLINDERS INSTALLATION - 18RSJ A

1 0100011 AR Compound, Locking

2 0100019 AR Compound, Locking

3 0641608 1 Bolt 3/8 x 1

4 0641808 1 Bolt 1/2x 1

5 0701015 2 Bolt M10 x 35

6 0701018 4 Bolt M10 x 50

7 0701216 2 Bolt M12 x 40

9 0762016 7 Bolt M20 x 40

10 0962297 8 Bushing

12 3291205 2 Nut M12

13 3422561 1 Pin

14 3422669 1 Pin

16 3422793 1 Pin

17 3423061 5 Pin

18 3841143 3 Keeper, Pin

19 3841203 1 Keeper, Pin

20 3841287 7 Keeper, Pin

21 4812000 4 Washer M10

22 4812100 4 Washer M12

23 1001134172 1 Link, Tower

24 1001134312 1 Boom, Tower

25 1001138459 2 Pad, Boom Rest

26 1001138778 1 Pad

27 1001143955 1 Link, Timing

27A 0962297 4 Bushing

28 1001155441 8 Screw M10 x 20 Grade 10.9

29 1001155455 2 Pin

30 1001185157 1 Lift Cylinder Assembly - Boom (See CYLINDER SECTION for
Breakdown)

31 1001185192 1 Upright

32 1001185314 1 Jib Assembly (See JIB ASSEMBLY for Breakdown)

33 1001185318 1 Level Cylinder Assembly - Platform Slave (See CYLINDER
SECTION for Breakdown)

35 1001185554 1 Main Boom Assembly (See MAIN BOOM ASSEMBLY for
Breakdown)

36 1001185577 1 Pin

37 1001185578 1 Pin

38 3422792 1 Pin

39 3422932 1 Pin

40 3900192 1 Screw 3/8 x 1/2

41 1001186733 1 Master Cylinder Assembly (See CYLINDER SECTION for
Breakdown)

42 3790012 1 O-Ring (Not Shown - Located on Platform Box)

43 4360328 1 Switch, Toggle (Not Shown - Located on Platform Box)

118 18RS_18RSJ 3121285






SECTION 4 - BOOM

FIGURE 4-3. MAIN BOOM ASSEMBLY - 18RS

ART_1001136557_10F2

120 18RS_18RSJ 3121285



SECTION 4 - BOOM

121

18RS_18RSJ

3121285



SECTION 4 - BOOM

FIGURE 4-3. MAIN BOOM ASSEMBLY - 18RS

122

ITEM PART NUMBER QTY DESCRIPTION REV
1001136557 Ref MAIN BOOM ASSEMBLY - 18RS E
1 0100011 AR Compound, Locking
3 0761010 8 Bolt M10 x 20
4 0962297 2 Bushing
5 1001145202 1 Pin
6 3760133 2 Ring, Retaining
7 4812000 36 Washer M8
8 1001153398 8 Pad, Wear
10 1001135488 2 Block, Attaching
11 1001135697 1 Boom, Fly
12 1001130688 1 Boom, Base
13 1001136571 6 Shim
14 1001136575 4 Shim
15 1001136583 4 Pad, Wear
16 1001136587 1 Pad, Wear
17 1001136590 4 Shim
18 1001136592 8 Shim
20 1001138436 3 Shim
21 0701013 6 Bolt M10 x 28
22 0701024 4 Bolt M10 x 80
23 0761011 18 Bolt M10 x 22
24 1001143713 4 Shim
26 1001150646 NLA Telescope Cylinder Assembly (See CYLINDER SECTION for
Breakdown) (Prior to SN B300001836)
26 1001228060 1 Telescope Cylinder Assembly (See CYLINDER SECTION for
Breakdown) (SN B300001836 to Present)
27 3900259 4 Bolt 1/2 x 3/4
18RS_18RSJ 3121285






SECTION 4 - BOOM

FIGURE 4-4. MAIN BOOM ASSEMBLY - 18RSJ

124 18RS_18RSJ 3121285



SECTION 4 - BOOM

1

T
&)
24 13 4\:\,
10 21

1 o, 19
8
5 by 10 %

ART_1001185554_20F2

3121285 18RS_18RSJ 125



SECTION 4 - BOOM

FIGURE 4-4. MAIN BOOM ASSEMBLY - 18RSJ

126

ITEM PART NUMBER QTY DESCRIPTION REV
1001185554 Ref MAIN BOOM ASSEMBLY - 18RSJ B
1 0100011 AR Compound, Locking
2 0701013 6 Bolt M10 x 28
3 0701024 4 Bolt M10 x 80
4 0761010 8 Bolt M10 x 20
5 0761011 18 Bolt M10 x 22
6 0961951 2 Bushing
7 0962297 2 Bushing
8 3760133 2 Ring, Retaining
9 3900259 4 Bolt 1/2 x 3/4
10 4812000 36 Washer M10
11 1001135488 2 Block, Attaching
12 1001136571 6 Shim
13 1001136575 4 Shim
14 1001136583 4 Pad, Wear
15 1001136587 1 Pad, Wear
16 1001136590 4 Shim
17 1001136592 8 Shim
18 1001138436 3 Shim
19 1001143713 4 Shim
20 1001145202 1 Pin
21 1001153398 9 Pad, Wear
22 1001180026 1 Telescope Cylinder Assembly (See CYLINDER SECTION for
Breakdown)
23 1001185524 1 Boom, Fly
24 1001185785 1 Boom, Base
18RS_18RSJ 3121285






SECTION 4 - BOOM

FIGURE 4-5. JIB ASSEMBLY

ART_1001185314

3121285

18RS_18RSJ

128



SECTION 4 - BOOM
FIGURE 4-5. JIB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001185314 Ref JIB ASSEMBLY C

1 1001178269 1 Platform Rotator Assembly (See PLATFORM ROTATOR
ASSEMBLY for Breakdown)

2 0100011 AR Compound, Locking

3 0641604 2 Bolt 3/8 x 1/2

4 0641606 2 Bolt 3/8 x 3/4

5 0641608 1 Bolt 3/8 x 1

6 0641610 1 Bolt 3/8 x 1-1/4

7 0641611 1 Bolt 3/8 x 1-3/8

8 0641618 4 Bolt 3/8 x 2-1/4

9 0961947 6 Bearing

10 Ref Jib Lift Cylinder Assembly Options (See CYLINDER SECTION for
Breakdown)

10 1683609 NLA Jib Cylinder - (Use p/n 1001248012) (Prior to SN B300003130)

10 1001248012 1 Jib Cylinder (SN B300003130 to Present)

11 2080044 4 Fastner, Rivnut 1/4

12 3311605 5 Nut 3/8

13 3422860 2 Pin

14 3422861 2 Pin

15 3422867 1 Pin

16 3520034 4 Plug

17 3841143 3 Keeper, Pin

18 3841340 2 Loop, Hose

19 4740439 2 Washer

20 1001113386 1 Boom, Top Jib

21 1001113407 2 Boom, Bottom Jib

22 1001185317 1 Support

3121285 18RS_18RSJ 129



SECTION 4 - BOOM

FIGURE 4-6. POWER TRACK ASSEMBLY

ART_1001136478

3121285

18RS_18RSJ

130



SECTION 4 - BOOM
FIGURE 4-6. POWER TRACK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001136478 Ref POWER TRACK ASSEMBLY F

1 0100011 AR Compound, Locking

2 0700823 3 Bolt M8 x 75

5 0761032 2 Bolt M10 x 150

6 0761009 10 Bolt M10 x 18

7 3290605 8 Nut M6

8 3290805 10 Nut M8

9 3291005 2 Nut M10

10 3900364 8 Capscrew M6 x 20

11 4811700 16 Washer M6

12 4811900 20 Washer M8

13 4812000 14 Washer M10

14 1001136223 1 Support

15 1001136242 1 Carrier, Power Track

15 70004073 1 Repair Kit (Includes One Repair Section)

15 70004074 1 Bracket Kit (Includes Mounting Feet for Both Ends and Attaching
Hardware)

16 1001136331 1 Tube, Push

17 1001136398 2 Pad, Push Tube

18 1001136400 5 Mount

19 1001136402 6 Pad

21 1001136407 2 Pad

22 1001136461 1 Plate

24 1001136469 1 Pad (Prior to SN B300003130)

24 3340787 1 Pad (SN B300003130 to Present)

25 1001139078 3 Plate

26 0760814 2 Bolt M8 x 30

27 0700828 4 Bolt M8 x 110

28 0700820 1 Bolt M8 x 60

3121285 18RS_18RSJ 131



SECTION 4 - BOOM
FIGURE 4-7. PROXIMITY SWITCH INSTALLATION - 18RS

ART_1001137908_20F2

132 18RS_18RSJ 3121285



SECTION 4 - BOOM
FIGURE 4-7. PROXIMITY SWITCH INSTALLATION - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001137908 Ref PROXIMITY SWITCH INSTALLATION - 18RS G
1 0100011 AR Compound, Locking
0760807 2 Bolt M8 x 14
13 4811900 2 Washer M8
27 1001149922 1 Cover
28 1001150772 1 Sensor, Proximity
28 4460536 1 Receptacle, Female - 3 Position
28 4460464 3 Pin, Male
29 1001155121 1 Proximity Sensor Harness (Not Shown - See ELECTRICAL
SECTION for Breakdown)

3121285 18RS_18RSJ 133



SECTION 4 - BOOM
FIGURE 4-8. PROXIMITY SWITCH INSTALLATION - 18RSJ

ART_1001185923_20F2

134 18RS_18RSJ 3121285



SECTION 4 - BOOM
FIGURE 4-8. PROXIMITY SWITCH INSTALLATION - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001185923 Ref PROXIMITY SWITCH INSTALLATION - 18RSJ G
1 0100011 AR Compound, Locking
0760807 2 Bolt M8 x 14
14 4811900 2 Washer M8
23 1001149922 1 Cover
24 1001150772 1 Sensor, Proximity
24 4460536 1 Receptacle, Female - 3 Position
24 4460464 3 Pin, Male
30 1001155121 1 Proximity Sensor Harness (Not Shown - See ELECTRICAL
SECTION for Breakdown)

3121285 18RS_18RSJ 135



SECTION 4 - BOOM

FIGURE 4-9. PLATFORM ROTATOR ASSEMBLY - 18RS

ART_1001132275

3121285

18RS_18RSJ

136



SECTION 4 - BOOM
FIGURE 4-9. PLATFORM ROTATOR ASSEMBLY - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001132275 Ref PLATFORM ROTATOR ASSEMBLY - 18RS E
1 See Note 1 Case/Bracket Weldment (Note: Not Available - Purchase Complete
Rotator)
1A 7017147 2 Bearing
2 70003948 1 Shaft
3 7017163 1 Piston
4 7017164 1 Cap, End
5 See Note 3 Capscrew 1/4-20 x 1-1/2 (Grade 8) (Note: Not Available -
Purchase Locally)
7 7017126 1 Tie Rod Assembly
20 See Note NSS T-Seal, Rod (Note: Use Item 52)
22 See Note NSS T-Seal, Piston (Note: Use Item 52)
24 See Note NSS O-Ring (Note: Use Item 52)
25 See Note NSS Seal (Note: Use Item 52)
26 See Note NSS O-Ring (Note: Use Item 52)
27 See Note NSS Ring, Back-up (Note: Use Item 52)
32 See Note NSS Bearing, Shaft (Note: Use Item 51)
34 See Note NSS Thrustwasher (Note: Use Item 51)
40 700003949 1 Spacer, Stop
41 7017183 1 Counterbalance Valve Assembly
41 7017193 2 Cartridge, Valve (Note: No Seal Kit Available)
42 7017195 2 Bushing, Shaft
51 7017159 1 Bearing Kit (Includes ltems 32 & 34)
52 Ref Seal Kit Options (Includes Items 20, 22, 24, 25, 26 & 27)
52 7017158 1 Standard Seal Kit
52 70000341 1 Cold Climate Seal Kit
53 7017142 1 Hardware Kit (Includes Plugs, Dowel Pin and Item 54)
54 70001697 4 Screw, Countersunk 1/4-20 x 3/8 (Grade 8)

3121285 18RS_18RSJ 137



SECTION 4 - BOOM

138

FIGURE 4-10. PLATFORM ROTATOR ASSEMBLY - 18RSJ

. SEEBOOM s 8
INSTALLATIONS P PN

FOR BUSHING

i;: CALL-OUTS ( ) 4
28
[T ]

ART_1001178269

18RS_18RSJ 3121285



SECTION 4 - BOOM

FIGURE 4-10. PLATFORM ROTATOR ASSEMBLY - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001178269 Ref PLATFORM ROTATOR ASSEMBLY - 18RSJ A
1 See Note NSS Housing/Ring Gear Assembly (Note: Not Available - Purchase
Complete Assembly)
2 7017162 1 Weldment, Shaft
3 7017163 1 Piston/Sleeve Assembly
4 7017164 1 Cap, End
5 See Note NSS O-Ring (Note: Use Item 26)
6 See Note NSS Bearing, Shaft (Note: Use p/n 7017159)
7 See Note NSS Thrustwasher (Note: Use p/n 7017159)
8 See Note NSS Packing, Bearing (Note: Use Item 26)
9 See Note NSS Seal, Cap (Note: Use Item 26)
10 See Note NSS Ring, Back-Up Cap (Note: Use Item 26)
11 See Note NSS Seal, Rod (Note: Use Item 26)
12 See Note NSS Seal, Piston (Note: Use Item 26)
13 See Note NSS Bearing, Cap (Note: Use p/n 7017159)
14 70001697 6 Capscrew 1/4 x 3/8 (Grade 8)
15 See Note 3 Bolt 1/4 x 1-1/2 (Grade 8) (Note: Not Available for Purchase)
16 7017183 1 Valve Assembly
16 7017193 2 Cartridge, Valve
16 See Note NSS Seal Kit - 7017193 Valve (Note: Not Available - Purchase
Complete Assembly)
16 See Note NSS Cartridge, Valve (Not Shown - Located on Side of Block) (Note:
Not Available - Purchase Complete Assembly)
16 See Note NSS Seal Kit - Valve Located on Side of Block (Note: Not Available -
Purchase Complete Assembly)
26 70000342 1 Seal Kit (Includes Items 5 & 8-12)
27 7017159 1 Bearing Kit (Includes ltems 6, 7 & 13)
28 7017142 1 Hardware Kit (Includes Qty 2 Plugs, Qty 2 Dowel Pins and Item
14)
29 7017195 2 Bushing

3121285 18RS_18RSJ 139



SECTION 4 - BOOM
FIGURE 4-11. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RS

ART_1001139032

140 18RS_18RSJ 3121285



SECTION 4 - BOOM

FIGURE 4-11. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001139032 Ref PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RS D
1 0100011 AR Compound, Locking
3 0761216 8 Bolt M12 x 40
4 0771012 8 Bolt M10 x 25 Grade 10.9
5 3291205 8 Nut M12
8 5241000 8 Washer M10
9 5241200 8 Washer M12
11 0712444 1 Bolt M24 x 270 Grade 10.9
12 5242400 1 Washer M24
13 1001098827 1 Nut M24 Grade 10.9
14 1001149734 1 Support

3121285 18RS_18RSJ 141



SECTION 4 - BOOM
FIGURE 4-12. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RSJ

ART_1001115098

142 18RS_18RSJ 3121285



SECTION 4 - BOOM

FIGURE 4-12. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001115098 Ref PLATFORM SUPPORT INSTALLATION - WITHOUT LSS -18RSJ A
1 0100011 AR Compound, Locking
2 0641812 8 Bolt 1/2 x 1-1/2
3 0642684 1 Bolt 1 x 10-1/2
4 0681608 8 Bolt 3/8 x 1
5 3272605 NLA Nut 1 (Use p/n 3300243)
6 3311805 8 Nut 1/2
7 4891600 8 Washer 3/8
8 4891800 8 Washer 1/2
9 4892600 1 Washer 1
10 1001113465 1 Support Weldment

3121285 18RS_18RSJ 143



SECTION 4 - BOOM
FIGURE 4-13. PLATFORM SUPPORT INSTALLATION - WITH LSS

144 18RS_18RSJ 3121285



SECTION 4 - BOOM

FIGURE 4-13. PLATFORM SUPPORT INSTALLATION - WITH LSS

ITEM PART NUMBER QTY DESCRIPTION REV
1001146158 Ref INSTALL,PLATFORM SUPPORT W/LSS E
1 0100011 AR Compound, Locking
4 0701222 8 Bolt 12mm x 70mm
5 0701624 4 Bolt M16 x 80mm
6 0760608 6 Bolt 6mm x 16mm
7 0760610 1 Bolt 6mm x 20mm
8 0760618 3 Bolt 6mm x 50mm
9 0760808 4 Bolt 8mm x 16mm
10 0771012 8 Bolt 20mm x 25mm
11 0962450 4 Bushing, Spacer
12 1271538 2 Channel, Load Cell Wire
13 1320136 6 Clamp, Cable
14 1320224 2 Clamp, Cable
15 1600387 1 Controller, Load Sense
16 2540038 1 Grommet
17 3290605 10 Nut M6 x 1
18 3291205 8 Nut, M12 x 1.75
19 3291605 4 Nut M16 x 2
21 4061054 2 Shield, Strain Relief
22 4240033 1 Tie Wire
23 4460428 1 Connector, Strain Relief
24 4811700 12 Washer 6mm
25 4811900 4 Washer 8mm
26 4812300 4 Washer 16mm
28 5241000 8 Washer 10mm
29 5241200 8 Washer 12mm
30 5241600 4 Washer 16mm
32 1001113483 1 Bracket
34 1001146213 2 Bracket
35 1001146214 2 Bracket
36 2420202 4 Gauge
37 0712444 1 Bolt 24mm x 270mm
38 5242400 1 Washer 24mm
39 1001098827 1 Nut GR10 M24
40 1001149734 1 Support, Platform
41 1001150159 1 LSS Harness (Not Shown - See ELECTRICAL Section)
42 1001150197 1 LSS Harness (Not Shown - See ELECTRICAL Section)
43 4811702 1 Washer 6mm
44 0761012 2 Bolt 20mm x 25mm
45 3841340 1 Hose, Loop
46 4812000 2 Washer 10mm
3121285 18RS_18RSJ 145



SECTION 4 - BOOM

FIGURE 4-14. PLATFORM SUPPORT INSTALLATION (18RSJ) - WITH LSS

ART_1001232516

3121285

18RS_18RSJ

146



SECTION 4 - BOOM
FIGURE 4-14. PLATFORM SUPPORT INSTALLATION (18RSJ) - WITH LSS

ITEM PART NUMBER QTY DESCRIPTION REV
1001232516 Ref PLATFORM SUPPORT INSTALLATION (18RSJ) - WITH LSS A
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Dielectric (Not Shown)
3 0641405 6 Screw 1/4 x 5/8
4 0641407 1 Screw 1/4 x 7/8
5 0641416 3 Screw 1/4 x 2
6 0641822 8 Screw 1/2 x 2-3/4
7 0642024 4 Screw 5/8 x 3
8 0642684 1 Screw 1/8 x 10-1/2
9 0681608 8 Screw 3/8 x 1
10 0902919 2 Bracket, LH Cell Load Guard
11 0902920 2 Bracket, RH Cell Load Guard
12 0962450 4 Bushing, Spacer
13 1271538 2 Channel, Load Cell Wire
14 1320136 6 Clamp, Cable
15 1320224 2 Clamp, Cable
16 1600387 1 Controller, Load Sense
17 2420202 4 Gauge
18 2540038 1 Grommet
19 3272605 1 Nut 1
20 3311405 10 Nut 1/4
21 3311805 8 Nut 1/2
22 3312005 4 Nut 5/8
23 3900283 4 Screw 3/8 x 3/4
24 4061054 2 Shield, Strain Relief
25 4240033 AR Tie-Strap (Not Shown)
26 4711400 13 Washer 1/4
27 4711600 4 Washer 3/8
28 4751400 1 Washer 1/4
29 4891600 8 Washer 3/8
30 4891800 8 Washer 1/2
31 4892000 4 Washer 5/8
32 4892600 1 Washer 1
33 1001113465 1 Support, Platform
34 1001113483 1 Bracket
35 1001150197 1 LSS Harness (Not Shown - See ELECTRICAL Section)

3121285 18RS_18RSJ 147






SECTION 5 - PLATFORM

SECTION 5 - PLATFORM

3121285 18RS_18RSJ 149



SECTION 5 - PLATFORM
FIGURE 5-1. PLATFORM ASSEMBLY

ART_1001134293

150 18RS_18RSJ 3121285



SECTION 5 - PLATFORM

FIGURE 5-1. PLATFORM ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001134293 Ref PLATFORM ASSEMBLY (Prior to SN B300001836) D
1001227180 Ref PLATFORM ASSEMBLY (SN B300001836 to Present) A

Ref Note: Replacement Decals Must be Ordered Separately - See
DECAL SECTION.
1 0760612 2 Bolt M6 x 25
2 3290605 2 Nut M6
3 3641585 1 Rail
4 3841692 2 Loop, Rod
5 4811702 4 Washer M6
6 See Note NLA Platform (Note: Purchase Platform Assembly)

3121285 18RS_18RSJ 151



SECTION 5 - PLATFORM
FIGURE 5-2. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RS

ART_1001133423

152 18RS_18RSJ 3121285



SECTION 5 - PLATFORM
FIGURE 5-2. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001133423 Ref PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - C
18RS
1 0760614 3 Bolt M6 x 30
2 0760810 2 Bolt M8 x 20
3 0761015 4 Bolt M10 x 35
4 3290605 3 Nut M6
5 3290805 2 Nut M8
6 3291005 4 Nut M10
7 4740362 3 Washer 1/4
8 4811900 4 Washer M8
9 4812002 8 Washer M10
10 1001133602 1 Console Box Assembly (See PLATFORM CONSOLE ASSEMBLY

for Breakdown) (Prior to SN B300001441)

10 1001184188 1 Console Box Assembly (See PLATFORM CONSOLE ASSEMBLY
for Breakdown) (SN B300001441 to Present)
10A 0272970 1 Footswitch Assembly B
10A 1001117320 1 Footswitch
10A 70003483 1 Block, Contact
10B 1060918 7 ft/2.2m Cable, Electrical - 18/3
10C 4460071 1 Connector, Strain Relief
10D 3252347 1 Nameplate (Note: See DECAL SECTION for Other Languages)
11 1001145439 1 Panel, Pedestal

3121285 18RS_18RSJ 153



SECTION 5 - PLATFORM

FIGURE 5-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RSJ (Prior to SN
B300001836)

ART_1001203480

154 18RS_18RSJ 3121285



SECTION 5 - PLATFORM

FIGURE 5-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RSJ (Prior to SN

B300001836)
ITEM PART NUMBER QTY DESCRIPTION REV
1001203480 Ref PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - A
18RSJ (Prior to SN B300001836)

1 0760614 3 Bolt M6 x 30

2 0760810 2 Bolt M8 x 20

3 0761015 4 Bolt M10 x 35

4 3290605 3 Nut M6

5 3290805 2 Nut M8

6 3291005 4 Nut M10

7 4740362 3 Washer 1/4

8 4811900 4 Washer M8

9 4812002 8 Washer M10

10 1001145439 1 Panel, Pedestal

11 1001203481 1 Console Box Assembly (See PLATFORM CONSOLE ASSEMBLY

for Breakdown)

11A 0272970 1 Footswitch Assembly B
11A 1001117320 1 Footswitch
11A 70003483 1 Block, Contact
11B 1060918 7 ft/2.2m Cable, Electrical - 18/3
11C 4460071 1 Connector, Strain Relief
11D 3252347 1 Nameplate (Note: See DECAL SECTION for Other Languages)

3121285 18RS_18RSJ 155



SECTION 5 - PLATFORM

FIGURE 5-4. PLATFORM CONSOLE ASSEMBLY - 18RS (Prior to SN B300001441)

PLACE WHERE

S e N

EEDED

35

ART_1001133602

3121285

18RS_18RSJ

156



SECTION 5 - PLATFORM
FIGURE 5-4. PLATFORM CONSOLE ASSEMBLY - 18RS (Prior to SN B300001441)

ITEM PART NUMBER QTY DESCRIPTION REV
1001133602 Ref PLATFORM CONSOLE ASSEMBLY - 18RS (Prior to SN F
B300001441)
1 0100009 AR Sealant
2 0100048 AR Grease, Dielectric
3 0100081 AR Adhesive
4 0140011 1 Alarm
6 0641404 4 Bolt 1/4 x 1/2
7 0700617 4 Bolt M6 x 45
8 1001133752 1 Platform Box Harness (Not Shown - See ELECTRICAL SECTION
for Breakdown) (Prior to SN B300001836)
8 1001217358 1 Platform Box Harness (Not Shown - See ELECTRICAL SECTION
for Breakdown) (SN B300001836 to Present)
9 0861441 NLA Box, Console (See CONSOLE BOX ASSEMBLY for Breakdown)
(Use p/n 1001218068)
10 0902571 4 Bracket, Support
12 1001118417 NLA Controller Assembly (Lift and Swing) (See CONTROLLER
ASSEMBLY (LIFT AND SWING) for Breakdown) (Use p/n
1001129555)
13 1001118416 NLA Controller Assembly (Drive and Steer) (See CONTROLLER
ASSEMBLY (DRIVE AND STEER) for Breakdown) (Use p/n
1001166538)
14 1001110434 1 Plug, Hole
15 1671176 1 Bezel
16 1702565 1 Decal - Drive and Steer
17 1702566 1 Decal - Lift and Swing
18 1702567 1 Decal - Function Speed
19 1704260 1 Decal - EMS
20 1705132 1 Decal - ADE
21 2560136 1 Handle, Knob
22 2920154 1 Panel, LED Light
23 8305919 4 Nut, Retainer M6
24 1702676 1 Decal - Horn
25 3311005 2 Nut #10
27 3911018 2 Bolt #10 x 1-1/8
28 4360328 4 Switch, Toggle
29 4360330 1 Switch, Toggle
30 4360387 1 Switch, Pushbutton
31 4360407 1 Controller, Speed
31 See Note 1 Gasket "Top Hat" (Included with Switch) (Note: Not Available -
Purchase Complete Controller)
31 70003784 1 Seal
32 4360475 1 Switch, Emergency Stop
32A 7020175 1 Cap, Red
32B 7020176 1 Contact Block
33 4360476 1 Block, Contact
35 4460234 3 Base, Mounting
36 4460428 2 Connector, Strain Relief
37 4460470 1 Nut, Terminal
38 4460471 1 Lockwasher, Terminal
39 4460488 1 Base, Mounting
41 4460905 5 Seal, Plug (Not Shown)
43 4751400 8 Washer 1/4

3121285 18RS_18RSJ 157



SECTION 5 - PLATFORM

158

ITEM PART NUMBER QTY DESCRIPTION REV

45 3790012 8 O-Ring

47 1001131168 1 Decal - Stop

48 1001107952 1 Decal - Display (Prior to SN B300001025)

48 1001164374 1 Decal - Display (SN B300001025 to Present)

49 1001118412 1 Controller, Module (Re-calibration Required when Replaced)
(Prior to SN B300001025)

49 1001157196 1 Controller, Module (Re-calibration Required when Replaced) (SN
B300001025 to Present)

52 4460708 1 Receptacle, Female 15 Position (Not Shown)

53 3520054 5 Plug, Hole

54 4360331 1 Switch, Toggle

18RS_18RSJ

3121285






SECTION 5 - PLATFORM

FIGURE 5-5. PLATFORM CONSOLE ASSEMBLY - 18RS (SN B300001441 to Present)

ART_1001184188

3121285

18RS_18RSJ

160



SECTION 5 - PLATFORM
FIGURE 5-5. PLATFORM CONSOLE ASSEMBLY - 18RS (SN B300001441 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001184188 Ref PLATFORM CONSOLE ASSEMBLY - 18RS (SN B300001441 to A
Present)
1 0100009 AR Sealant
3 0100048 AR Grease, Dielectric
2 0100011 AR Compound, Locking
4 0140011 1 Alarm
6 0641404 4 Bolt 1/4 x 1/2
7 0700617 4 Bolt M6 x 45
8 0861441 NLA Box, Console (See CONSOLE BOX ASSEMBLY for Breakdown)
(Use p/n 1001201886) (Prior to SN B300001540)
8 1001201886 1 Box, Console (See CONSOLE BOX ASSEMBLY for Breakdown)
(SN B300001540 to Present)
9 1671176 1 Bezel
10 1702565 1 Decal - Drive and Steer
11 1702566 1 Decal - Lift and Swing
12 1702567 1 Decal - Function Speed
13 1702676 1 Decal - Horn
14 1704260 1 Decal - EMS
15 2560136 1 Handle, Knob
16 2920154 1 Panel, LED Light
17 3311005 2 Nut #10
18 3520054 5 Plug, Hole
19 3790012 8 O-Ring
20 3911018 2 Bolt #10 x 1-1/8
21 4360331 1 Switch, Toggle
22 4360387 1 Switch, Pushbutton
23 4360407 1 Controller, Speed
23 See Note 1 Gasket "Top Hat" (Included with Switch) (Note: Not Available -
Purchase Complete Controller)
23 70003784 1 Seal
24 4360475 1 Switch, Emergency Stop
24A 7020175 1 Cap, Red
24B 7020176 1 Contact Block
25 4360476 2 Block, Contact
26 4460234 3 Base, Mounting
27 4460428 2 Connector, Strain Relief
28 4460470 1 Nut, Terminal
29 4460471 1 Lockwasher, Terminal
30 4460488 1 Base, Mounting
31 4460708 1 Receptacle, Female 15 Position (Not Shown)
32 4460905 5 Seal, Plug (Not Shown)
33 4740397 5 Washer, Spacer
34 4751400 8 Washer 1/4
35 8305919 4 Nut, Retainer M6
36 1001110434 1 Plug, Hole
37 1001131168 1 Decal - Stop
38 1001133752 1 Platform Box Harness (Not Shown - See ELECTRICAL SECTION
for Breakdown)
39 1001155044 5 Nut 15/32
40 1001155045 4 Switch, Toggle
41 1001157196 1 Controller, Module (Re-calibration Required when Replaced)

3121285 18RS_18RSJ 161



SECTION 5 - PLATFORM

162

ITEM PART NUMBER QTY DESCRIPTION REV
42 1001159256 1 Switch, Toggle
43 1001164374 1 Decal - Display
44 1001166538 1 Controller Assembly (Drive and Steer) (See CONTROLLER
ASSEMBLY (DRIVE AND STEER) for Breakdown)
45 1001166539 1 Controller Assembly (Lift and Swing) (See CONTROLLER
ASSEMBLY (LIFT AND SWING) for Breakdown) (Use p/n
1001129555)
46 1001172760 4 Bracket
18RS_18RSJ 3121285






SECTION 5 - PLATFORM

FIGURE 5-6. PLATFORM CONSOLE ASSEMBLY - 18RSJ

SEE FIGURE 4-2
FOR COMPONENTS

PLACE WHERE
EEDED
35

ART_1001203481

3121285

18RS_18RSJ

164



SECTION 5 - PLATFORM
FIGURE 5-6. PLATFORM CONSOLE ASSEMBLY - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001203481 Ref PLATFORM CONSOLE ASSEMBLY - 18RSJ E
1 0100009 AR Sealant
2 0100048 AR Grease, Dielectric
3 0100011 AR Compound, Locking
4 0140011 1 Alarm
6 0641404 4 Bolt 1/4 x 1/2
7 0700617 4 Bolt M6 x 45
8 1001203482 1 Platform Box Harness (Not Shown - See ELECTRICAL SECTION
for Breakdown)
9 0861441 1 Box, Console (See CONSOLE BOX ASSEMBLY for Breakdown)
10 0902571 4 Bracket, Support
12 1001118417 NLA Controller Assembly (Lift and Swing) (Original Equipment) (See
CONTROLLER ASSEMBLY (LIFT AND SWING) for Breakdown)
(Use p/n 1001129555)
12 1001129555 1 Controller Assembly (Lift and Swing) (Service Replacement) (See
CONTROLLER ASSEMBLY (LIFT AND SWING) for Breakdown)
13 1001118416 NLA Controller Assembly (Drive and Steer) (Original Equipment) (See
CONTROLLER ASSEMBLY (DRIVE AND STEER) for Breakdown)
13 1001166538 1 Controller Assembly (Drive and Steer) (Service Replacement)
(See CONTROLLER ASSEMBLY (DRIVE AND STEER) for
Breakdown)
14 1001110434 1 Plug, Hole
15 1671176 1 Bezel
16 1702565 1 Decal - Drive and Steer
17 1702566 1 Decal - Lift and Swing
18 1702567 1 Decal - Function Speed
19 1704260 1 Decal - EMS
20 1705132 1 Decal - ADE
21 2560136 1 Handle, Knob
22 2920154 1 Panel, LED Light
23 8305919 4 Nut, Retainer M6
24 1702676 1 Decal - Horn
25 3311005 2 Nut #10
27 3911018 2 Bolt #10 x 1-1/8
28 4360328 4 Switch, Toggle
29 4360330 1 Switch, Toggle
30 4360387 1 Switch, Pushbutton
31 4360407 1 Controller, Speed
31 See Note 1 Gasket "Top Hat" (Included with Switch) (Note: Not Available -
Purchase Complete Controller)
31 70003784 1 Seal
32 4360475 1 Switch, Emergency Stop
32A 7020175 1 Cap, Red
32B 7020176 1 Contact Block
33 4360476 2 Block, Contact
35 4460234 3 Base, Mounting
36 4460428 2 Connector, Strain Relief
37 4460470 1 Nut, Terminal
38 4460471 1 Lockwasher, Terminal
39 4460488 1 Base, Mounting
41 4460905 5 Seal, Plug (Not Shown)
3121285 18RS_18RSJ 165



SECTION 5 - PLATFORM

166

ITEM PART NUMBER QTY DESCRIPTION REV
43 4751400 8 Washer 1/4
45 3790012 8 O-Ring
47 1001131168 1 Decal - Stop
48 1001164374 1 Decal - Display
49 1001157196 1 Controller, Module (Re-calibration Required when Replaced)
52 4460708 1 Receptacle, Female 15 Position (Not Shown)
53 3520054 5 Plug, Hole
54 4360331 1 Switch, Toggle

18RS_18RSJ

3121285






SECTION 5 - PLATFORM
FIGURE 5-7. PLATFORM ASSEMBLY - 30IN X 3FT (76CM X .91M) - DROP BAR ENTRY

ART_1001228215

168 18RS_18RSJ 3121285



SECTION 5 - PLATFORM
FIGURE 5-7. PLATFORM ASSEMBLY - 30IN X 3FT (76CM X .91M) - DROP BAR ENTRY

ITEM PART NUMBER QTY DESCRIPTION REV
1001228215 Ref PLATFORM ASSEMBLY A
See Note Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
See Note Ref Note: Replacement Decals Must be Ordered Separately - See

DECAL SECTION.

1 0100011 AR Compound, Locking

2 0641418 2 Bolt 1/4 x 2-1/4

3 0961845 2 Bushing

4 3300151 2 Nut 1/4

5 3520072 6 Cap, Plug

6 3520198 2 Cap, Plug

7 4711400 4 Washer 1/4

8 1001140429 1 Decal - Drop Bar

9 1001226872 1 Bar, Drop

10 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

3121285 18RS_18RSJ 169



SECTION 5 - PLATFORM

3121285

DROP BARS)
18RS_18RSJ

FIGURE 5-8. PLATFORM ASSEMBLY - 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (1 GATE / 2

170



SECTION 5 - PLATFORM
FIGURE 5-8. PLATFORM ASSEMBLY - 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (1 GATE / 2

DROP BARS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001228376 Ref PLATFORM ASSEMBLY - 36IN x 6FT (91.5CM x 1.83M) B
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See

DECAL SECTION.

1 0100011 AR Compound, Locking

2 0641418 4 Bolt 1/4 x 2-1/4

3 0961845 4 Bushing

4 2080040 16 Fastener

5 2600281 2 Hinge

6 2940074 1 Latch

7 3300151 4 Nut 1/4

8 3520072 3 Plug

9 3520198 2 Plug

10 3820020 4 Rivet

11 4711400 8 Washer 1/4

12 1001138494 2 Bar, Drop

13 1001140429 2 Decal - Drop Bar

14 1001144629 1 Gate

15 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

3121285 18RS_18RSJ 171



SECTION 5 - PLATFORM

3121285

18RS_18RSJ

FIGURE 5-9. PLATFORM ASSEMBLY — 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (3 DROP
BARS)

172



SECTION 5 - PLATFORM

FIGURE 5-9. PLATFORM ASSEMBLY - 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (3 DROP

BARS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001228377 Ref PLATFORM ASSEMBLY - 36IN x 6FT (91.5CM x 1.83M) B
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See

DECAL SECTION.

1 0100011 1 Compound, Locking

2 0641418 6 Bolt 1/4 x 2-1/4

3 0961845 6 Bushing

4 3290606 2 Nut M6

5 3300151 6 Nut 1/4

6 3520072 2 Plug

7 3520198 2 Plug

8 4010618 2 Screw M6 x 50

9 4711400 12 Washer 1/4

10 4811700 2 Washer M6

11 1001138494 3 Bar, Drop

12 1001138514 1 Rail (Top)

13 1001140429 3 Decal - Drop Bar

14 See Note NSS Platform, Weldment (Note: Not Available - Purchase Platform

Assembly)

3121285 18RS_18RSJ 173



SECTION 5 - PLATFORM
FIGURE 5-10. CONSOLE BOX ASSEMBLY (Prior to SN B300001540)

= ART_0861441

174 18RS_18RSJ 3121285



SECTION 5 - PLATFORM

FIGURE 5-10. CONSOLE BOX ASSEMBLY (Prior to SN B300001540)

ITEM PART NUMBER QTY DESCRIPTION REV
0861441 Ref CONSOLE BOX ASSEMBLY (Prior to SN B300001540) F
3 3311601 1 Nut 3/8
4 3470003 2 Pin, Cotter
5 0630568 1 Screw 3/8 x 4-1/2
6 4711500 2 Washer 5/16
6 1001200575 2 Bracket, Stop

3121285 18RS_18RSJ 175



SECTION 5 - PLATFORM

FIGURE 5-11. CONSOLE BOX ASSEMBLY (SN B300001540 to Present)

ART_1001201886

3121285

18RS_18RSJ

176



SECTION 5 - PLATFORM
FIGURE 5-11. CONSOLE BOX ASSEMBLY (SN B300001540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001201886 1 CONSOLE BOX ASSEMBLY (SN B300001540 to Present)
1 0630568 1 Screw 3/8 x 4-1/2
2 3311601 1 Nut 3/8
3 3430616 2 Pin, Clevis
4 3470003 2 Pin, Cotter
5 4711600 2 Washer 3/8

3121285 18RS_18RSJ 177



SECTION 5 - PLATFORM

FIGURE 5-12. CONSOLE BOX ASSEMBLY (SN B300001540 through B300001835)

ART_1001225679

3121285

18RS_18RSJ

178



SECTION 5 - PLATFORM

FIGURE 5-12. CONSOLE BOX ASSEMBLY (SN B300001540 through B300001835)

ITEM PART NUMBER QTY DESCRIPTION REV
1001225679 Ref CONSOLE BOX ASSEMBLY (SN B300001540 through B

B300001835)

1 0630568 1 Screw 3/8 x 4-1/2

2 3311601 1 Nut 3/8

3 3430616 2 Pin, Clevis

4 3470003 2 Pin, Cotter

5 4711600 2 Washer 3/8

6 1001200803 1 Console Box, Top

7 1001201436 1 Console Box, Bottom

3121285 18RS_18RSJ 179



SECTION 5 - PLATFORM

FIGURE 5-13. CONSOLE BOX ASSEMBLY (SN B300001836 to Present)

ART_1001218068

3121285

18RS_18RSJ

180



SECTION 5 - PLATFORM
FIGURE 5-13. CONSOLE BOX ASSEMBLY (SN B300001836 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001218068 Ref CONSOLE BOX ASSEMBLY (SN B300001836 to Present) C
1 0630568 1 Screw 3/8 x 4-1/2
2 3311601 1 Nut 3/8
3 3430616 2 Pin, Clevis
4 3470003 2 Pin, Cotter
5 4711600 2 Washer 3/8
6 1001200803 1 Console Box, Top
7 1001201436 1 Console Box, Bottom

3121285 18RS_18RSJ 181



SECTION 5 - PLATFORM
FIGURE 5-14. CONTROLLER ASSEMBLY (LIFT AND SWING)

Note: Original Equipment controller
may have been replaced with Service
Replacement controller. Visually identify
controller before ordering parts.

ART_1001118417

182 18RS_18RSJ 3121285



SECTION 5 - PLATFORM

FIGURE 5-14. CONTROLLER ASSEMBLY (LIFT AND SWING)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref USAGE CHART:
Ref - 18RS (Original Equipment) (Prior to SN B300001441)
Ref - 18RSJ (Original Equipment)
Ref Note: Original Equipment controller may have been replaced with
Service Replacement controller. Visually identify controller before
ordering parts.
1001118417 Ref CONTROLLER ASSEMBLY (LIFT AND SWING) E

Ref Note: Use p/n 1001129555 as Replacement.

1 70002730 1 Gasket

2 7003928 1 Spring

3 7022808 1 Cap, Lift

4 70002731 1 Boot

5 70002732 4 Screw

6 7022815 1 Bezel

7 70002733 1 Adapter

8 70002734 4 Screw

9 70002735 1 Can, Enclosure

10 70002906 1 Cap

11 See Note NSS Mechanical Assembly (Note: Purchase Kit p/n 1001129555)

12 7022819 1 Connector - 8 Position

12 4460871 6 Socket, Female

3121285 18RS_18RSJ 183



SECTION 5 - PLATFORM
FIGURE 5-15. CONTROLLER ASSEMBLY (LIFT AND SWING)

184

8 Note: Original Equipment controller may have
g ! been replaced with Service Replacement controller.
Visually identify controller before ordering parts.

ART_1001166539

18RS_18RSJ 3121285



SECTION 5 - PLATFORM
FIGURE 5-15. CONTROLLER ASSEMBLY (LIFT AND SWING)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref USAGE CHART:
Ref - 18RS (Service Replacement) (Prior to SN B300001441)
Ref - 18RS (Orignal Equipment) (SN B300001441 to Present)
Ref - 18RSJ (Service Replacement)
Ref Note: Original Equipment controller may have been replaced with
Service Replacement controller. Visually identify controller before
ordering parts.
1001166539 Ref CONTROLLER ASSEMBLY (LIFT AND SWING) (SERVICE D
REPLACEMENT)
Ref Note: Use p/n 1001129555 as Replacement
1 See Note 1 Main Cast Body (Note: Not Available - Purchase complete
Assembly)
2 70004752 1 Adapter
3 See Note NSS Pivot Arm, Plastic (Note: Not Available - Purchase Complete
Assembly)
4 See Note NSS Holder, Magnet (Note: Not Available - Purchase Complete
Assembly)
5 See Note NSS Arc, Magnet (Note: Not Available - Purchase Complete Assembly)
6 See Note NSS Screw (Note: Not Available for Purchase)
7 See Note NSS Pivot Arm, Cast (Note: Not Available - Purchase Complete
Assembly)
8 See Note NSS Shaft, Main (Note: Not Available - Purchase Complete Assembly)
9 See Note NSS Bearing (Note: Not Available - Purchase Complete Assembly)
10 See Note NSS Pin (Note: Not Available - Purchase Complete Assembly)
11 See Note NSS Shim (Note: Not Available - Purchase Complete Assembly)
12 See Note NSS Pin (Note: Not Available - Purchase Complete Assembly)
13 See Note NSS Bearing (Note: Not Available - Purchase Complete Assembly)
14 See Note NSS Dome, Centering (Note: Not Available - Purchase Complete
Assembly)
15 70004753 1 Cap
16 70004754 1 Insert, Cap
17 70004755 3 Pin
18 70004756 2 Washer
19 70004757 1 Pin, Centering
20 70004758 1 Spring
21 70004759 1 Ring, Retaining
22 70004760 1 E-Ring
23 70004761 1 Can, Enclosure
24 70004762 1 Boot
25 70004763 1 Bezel
26 See Note NSS Screw (Note: Not Available for Purchase)
27 See Note NSS Base Mounting (Note: Not Available - Purchase Complete
Assembly)
28 See Note NSS Screw (Note: Not Available for Purchase)
29 70004764 4 Screw
30 70004765 4 Screw
31 70004766 1 O-Ring
32 See Note NSS Plate (Note: Not Available - Purchase Complete Assembly)
33 See Note NSS Harness (Note: Not Available - Purchase Complete Assembly)
34 70004767 1 Gromment, Rubber
35 70004768 1 Housing
36 70004769 1 Spring

3121285 18RS_18RSJ 185



SECTION 5 - PLATFORM

186

ITEM PART NUMBER QTY DESCRIPTION REV
37 70004770 1 Stopper
38 70004771 1 Spacer
39 70004772 1 Washer
40 70004773 1 Disc
41 70004774 2 Ring, Retaining
42 70004775 1 Spring
101 4460265 1 Connector - 9 Position
101 4460226 6 Socket, Female
18RS_18RSJ 3121285






SECTION 5 - PLATFORM
FIGURE 5-16. CONTROLLER ASSEMBLY (DRIVE AND STEER)

Note: Original Equipment controller may have been replaced
with Service Replacement controller. Visually identify controller
before ordering parts.

ART_1001118416

188 18RS_18RSJ 3121285



SECTION 5 - PLATFORM
FIGURE 5-16. CONTROLLER ASSEMBLY (DRIVE AND STEER)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref USAGE CHART:
Ref - 18RS (Original Equipment) (Prior to SN B300001441)
Ref - 18RSJ (Original Equipment)
Ref Note: Original Equipment controller may have been replaced with
Service Replacement controller. Visually identify controller before
ordering parts.
1001118416 Ref CONTROLLER ASSEMBLY (DRIVE AND STEER) (ORIGINAL D
EQUIPMENT)
1 70002724 1 Boot and Control Lock Assembly
2 7003941 2 Washer
3 70002725 2 Screw
4 7019162 1 Spring
5 70002726 1 Enclosure
6 70002727 1 Handle Assembly (See Items 101-110 for Breakdown)
7 70002728 1 Screw
8 See Note NSS Mechanical Assembly (Note: Use p/n 1001166538)
9 1001113961 1 Plug, Male - 8 Position (Black) (was p/n 7022825)
9 4460871 7 Socket, Female
70002727 Ref HANDLE ASSEMBLY
101 7003972 1 Boot, Switch
102 7003973 2 Half, Handle
103 7003980 4 Screw
104 7019167 4 Nut
105 7019164 1 Axle
106 7019165 1 Rocker
107 70002729 1 Wiring Assembly
107 7003982 2 Switch, Micro
108 7003983 2 Setscrew
109 7019194 1 Coupling
110 7003989 2 Gasket

3121285 18RS_18RSJ 189



SECTION 5 - PLATFORM

190

FIGURE 5-17. CONTROLLER ASSEMBLY (DRIVE AND STEER)

200

P
Pos

@/ N N
@‘Q'@’/j II Note: Original Equipment controller may have been replaced

\
with Service Replacement controller. Visually identify controller

Q before ordering parts.
\Q/ ART_1001166538

18RS_18RSJ

3121285



SECTION 5 - PLATFORM

FIGURE 5-17. CONTROLLER ASSEMBLY (DRIVE AND STEER)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref USAGE CHART:
Ref - 18RS (Service Replacement) (Prior to SN B300001441)
Ref - 18RS (Orginal Equipment) (SN B300001441 to Present)
Ref - 18RSJ (Service Replacement)
Ref Note: Original Equipment controller may have been replaced with

Service Replacement controller. Visually identify controller before
ordering parts.

1001166538 Ref CONTROLLER ASSEMBLY (DRIVE AND STEER) (SERVICE G

REPLACEMENT)

7 70004738 2 Washer

10 70004739 1 Roller

11 70004740 1 Boot, Switch

14 70004741 2 Half, Handle

17 70004742 1 Enclosure

18 70004743 4 Nut

19 70004744 NLA Boot, Controller (Note: Use Item 200)

20 70004745 NLA Tube, Locking (Note: Use Item 200)

21 70004746 NLA Disc, Looking (Note: Use Item 200)

25 70004747 2 Seal, Rope

26 70004748 1 Screw, M3 x 6

28 70004749 2 Screw, M5 x 20

29 70004750 1 Pin, Dowel

30 70004751 4 Screw, M3 x 16

101 4460265 1 Connector - 9 Position

101 4460226 7 Socket, Female

200 70005230 1 Boot Kit (Includes Items 19-21)

3121285 18RS_18RSJ 191






SECTION 6 - CYLINDER

SECTION 6 - CYLINDER

3121285 18RS_18RSJ 193



SECTION 6 - CYLINDER
FIGURE 6-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RS

ART_1001132163

194 18RS_18RSJ 3121285



SECTION 6 - CYLINDER
FIGURE 6-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001132163 Ref LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RS D
1 70004217 1 Barrel
2 70004218 1 Rod
3 70004212 1 Piston
4 70004210 1 Head
5 70004214 1 Lock Wire
6 70004213 1 Locknut
7 70004219 4 Bearing
8 See Note NSS Seal, Rod (Use Item 50)
9 See Note NSS Seal, Piston (Use Item 50)
10 See Note NSS Wiper (Use Item 50)
11 See Note NSS Ring, Wear (Use Item 50)
12 See Note NSS Ring, Wear (Use Item 50)
13 See Note NSS O-Ring (Use Item 50)
14 See Note NSS O-Ring (Use Item 50)
15 See Note NSS O-Ring (Use Item 50)
16 See Note NSS Ring, Back-up (Use Item 50)
17 70002413 NLA Cartridge, Valve (Use p/n 70005209) (SN B300000100 through
B300001209)
17 70005209 1 Cartridge, Valve (SN B300001210 to Present)
17 2900770 1 Seal Kit - Valve
18 70002388 1 Cartridge, Valve
18 2900770 1 Seal Kit - Valve
19 See Note 4 Plug (Note: Not Available - Purchase Locally)
50 70004216 1 Seal Kit (Includes Items 8-16)

3121285 18RS_18RSJ 195



SECTION 6 - CYLINDER
FIGURE 6-2. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RSJ

ART_1001185318

196 18RS_18RSJ 3121285



SECTION 6 - CYLINDER
FIGURE 6-2. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001185318 Ref LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RSJ A
1 0100011 AR Compound, Locking
2 0100038 AR Primer, Locking
3 0630535 3 Bolt 1/4 x 1-1/8
4 0961894 1 Bushing, Tapered (Includes Item 25)
5 1683055 1 Head
6 2220883 8 Plug, O-Ring
7 2220885 1 Plug, O-Ring
9 3480188 1 Piston
10 See Note NSS Ring, Wear (Note: Use Item 51)
11 See Note NSS Ring, Lock (Note: Use Item 51)
12 See Note NSS Ring, Back-up (Note: Use Item 51)
13 See Note NSS Ring, Back-up (Note: Use Item 51)
14 3760369 1 Ring, Washer
15 See Note NSS O-Ring (Note: Use Item 51)
16 See Note NSS O-Ring (Note: Use Item 51)
17 3931620 8 Capscrew 3/8 x 1-1/4
18 See Note NSS Seal, Rod (Note: Use Item 51)
19 See Note NSS Wiper (Note: Use Item 51)
20 See Note NSS Seal (Note: Use ltem 51)
21 4566468 1 Spacer
22 4640509 1 Cartridge, Valve
22 2900792 1 Seal Kit - 4640509 Valve
23 4640932 1 Cartridge, Valve
23 7011112 1 Seal Kit - 4640932 Valve
24 1001185319 1 Barrel Weldment
25 1001185321 1 Rod Weldment
26 0961948 4 Bushing
51 2901301 1 Seal Kit (Includes Items 10-13, 15, 16 & 18-20)

3121285 18RS_18RSJ 197



SECTION 6 - CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (Prior to SN B300003130)

198 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-3. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (Prior to SN B300003130)

ITEM PART NUMBER QTY DESCRIPTION REV
1683609 Ref LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (Prior to SN I
B300003130)
1 1684089 1 Barrel
1A 0962336 2 Bushing
2 1683053 1 Head
3 3760368 1 Ring, Washer
4 3931516 8 Capscrew 5/16 x 1
5 1684090 1 Rod
5A 0962336 2 Bushing
6 4640509 2 Cartridge, Valve
6 2900792 2 Seal Kit - 4640509 Valve
8 2220883 2 Plug, O-Ring #4
9 2220885 1 Plug, O-Ring #6
10 3480210 1 Piston
11 0961893 1 Bushing, Tapered
12 4100100 1 Spacer, Tube
14 See Note NSS Seal (Note: Use Item 51)
15 See Note NSS Ring, Lock (Note: Use Item 51)
16 See Note NSS O-Ring (Note: Use Item 51)
17 See Note NSS Ring, Back-up (Note: Use Item 51)
18 See Note NSS O-Ring (Note: Use Item 51)
19 See Note NSS Ring, Back-up (Note: Use Item 51)
20 See Note NSS Seal, Rod (Note: Use Item 51)
21 See Note NSS Wiper (Note: Use Item 51)
22 See Note NSS Ring, Wear (Note: Use Item 51)
23 0100011 AR Compound, Locking
24 0100038 AR Primer, Locking
26 0630534 3 Bolt #10 x 1
51 2901303 1 Seal Kit Options (Includes Items 14-22)

3121285 18RS_18RSJ 199



SECTION 6 - CYLINDER
FIGURE 6-4. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (SN B300003130 to Present)

/ ART_1001248012

200 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-4. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (SN B300003130 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001248012 Ref LIFT CYLINDER ASSEMBLY - JIB C
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 See Note NSS Barrel (Note: Not Available for Purchase)
2 70006734 1 Rod
3 70006649 1 Head
4 See Note NSS Wiper (Note: Use Item 100)
5 See Note NSS Seal, Rod (Note: Use Item 100)
6 See Note NSS Ring, Wear (Note: Use Item 100)
7 See Note NSS O-Ring (Note: Use Item 100)
8 See Note NSS Ring, Back-up (Note: Use Item 100)
9 70006650 1 Piston
10 See Note NSS Seal (Note: Use Item 100)
11 See Note NSS Ring, Lock (Note: Use Item 100)
12 See Note NSS O-Ring (Note: Use Item 100)
13 See Note NSS Ring, Back-up (Note: Use Item 100)
14 0961893 1 Bushing, Tapered
15 0630534 3 Capscrew, Socket Head #10 x 1
16 70006735 8 Capscrew 5/16
17 2220885 2 Plug, O-Ring
18 2220883 6 Plug, O-Ring
19 70006736 1 Spacer
20 4640509 2 Cartridge, Valve
20 2900792 2 Seal Kit - 4640509 Valve
21 0962336 4 Bushing
100 1001138795 1 Seal Kit (Includes Items 4-8 & 10-13)

3121285 18RS_18RSJ 201



SECTION 6 - CYLINDER
FIGURE 6-5. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RS

ART_1001130480
20 -

202 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-5. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001130480 Ref LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RS B
1 70004192 1 Barrel
2 70004191 1 Rod
3 70004190 1 Head
4 See Note NSS Wiper (Note: Use Item 50)
5 70023379 1 Ring, Retaining
6 See Note NSS Seal, Rod (Note: Use Item 50)
7 See Note NSS Ring, Back-up (Note: Use Item 50)
8 70023377 1 Bearing
9 See Note NSS O-Ring (Note: Use Item 50)
10 See Note NSS Ring, Back-up (Note: Use Item 50)
11 See Note NSS O-Ring (Note: Use Item 50)
12 70004189 1 Piston
13 See Note NSS Seal, Piston (Note: Use Item 50)
14 See Note NSS Ring, Wear (Note: Use Item 50)

15 See Note NSS O-Ring (Note: Use Item 50)

16 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
17 4641390 1 Cartridge, Check Valve

17 7017496 1 Seal Kit - Valve

18 70002401 1 Cartridge, Solenoid Valve

18 7017496 1 Seal Kit - Valve

18 70003788 1 Cail

18 7022390 1 Nut, Coil

19 70004123 1 Cartridge, Pressure Valve

19 7012925 1 Seal Kit - Valve

20 70004188 4 Bearing

21 2220885 4 Plug 9/16

50 70004187 1 Seal Kit (Includes Items 4, 6, 7, 9-11 & 13-15)

3121285 18RS_18RSJ 203



SECTION 6 - CYLINDER
FIGURE 6-6. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RSJ

ART_1001185157
20 -

204 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-6. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001185157 Ref LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RSJ A
1 70005437 1 Rod
2 70005436 1 Barrel
3 70004190 1 Head
4 See Note NSS Wiper (Note: Use Item 50)
5 70023379 1 Ring, Retaining
6 See Note NSS Seal, Rod (Note: Use Item 50)
7 See Note NSS Ring, Back-up (Note: Use Item 50)
8 70023377 1 Bearing
9 See Note NSS O-Ring (Note: Use Item 50)
10 See Note NSS Ring, Back-up (Note: Use Item 50)
11 See Note NSS O-Ring (Note: Use Item 50)
12 70004189 1 Piston
13 See Note NSS Seal, Piston (Note: Use Item 50)
14 See Note NSS Ring, Wear (Note: Use Item 50)
15 See Note NSS O-Ring (Note: Use Item 50)
16 70005435 1 Setscrew
17 4641390 1 Cartridge, Check Valve
17 7017496 1 Seal Kit - Valve
18 70002401 1 Cartridge, Solenoid Valve
18 7017496 1 Seal Kit - Valve
18 70003788 1 Cail
18 7022390 1 Nut, Coil
19 1001165131 1 Cartridge, Pressure Valve
19 7012925 1 Seal Kit - Valve
20 70005434 4 Bearing
21 2220885 4 Plug 9/16
50 70005432 1 Seal Kit (Includes Items 4, 6, 7, 9-11 & 13-15)

3121285 18RS_18RSJ 205



SECTION 6 - CYLINDER
FIGURE 6-7. MASTER CYLINDER ASSEMBLY - 18RS

ART_1001130478

206 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-7. MASTER CYLINDER ASSEMBLY - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001130478 Ref MASTER CYLINDER ASSEMBLY - 18RS D
1 70004247 1 Rod
2 See Note NSS Wiper (Note: Use Item 50)
3 See Note NSS Seal, Rod (Note: Use Item 50)
4 See Note NSS O-Ring (Note: Use Item 50)
5 See Note NSS Ring, Back-up (Note: Use Item 50)
6 70004210 1 Head
7 70004246 1 Barrel
8 70004212 1 Piston
9 See Note NSS Seal, Piston (Note: Use Item 50)
10 See Note NSS Ring, Wear (Note: Use Item 50)
11 70004213 1 Locknut
12 0961951 4 Bearing
13 See Note NSS O-Ring (Use Item 50)
14 See Note NSS Ring, Wear (Note: Use Item 50)
15 70004214 1 Lock Wire
17 70004215 1 O-Ring
50 70004248 1 Seal Kit (Includes Items 2-5, 9, 10, 13 & 14)
3121285 18RS_18RSJ 207



SECTION 6 - CYLINDER
FIGURE 6-8. MASTER CYLINDER ASSEMBLY - 18RSJ

@ i ART_1001186733

208 18RS_18RSJ 3121285



SECTION 6 - CYLINDER
FIGURE 6-8. MASTER CYLINDER ASSEMBLY - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001186733 Ref MASTER CYLINDER ASSEMBLY - 18RSJ A
1 1683949 1 Barrel
2 1683963 1 Rod
3 3480188 1 Piston
4 0961894 1 Bushing, Tapered (Use Item 8 in place of supplied Bolts)
5 1683055 1 Head
6 3760369 1 Ring, Washer
7 1001186734 1 Spacer
8 3931620 8 Capscrew 3/8 x 1-1/4
9 See Note NSS Seal (Note: Use Item 26)
10 See Note NSS Ring, Lock (Note: Use ltem 26)
11 See Note NSS O-Ring (Note: Use Item 26)
12 See Note NSS Ring, Back-up (Note: Use Item 26)
13 See Note NSS Ring, Wear (Note: Use Item 26)
14 See Note NSS Ring, Back-up (Note: Use Item 26)
15 See Note NSS O-Ring (Note: Use Item 26)
16 See Note NSS Seal, Rod (Note: Use ltem 26)
17 See Note NSS Wiper (Note: Use ltem 26)
18 0100011 AR Compound, Locking
19 0100038 AR Primer, Locking
21 0630535 3 Bolt 1/4 x 1-1/8
23 0961951 4 Bushing
24 2220885 1 Plug, O-Ring #6
26 2901301 1 Seal Kit (Includes Items 9-17)

3121285 18RS_18RSJ 209



SECTION 6 - CYLINDER
EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE




SECTION 6 - CYLINDER

FIGURE 6-9. STEER CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001130477 Ref STEER CYLINDER ASSEMBLY E
Ref Note: Original Cylinder May Have Been Replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 70004220 1 Rod

2 70004221 2 Head

3 See Note NSS Wiper (Note: Use Item 50)

4 70003636 4 Insert, Locking

5 See Note NSS Seal, Rod (Note: Use Item 50)

6 See Note NSS Ring, Wear (Note: Use Item 50)

7 See Note NSS O-Ring (Note: Use Item 50)

8 See Note NSS Ring, Back-up (Note: Use Item 50)

9 70004222 1 Piston

10 See Note NSS Ring, Wear (Note: Use Item 50)

11 70004223 1 Setscrew

12 70004224 1 Ball

13 See Note NSS Seal, Piston (Note: Use Item 50)

14 See Note NSS O-Ring (Note: Use Item 50)

15 70004225 1 Barrel

16 70004226 2 Bearing

50 70004227 1 Seal Kit (Includes Items 3, 5-8, 10, 13 & 14)

3121285 18RS_18RSJ 211



SECTION 6 - CYLINDER
FIGURE 6-10. TELESCOPE CYLINDER ASSEMBLY - 18RS (Prior to SN B300001836)

ART_1001150646

212 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-10. TELESCOPE CYLINDER ASSEMBLY - 18RS (Prior to SN B300001836)

ITEM PART NUMBER QTY DESCRIPTION REV
1001150646 Ref TELESCOPE CYLINDER ASSEMBLY - 18RS (Prior to SN B
B300001836)
1 0100011 AR Compound, Locking
2 0630535 3 Bolt 1/4 x 1-1/8
3 0641606 4 Bolt 3/8 x 3/4
4 0961902 1 Bushing, Tapered
5 1683905 1 Barrel
6 1683907 1 Rod
7 1684008 1 Ring, Back-up
8 220885 2 Plug
10 3340880 2 Pad
11 3480257 1 Piston
12 See Note NSS Ring, Back-up (Note: Use Item 50)
13 See Note NSS Ring, Wear (Note: Use Item 50)
14 See Note NSS Ring, Wear (Note: Use Item 50)
15 See Note NSS O-Ring (Note: Use Item 50)
16 See Note NSS O-Ring (Note: Use Item 50)
17 See Note NSS O-Ring (Note: Use Item 50)
18 3931464 4 Capscrew 1/4 x 4
19 3931528 8 Capscrew 5/16 x 1-3/4
20 See Note NSS Ring, Back-up (Note: Use Item 50)
21 See Note NSS Seal (Note: Use Item 50)
22 See Note NSS Wiper (Note: Use Item 50)
23 See Note NSS Seal (Note: Use Item 50)
24 4568030 1 Spacer
25 1001133245 1 Valve Block Assembly (See VALVE BLOCK ASSEMBLY for
Breakdown)
26 1001150645 1 Support
50 2902019 1 Seal Kit (Includes Items 12-17 & 20-23)

3121285 18RS_18RSJ 213



SECTION 6 - CYLINDER
FIGURE 6-11. TELESCOPE CYLINDER ASSEMBLY - 18RS (SN B300001836 to Present)

214 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-11. TELESCOPE CYLINDER ASSEMBLY - 18RS (SN B300001836 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001228060 Ref TELESCOPE CYLINDER ASSEMBLY - 18RS (SN B300001836 to C
Present)
Ref Note: Original Cylinder may have been replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

2 70006787 1 Rod

3 70006788 1 Head

4 See Note NSS Wiper (Note: Use Item 50)

5 70027244 1 Ring, Retain

6 See Note NSS Seal, Rod (Note: Use Item 50)

7 See Note NSS Ring, Back-up (Note: Use Item 50)

8 See Note NSS O-Ring (Note: Use Item 50)

9 See Note NSS Ring, Back-up (Note: Use Item 50)

10 See Note NSS Ring, Wear (Note: Use Item 50)

11 70006789 1 Piston

12 See Note NSS Seal, Piston (Note: Use Item 50)

13 See Note NSS Ring, Wear (Note: Use Item 50)

14 See Note NSS O-Ring (Note: Use Item 50)

15 See Note NSS Ring, Back-up (Note: Use Item 50)

16 70006790 1 Spacer

17 70006791 1 Plate

18 1001133245 1 Valve Block Assembly (See VALVE BLOCK ASSEMBLY for
Breakdown)

19 70006792 2 Assembly, Wear Pad

20 70023369 2 Set Screw

21 70005595 4 Bolt, Hex-Socket

22 2220885 2 Plug, Hex-Socket

23 2220886 2 Plug, Hex-Socket

24 70006793 10 Bolt, Hex-Socket

25 70006794 4 Bolt, Hex

50 70006795 1 Seal Kit (Includes Items 4, 6-10 & 12-15)

3121285 18RS_18RSJ 215



SECTION 6 - CYLINDER
FIGURE 6-12. TELESCOPE CYLINDER ASSEMBLY - 18RSJ

ART_1001180026

216 18RS_18RSJ 3121285



SECTION 6 - CYLINDER

FIGURE 6-12. TELESCOPE CYLINDER ASSEMBLY - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001180026 Ref TELESCOPE CYLINDER ASSEMBLY - 18RSJ B
1 70005583 1 Barrel
2 70005584 1 Rod
3 70005585 1 Head
4 See Note NSS Wiper (Note: Use Item 50)
5 See Note NSS Seal, Rod (Note: Use Item 50)
6 See Note NSS Ring, Wear (Note: Use Item 50)
7 See Note NSS O-Ring (Note: Use Item 50)
8 See Note NSS Ring, Back-up (Note: Use Item 50)
9 70005586 1 Piston
10 See Note NSS Seal, Piston (Note: Use Item 50)
11 See Note NSS Ring, Wear (Note: Use Item 50)
12 See Note NSS O-Ring (Note: Use Item 50)
13 70005587 1 Setscrew M6 x 6
14 70005588 1 Spacer
15 70005589 1 Bracket
16 70005590 8 Capscrew M8 x 55
17 70005591 8 Washer M8
18 70005592 2 Pad, Wear
19 70005593 4 Capscrew M10x 30
20 70005594 4 Nut M10
21 70023371 2 Plug 9/16
22 1001133245 1 Valve Block Assembly (See VALVE BLOCK ASSEMBLY for
Breakdown)
23 70005595 4 Capscrew M6 x 100
50 70005596 1 Seal Kit - 1001180026 Cylinder (Includes Items 4-7 & 10-12)

3121285 18RS_18RSJ 217



SECTION 6 - CYLINDER
FIGURE 6-13. VALVE BLOCK ASSEMBLY

o,

ART_1001133245

218 18RS_18RSJ 3121285



SECTION 6 - CYLINDER
FIGURE 6-13. VALVE BLOCK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001133245 Ref VALVE BLOCK ASSEMBLY B
2 70003926 1 Cartridge, Counterbalance Valve
2 70004186 1 Seal Kit - 70003926 Valve
3 70004155 1 Cartridge, Counterbalance Valve
3 70004186 1 Seal Kit - 70004155 Valve
4 70003928 1 Cartridge, Shuttle
4 70003929 1 Seal Kit -70003928 Valve
5 2220883 7 Plug 1/4
6 70003982 2 O-Ring
8 70003930 1 Roll Pin

3121285 18RS_18RSJ 219






SECTION 7 - HYDRAULIC

SECTION 7 - HYDRAULIC

3121285 18RS_18RSJ 221



SECTION 7 - HYDRAULIC

FIGURE 7-1. HYDRAULIC INSTALLATION (FRONT AXLE) - 18RS

85

MAIN VALVE
a1 13 5 H ;D:n
P O=t—
5 i q? S]]
@ ~ HE ‘“'Rj
° QO g
° &’ i
AN
— /4@%\\ ﬂ
14 14
==
87
87\
CHARGE
PRESSURE
FILTER
X
7 i
89 L
RIGHT FRONT E E
TORQUE HUB/
S §

DRIVE MOTOR

S

[T

PORTB

PORTA

100

82
1

00

@ |

t
1

| O

STEER CYLINDER [

18RS_18RSJ

ART_1001143680_10F8

3121285



SECTION 7 - HYDRAULIC

DRIVE PUMP SIDE VIEW

80

PORTB

w

0 45

\

L

\ S PORT FWD
LT T

ﬁ@ﬁ B3

/ \—PORT REV
57

FLOW DIVIDER BOTTOM VIEW

61
£ FLOW DIVIDER

83
19 —
FHE] /
7 82
=1 | ik
. i
88 PORTB
19 { PORTA L\%
( \ 15 TORQUE e/
DRIVE MOTOR
84

ART_1001143680_20F8

3121285 18RS_18RSJ 223



SECTION 7 - HYDRAULIC

FIGURE 7-1. HYDRAULIC INSTALLATION (FRONT AXLE) - 18RS

224

ITEM PART NUMBER QTY DESCRIPTION REV
1001143680 Ref HYDRAULIC INSTALLATION (FRONT AXLE) - 18RS F
6 2111010 AR Fitting, Straight ORFS/ORB
7 2111212 AR Fitting, Straight ORFS/ORB
8 2111616 AR Fitting, Straight ORFS/ORB
10 2131616 AR Fitting, 90 ORFS/ORB
12 2172116 AR Fitting, 90 ORFS/FSORBS
14 2220371 AR Fitting, Straight JIC/ORB
16 2220373 AR Fitting, Straight JIC/ORB
19 2220415 AR Fitting, Straight JIC/ORB
30 2220605 AR Fitting, Tee JIC/FSJIC/JIC
35 2220861 AR Fitting, Tee JIC/FSJIC/AJIC
41 2221041 AR Fitting, Tee
45 4641282 AR Valve, Orifice Check
48 77133089 AR Valve, Mini Check
54 1001141014 AR Fitting, Straight JIC/JIC
57 1001142679 AR Fitting, Straight ORFS/ORB
61 1001143936 AR Fitting, 90 FORB/ORB
80 1001146316 AR Hose
81 1001146317 AR Hose
82 1001146319 AR Hose
83 1001146320 AR Hose
84 1001146321 AR Hose
85 1001146322 AR Hose
87 1001146324 AR Hose
88 1001146325 AR Hose
89 1001146326 AR Hose
100 1001152155 AR Fitting, Straight JIC/ORB
18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC

FIGURE 7-2. HYDRAULIC INSTALLATION (FRONT AXLE) - 18RSJ

85

MAIN VALVE
a1 13 5 H ;D:n
P OE—
5 i q? S]]
@ ~ HE ‘“'Rj
° @O L
o o AT
o [ i
N
— /4@%\\ ﬂ
14 14
==3
87
87\
CHARGE
PRESSURE
FILTER
N
7| 0
89 L
RIGHT FRONT E E
TORQUE HUB/
S §

DRIVE MOTOR

4
]

PORTB

PORTA

100

82
1

00

@ |

t
1

| O

STEER CYLINDER [

18RS_18RSJ

ART_1001180572_10F8

3121285



SEE ISO VIEW

84

SECTION 7 - HYDRAULIC

DRIVE PUMP SIDE VIEW

80
PORTB
81—
35 48
3 45
/ 3
.
X S PORT FWD
i :
C) CD 57
61
PORT REV
FLOW DIVIDER BOTTOM VIEW

FLOW DIVIDER

19

3121285

83
19
N\
b \
B ]
=i
PORTB
PORTA
( \ 19
84
82
18RS_18RSJ

—

\ LEFT FRONT
TORQUE HUB/
DRIVE MOTOR

ART_1001180572_20F8

227



SECTION 7 - HYDRAULIC

FIGURE 7-2. HYDRAULIC INSTALLATION (FRONT AXLE) - 18RSJ

228

ITEM PART NUMBER QTY DESCRIPTION REV
1001180572 Ref HYDRAULIC INSTALLATION (FRONT AXLE) - 18RSJ B
6 2111010 AR Fitting, Straight ORFS/ORB
7 2111212 AR Fitting, Straight ORFS/ORB
8 2111616 AR Fitting, Straight ORFS/ORB
10 2131616 AR Fitting, 90 ORFS/ORB
12 2172116 AR Fitting, 90 ORFS/FSORBS
13 2220366 AR Fitting, 90 JIC/ORB
14 2220371 AR Fitting, Straight JIC/ORB
16 2220373 AR Fitting, Straight JIC/ORB
19 2220415 AR Fitting, Straight JIC/ORB
30 2220605 AR Fitting, Tee JIC/FSJIC/JIC
35 2220861 AR Fitting, Tee JIC/FSJIC/JIC
41 2221041 AR Fitting, Tee
45 4641282 AR Valve, Orifice Check
48 77133089 AR Valve, Mini Check
54 1001141014 AR Fitting, Straight JIC/JIC
57 1001142679 AR Fitting, Straight ORFS/ORB
61 1001143936 AR Fitting, 90 FORB/ORB
80 1001146316 AR Hose
81 1001146317 AR Hose
82 1001146319 AR Hose
83 1001146320 AR Hose
84 1001146321 AR Hose
85 1001146322 AR Hose
87 1001146324 AR Hose
88 1001146325 AR Hose
89 1001146326 AR Hose
100 1001152155 AR Fitting, Straight JIC/ORB
18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC
FIGURE 7-3. HYDRAULIC INSTALLATION (REAR AXLE) - 18RS

101 FLOW DIVIDER
BOTTOM VIEW

92

21

B
=)
I
J

REAR LEFT
TORQUE HUB / DRIVE MOTOR

ART_1001143680_30F8

230 18RS_18RSJ 3121285



SECTION 7 - HYDRAULIC

86

U

93 ] 28
HYD TANK
(SOME COMPONENTS NOT

SHOWN FOR CLARITY)

U
WV

REAR RIGHT
TORQUE HUB / DRIVE MOTOR

L

ART_1001143680_40F8

3121285 18RS_18RSJ 231



SECTION 7 - HYDRAULIC

FIGURE 7-3. HYDRAULIC INSTALLATION (REAR AXLE) - 18RS

232

ITEM PART NUMBER QTY DESCRIPTION REV
1001143680 Ref HYDRAULIC INSTALLATION (REAR AXLE) - 18RS F
6 2111010 AR Fitting, Straight ORFS/ORB
9 2130404 AR Fitting, 90 ORFS/ORB
11 2151212 AR Fitting, 45 ORFS/ORB
21 2220466 AR Fitting, 90 JIC/ORB
22 2220472 AR Fitting, 90 JIC/ORB
27 2220502 AR Fitting, 45 JIC/ORB
28 2220602 AR Fitting, Tee JIC/ORB/JIC
29 2220603 AR Fitting, Straight JIC/ORB
52 1001119627 AR Fitting, Straight JIC/ORB
60 1001143602 AR Fitting, Straight JIC/FSORBFS
86 1001146323 AR Hose
90 1001146328 AR Hose
91 1001146332 AR Hose
92 1001146333 AR Hose
93 1001146334 AR Hose
94 1001146335 AR Hose
101 1001152170 AR Fitting, Straight JIC/JIC
108 8765204 AR Fitting, 90 JIC/JIC
110 1001157318 AR Hose
18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC
FIGURE 7-4. HYDRAULIC INSTALLATION (REAR AXLE) - 18RSJ

91
101 FLOW DIVIDER
BOTTOM VIEW
92 3]
j] 21
110

REAR LEFT
TORQUE HUB / DRIVE MOTOR

ART_1001180572_30F8

234 18RS_18RSJ 3121285



SECTION 7 - HYDRAULIC

86
———o94
8
-,
93
HYD TANK
(SOME COMPONENTS NOT
SHOWN FOR CLARITY)
T

U
WV

REAR RIGHT
TORQUE HUB / DRIVE MOTOR

L

%

U
U

[

"
I
|

ART_1001180572_40F8

3121285 18RS_18RSJ 235



SECTION 7 - HYDRAULIC

FIGURE 7-4. HYDRAULIC INSTALLATION (REAR AXLE) - 18RSJ

236

ITEM PART NUMBER QTY DESCRIPTION REV
1001180572 Ref HYDRAULIC INSTALLATION (REAR AXLE) - 18RSJ B
6 2111010 AR Fitting, Straight ORFS/ORB
9 2130404 AR Fitting, 90 ORFS/ORB
11 2151212 AR Fitting, 45 ORFS/ORB
21 2220466 AR Fitting, 90 JIC/ORB
22 2220472 AR Fitting, 90 JIC/ORB
27 2220502 AR Fitting, 45 JIC/ORB
28 2220602 AR Fitting, Tee JIC/ORB/JIC
29 2220603 AR Fitting, Straight JIC/ORB
52 1001119627 AR Fitting, Straight JIC/ORB
60 1001143602 AR Fitting, Straight JIC/FSORBFS
86 1001146323 AR Hose
90 1001146328 AR Hose
91 1001146332 AR Hose
92 1001146333 AR Hose
93 1001146334 AR Hose
94 1001146335 AR Hose
101 1001152170 AR Fitting, Straight JIC/JIC
110 1001157318 AR Hose
119 8765204 AR Fitting, 90 JIC/JIC
18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC
FIGURE 7-5. HYDRAULIC INSTALLATION (BOOM) - 18RS

LIFT CYL

TELE CYL

e

71|

MAIN VALVE 66 e
17. TOP VIEW |
23 J —\JHH CH

MAIN BOOM
HOSE BREAK

64

L 19

e
=

17

19

o)
39

238

MAIN VALVE

18RS_18RSJ

\
!

U/102
Qr>/104

@ LOCATED INT/T
106
05

: S

104
103/8

ART_1001143680_50F8

3121285



SECTION 7 - HYDRAULIC

23 22 Q
6? 62 ( -

C / S ¥

34
f\\\//n

MASTER CYL SLAVE CYL

MAIN VALVE SIDE VIEW

ART_1001143680_60F8

3121285 18RS_18RSJ 239



SECTION 7 - HYDRAULIC
FIGURE 7-5. HYDRAULIC INSTALLATION (BOOM) - 18RS

240

ITEM PART NUMBER QTY DESCRIPTION REV
1001143680 Ref HYDRAULIC INSTALLATION (BOOM) - 18RS F
16 2220373 AR Fitting, Straight JIC/ORB
17 2220374 AR Fitting, Straight JIC/ORB
19 2220415 AR Fitting, Straight JIC/ORB
22 2220472 AR Fitting, 90 JIC/ORB
23 2220473 AR Fitting, 90 JIC/ORB
26 2220500 AR Fitting, 45 JIC/ORB
29 2220603 AR Fitting, Straight JIC/ORB (Prior to SN B300001152)
31 2220671 AR Fitting, 90 JIC/ORB
34 2220819 AR Fitting, 90 JIC/ORB
39 2220947 AR Fitting, Straight JIC/ORB
40 2220950 AR Fitting, 45 JIC/ORB
47 8770016 AR Fitting, Straight FORB/ORB
51 1001119455 AR Valve, Oil Sampling
62 1001144270 AR Hose
63 1001144273 AR Hose
64 1001144274 AR Hose
65 1001144275 AR Hose
66 1001144279 AR Hose
67 1001144280 AR Hose (Prior to SN B300001152)
68 1001144281 AR Hose
69 1001144282 AR Hose
70 1001144284 AR Hose
71 1001144285 AR Hose
102 0761229 1 Bolt M12 x 120
103 3291205 1 Nut M12
104 4812100 2 Washer M12
105 1001153787 1 Bar
106 1001153788 2 Pad
18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC
FIGURE 7-6. HYDRAULIC INSTALLATION (BOOM) - 18RSJ

MAIN VALVE
TOP VIEW
70
117 115 5/3 }4 76
W@é .
;30 ° b
e o
©:.0,
o
LIFT CYL o o J
@ ©-0
71—
23
~—116 o
. =
” - \ % 67

A

116
TS \ MAIN BOOM
HOSE BREAK
63
ﬁ @gﬁ ®
/ 63
\
TELE YL
64
/
H
i 64
™o
7 s
69
39
MAIN VALVE

ART_1001180572_50F8

242 18RS_18RSJ 3121285



3121285

SECTION 7 - HYDRAULIC

- /
/
/ : 102
—— [HH CH ]
’TD]HE @m@ET \ Ef/ 104
e . f : LOCATED INT/T
i >
MAIN BOOM / PLATFORM ACTUATOR 106
HOSE BREAK
64 %fws
64
104
1037
67
14
T / MASTER CYL
rg e
\ ?37 118
e | | 4 /
98 |
N7 /
&5 46
34 SLAVE CYL
(¢ )
, >
64 /
} 63
\ 23 7
H
64 g M
B a — O m
o— ] 9 )
JIBCYL
33 = O
120 3 E
MAIN VALVE SIDE VIEW
ART_1001180572_60F8
18RS_18RSJ

243



SECTION 7 - HYDRAULIC

FIGURE 7-6. HYDRAULIC INSTALLATION (BOOM) - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001180572 Ref HYDRAULIC INSTALLATION (BOOM) - 18RSJ B

14 2220371 AR Fitting, Straight JIC/ORB
16 2220373 AR Fitting, Straight JIC/ORB
17 2220374 AR Fitting, Straight JIC/ORB
19 2220415 AR Fitting, Straight JIC/ORB
21 2220466 AR Fitting, 90 JIC/ORB

23 2220473 AR Fitting, 90 JIC/ORB

26 2220500 AR Fitting, 45 JIC/ORB

31 2220671 AR Fitting, 90 JIC/ORB

33 2180380 AR Plug NPTF

34 2220609 AR Fitting, Straight JIC/FSJIC
39 2220947 AR Fitting, Straight JIC/ORB
40 2220950 AR Fitting, 45 JIC/ORB

46 10725302 AR Fitting, Tee JIC/JICAJIC
47 8770016 AR Fitting, Straight FORB/ORB
51 1001119455 AR Valve, Oil Sampling

53 8760268 AR Fitting, 90 JIC/FSJIC

62 1001144270 AR Hose

63 1001185921 AR Hose

64 1001144274 AR Hose

65 1001186138 AR Hose

66 1001144279 AR Hose

67 1001186137 AR Hose

68 1001144281 AR Hose

69 1001144282 AR Hose

70 1001144284 AR Hose

71 1001144285 AR Hose

98 1001184251 AR Hose

99 1001184256 AR Hose

102 0761229 1 Bolt M12 x 120

103 3291205 1 Nut M12

104 4812100 2 Washer M12

105 1001153787 1 Bar

106 1001153788 2 Pad

115 2220582 AR Fitting, Straight JIC/ORB
116 1001187259 AR Hose

117 2220654 AR Fitting, 90 JIC/FSJIC

118 1001194343 AR Hose

120 2180724 AR Fitting, 90

244 18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC
FIGURE 7-7. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RS

CHARGE
~ PRESSURE
FILTER

75

73| 79

55

72

ART_1001143680_70F8

246 18RS_18RSJ 3121285



SECTION 7 - HYDRAULIC

MAIN VALVE
TOP VIEW

42

5 3

; o&\LﬂIJ , \

. B 4 78
) Uﬂ 0]
=
29 o@° :_F i
~© 0 f
"0 1 B

’ ) 25 )
2= o
#> = (¢}
@ = :swme DRIVE

MAIN VALVE

L[E]J % = SIDE VIEW
nc.h 36

29

©
1

55 = K
18
MAIN VALVE

BOTTOM VIEW
ART_1001143680_80F8

3121285 18RS_18RSJ 247



SECTION 7 - HYDRAULIC
FIGURE 7-7. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RS

248

ITEM PART NUMBER QTY DESCRIPTION REV
1001143680 Ref HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RS F
13 2220366 AR Fitting, 90 JIC/ORB
15 2220372 AR Fitting, Straight JIC/ORB
17 2220374 AR Fitting, Straight JIC/ORB
18 2220377 AR Fitting, Straight JIC/ORB
20 2220451 AR Fitting, Straight JIC/ORB
23 2220473 AR Fitting, 90 JIC/ORB
24 2220479 AR Fitting, Straight JIC/ORB
25 2220497 AR Fitting, Straight JIC/ORB
29 2220603 AR Fitting, Straight JIC/ORB
32 2220689 AR Fitting, Straight JIC/ORB
36 2220865 AR Fitting, Straight JIC/ORB
37 2220886 AR Fitting, Plug ORB
38 2220906 4 Fitting, 90 JIC/ORB
42 2221086 AR Fitting, Test
49 80633030 1 Clamp
55 1001141373 AR Hose
56 1001142246 AR Hose
58 1001143501 1 Clamp
59 1001143517 1 Clamp
72 1001145002 AR Hose
73 1001146307 AR Hose
74 1001146308 AR Hose
75 1001146310 AR Hose
76 1001146311 AR Hose
77 1001146312 AR Hose
78 1001146313 1 Hose
79 1001146315 1 Hose
95 1001146391 AR Fitting, Straight MORB/FORB
96 1001146392 AR Fitting, Straight BARBED/ORB
109 90028482 1 Clamp
18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC

250

FIGURE 7-8. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RSJ

77

41
\ﬁm\n

H
\ CHARGER
d—1 E PRESSURE FILTER
@ o 75
g
20
58
= é = ”é \g
@ [ @
Il
79
I
73
55
A
99
ART_1001180572_70F8
18RS_18RSJ 3121285



SECTION 7 - HYDRAULIC

0, g0/ F 2=

) P

© .0

@
oy ©
i

MAIN VALVE
TOP VIEW

SWING DRIVE
/—

42

LI 1T <
N
©

= PORTA PORTB

29

25 25

= - .
==

42
79
\ %\ MAIN VALVE
SIDE VIEW
il \ all ® MAIN VALVE
e -
55 99 3
j ) ]

@4 . MAIN VALVE

'™ soTTom VIEW
=i
18

MANUAL PUMP

ART_1001180572_80F8

3121285 18RS_18RSJ 251



SECTION 7 - HYDRAULIC
FIGURE 7-8. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RSJ

252

ITEM PART NUMBER QTY DESCRIPTION REV
1001180572 Ref HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RSJ B
13 2220366 AR Fitting, 90 JIC/ORB
14 2220371 AR Fitting, Straight JIC/ORB
15 2220372 AR Fitting, Straight JIC/ORB
17 2220374 AR Fitting, Straight JIC/ORB
18 2220377 AR Fitting, Straight JIC/ORB
20 2220451 AR Fitting, Straight JIC/ORB
23 2220473 AR Fitting, 90 JIC/ORB
24 2220479 AR Fitting, Straight JIC/ORB
25 2220497 AR Fitting, Straight JIC/ORB
29 2220603 AR Fitting, Straight JIC/ORB
32 2220689 AR Fitting, Straight JIC/ORB
36 2220865 AR Fitting, Straight JIC/ORB
38 2220906 4 Fitting, 90 JIC/ORB
41 2221041 AR Fitting, Tee
42 2221086 AR Fitting, Test
49 80633030 1 Clamp
55 1001141373 AR Hose
56 1001142246 AR Hose
58 1001143501 1 Clamp
59 1001143517 1 Clamp
72 1001145002 AR Hose
73 1001146307 AR Hose
74 1001146308 AR Hose
75 1001146310 AR Hose
76 1001146311 AR Hose
77 1001146312 AR Hose
78 1001146313 1 Hose
79 1001146315 1 Hose
95 1001146391 AR Fitting, Straight MORB/FORB
96 1001146392 AR Fitting, Straight BARBED/ORB
99 1001184256 AR Hose
109 90028482 1 Clamp
112 2220619 AR Fitting, Straight JIC/FSJIC (Not Shown)
113 2220577 AR Fitting, Straight
114 2221048 AR Fitting, 90
18RS_18RSJ 3121285






SECTION 7 - HYDRAULIC
FIGURE 7-9. HYDRAULIC FLUSHING LOOP INSTALLATION - 18RS

SEE VIEW BELOW

=
?g
©)

14 o O

10

o ‘
/ \ 15
; 1
3

8
VIEW LOOKING UP FROM BELOW

ART_1001200016

254 18RS_18RSJ

3121285



SECTION 7 - HYDRAULIC

FIGURE 7-9. HYDRAULIC FLUSHING LOOP INSTALLATION - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001200016 Ref HYDRAULIC FLUSHING LOOP INSTALLATION - 18RS A
1 0100011 AR Compound, Locking
2 0700819 2 Bolt M8 X 55
3 0760608 3 Bolt M6 X 16
4 2220371 2 Fitting, Straight JIC/ORB
5 2220372 1 Fitting, Straight JIC/ORB
6 3290805 2 Nut M8
7 4641329 1 Valve, Flushing Loop
7 7021639 2 Cartridge, Valve
7 7017496 2 Seal Kit - 7021639 Cartridge
8 4811700 3 Washer M6
9 4811900 4 Washer M8
10 1001152155 1 Fitting, Straight JIC/ORB
11 1001199923 2 Fitting, Tee FORB/FORB/ORB
12 1001199929 2 Fitting, Straight JIC/ORB
13 1001200018 1 Bracket
14 1001146312 1 Hose
15 1001200020 1 Hose
16 1001200021 1 Hose

3121285 18RS_18RSJ 255



SECTION 7 - HYDRAULIC
FIGURE 7-10. HYDRAULIC FLUSHING LOOP INSTALLATION - 18RSJ

SEE VIEW BELOW

2
3 = N

14 o O
o
10
O O\O 15
1 ) 4
3 13

8
VIEW LOOKING UP FROM BELOW

ART_1001200017

256 18RS_18RSJ

3121285



SECTION 7 - HYDRAULIC

FIGURE 7-10. HYDRAULIC FLUSHING LOOP INSTALLATION - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001200017 Ref HYDRAULIC FLUSHING LOOP INSTALLATION - 18RSJ B
1 0100011 AR Compound, Locking
2 0700819 2 Bolt M8 X 55
3 0760608 3 Bolt M6 X 16
4 2220371 2 Fitting, Straight JIC/ORB
5 2220635 1 Fitting, Straight JIC/ORB
6 3290805 2 Nut M8
7 4641329 1 Valve, Flushing Loop
7 7021639 2 Cartridge, Valve
7 7017496 2 Seal Kit - 7021639 Cartridge
8 4811700 3 Washer M6
9 4811900 4 Washer M8
10 1001152155 1 Fitting, Straight JIC/ORB
11 1001199923 2 Fitting, Tee FORB/FORB/ORB
12 1001199929 2 Fitting, Straight JIC/ORB
13 1001200018 1 Bracket
14 1001146312 1 Hose
15 1001200020 1 Hose
16 1001200021 1 Hose

3121285 18RS_18RSJ 257



SECTION 7 - HYDRAULIC
FIGURE 7-11. HYDRAULIC DIAGRAM LIST

258

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Information on diagrams not shown is available from JLG
Service/Parts Departments. See Service and Maintenance
Manual for schematics.
Ref HYDRAULIC DIAGRAM LIST
1001143680 Ref Hydraulic Diagram Installation - 18RS
1001180572 Ref Hydraulic Diagram Installation - 18RSJ
1001131499 Ref Standard Hydraulic Schematic
3121285

18RS_18RSJ



SECTION 8 - ELECTRICAL

SECTION 8 - ELECTRICAL

3121285 18RS_18RSJ 259



SECTION 8 - ELECTRICAL
FIGURE 8-1. ELECTRICAL DIAGRAM LIST

260

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Diagrams are available from the JLG Service Department.
See Service and Maintenance Manual for schematics.
Ref ELECTRICAL DIAGRAM LIST
1001145950 Ref 7500W Generator Electrical Diagram
1001129238 Ref Standard Electrical Schematic
3121285

18RS_18RSJ






/

7\
&

=N
AR

3121285

SECTION 8 - ELECTRICAL

FIGURE 8-2. AC AT PLATFORM RECEPTACLE COMPONENTS - 110V GFI (ANSI EXPORT SPECS)

N NE-

18RS_18RSJ

262



SECTION 8 - ELECTRICAL

FIGURE 8-2. AC AT PLATFORM RECEPTACLE COMPONENTS - 110V GFI (ANSI EXPORT SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001141620 Ref AC AT PLATFORM RECEPTACLE COMPONENTS - 110V GFI B
(ANSI EXPORT SPECS)
1 0860038 1 Box, Switch
2 3251243 2 Decal - Voltage
3 3960422 1 Gasket
4 4460071 1 Connector, Strain Relief
6 4460315 1 Receptacle (Not Shown)
7 4460346 1 Receptacle
8 1001110873 1 Shield, Cover
9 4460205 1 Plug, Male

3121285 18RS_18RSJ 263



SECTION 8 - ELECTRICAL

FIGURE 8-3. AC AT PLATFORM RECEPTACLE COMPONENTS - 220V (ANSI EXPORT SPECS)

3121285

18RS_18RSJ

264



SECTION 8 - ELECTRICAL
FIGURE 8-3. AC AT PLATFORM RECEPTACLE COMPONENTS - 220V (ANSI EXPORT SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001141622 Ref AC AT PLATFORM RECEPTACLE COMPONENTS - 220V (ANSI A
EXPORT SPECS)
1 0860038 1 Box, Switch
2 3252507 2 Decal - Voltage
3 3960422 1 Gasket
4 4060092 1 Shield, Cover
5 4460071 1 Connector, Strain Relief
6 4460125 1 Receptacle
7 4460233 1 Plug, Male

3121285 18RS_18RSJ 265



SECTION 8 - ELECTRICAL

FIGURE 8-4. AC AT PLATFORM RECEPTACLE COMPONENTS - DEALER/CUSTOMER SUPPLIED

=N
AR

N/
4
)

2\
;

3121285

18RS_18RSJ

266



SECTION 8 - ELECTRICAL

FIGURE 8-4. AC AT PLATFORM RECEPTACLE COMPONENTS - DEALER/CUSTOMER SUPPLIED

ITEM PART NUMBER QTY DESCRIPTION REV
1001141621 Ref AC AT PLATFORM RECEPTACLE COMPONENTS - B
DEALER/CUSTOMER SUPPLIED
1 See Note 1 Box, Switch (Note: Not Available - Purchase Locally)
2 See Note 2 Decal - Voltage (Note: Not Available - Purchase Locally)
3 See Note 1 Gasket (Note: Not Available - Purchase Locally)
4 See Note 1 Connector, Strain Relief (Note: Not Available - Purchase Locally)
7 See Note 1 Receptacle (Note: Not Available - Purchase Locally)
8 See Note 1 Shield, Cover (Note: Not Available - Purchase Locally)
9 See Note 1 Plug, Male (Note: Not Available - Purchase Locally)

3121285 18RS_18RSJ 267



SECTION 8 - ELECTRICAL
FIGURE 8-5. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITHOUT SKYPOWER)

ART_1001145920

268 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-5. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITHOUT SKYPOWER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001145920 Ref AC TO PLATFORM CABLE - MAIN BOOM (18RS WITHOUT B
SKYPOWER)
2 4460205 1 Plug, Male

3121285 18RS_18RSJ 269



SECTION 8 - ELECTRICAL

FIGURE 8-6. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITHOUT SKYPOWER)

270

ART_1001184960

18RS_18RSJ

3121285



SECTION 8 - ELECTRICAL
FIGURE 8-6. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITHOUT SKYPOWER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001184960 Ref AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITHOUT B
SKYPOWER)
2 4460205 1 Plug, Male

3121285 18RS_18RSJ 271



SECTION 8 - ELECTRICAL

FIGURE 8-7. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (Prior to SN
B300001836)

ART_1001145922

272 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-7. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (Prior to SN

B300001836)
ITEM PART NUMBER QTY DESCRIPTION REV
1001145922 Ref AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH C
SKYPOWER) (Prior to SN B300001836)
2 4460959 1 Plug, Male
3 1671093 1 Cover, Plug

3121285 18RS_18RSJ 273



SECTION 8 - ELECTRICAL

FIGURE 8-8. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (SN B300001836 to
Present)

5

ART_1001226302

274 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-8. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (SN B300001836 to

Present)
ITEM PART NUMBER QTY DESCRIPTION REV
1001226302 Ref AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH A
SKYPOWER) (SN B300001836 to Present)
1 1060945 55.2 ft Cable
/16.8m
2 4460959 1 Plug, Male

3121285 18RS_18RSJ 275



SECTION 8 - ELECTRICAL

FIGURE 8-9. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (Prior to SN
B300001836)

ART_1001184961

276 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-9. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (Prior to SN

B300001836)
ITEM PART NUMBER QTY DESCRIPTION REV
1001184961 Ref AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH C
SKYPOWER) (Prior to SN B300001836)
2 4460959 1 Plug, Male
3 1671093 1 Cover, Plug

3121285 18RS_18RSJ 277



SECTION 8 - ELECTRICAL

FIGURE 8-10. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (SN B300001836
to Present)

ART_1001226303

278 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL

FIGURE 8-10. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (SN B300001836
to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001226303 Ref AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH A
SKYPOWER) (SN B300001836 to Present)
1 1060945 60.53 ft Cable
/18.45m
2 1001218622 1 Plug, Male

3121285 18RS_18RSJ 279



SECTION 8 - ELECTRICAL
FIGURE 8-11. AC TO PLATFORM CABLE - TOWER BOOM (WITHOUT SKYPOWER)

ART_1001145921

280 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-11. AC TO PLATFORM CABLE - TOWER BOOM (WITHOUT SKYPOWER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001145921 Ref AC TO PLATFORM CABLE - TOWER BOOM (WITHOUT B
SKYPOWER)
2 4460134 1 Receptacle, Female Twist Lock

3121285 18RS_18RSJ 281



SECTION 8 - ELECTRICAL

FIGURE 8-12. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (Prior to SN
B300001836)

ART_1001145923

282 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-12. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (Prior to SN

B300001836)
ITEM PART NUMBER QTY DESCRIPTION REV
1001145923 Ref AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) B
(Prior to SN B300001836)
2 4460960 1 Receptacle, Female Twist Lock
3 1671092 1 Cover, Plug

3121285 18RS_18RSJ 283



SECTION 8 - ELECTRICAL

FIGURE 8-13. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (SN B300001836 to
Present)

ART_1001226301

284 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-13. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (SN B300001836 to

Present)
ITEM PART NUMBER QTY DESCRIPTION REV
1001226301 Ref AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) A
(SN B300001836 to Present)
1 1060945 24,99 ft Cable
/76.2m
2 1001218623 1 Receptacle, Female Twist Lock

3121285 18RS_18RSJ 285



SECTION 8 - ELECTRICAL
FIGURE 8-14. BEACON HARNESS

X128B

LB129

ART_1001138512

286 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-14. BEACON HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001138512 Ref BEACON HARNESS A
1 4460897 2 Receptacle, Female - 2 Position
1 4460464 4 Pin, Male

3121285 18RS_18RSJ 287



SECTION 8 - ELECTRICAL

FIGURE 8-15. BOOM CABLES INSTALLATION - 18RS WITHOUT SKYPOWER

SEE DETAILA

LW

e~ Sl

AN\

TN
o =
P4
7.7
LA

N
\

y
el

-
\
)
o
X,

B

DETAILA

.
Lo

/
R Y
,
bmmmmmidd

DETAILB
ART_1001144445

288 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL

FIGURE 8-15. BOOM CABLES INSTALLATION - 18RS WITHOUT SKYPOWER

ITEM PART NUMBER QTY DESCRIPTION REV
1001144445 Ref BOOM CABLES INSTALLATION - 18RS WITHOUT SKYPOWER D
1 0100011 AR Compound, Locking
3 0761012 3 Bolt M10 x 25
4 3291005 1 Nut M10
5 3841340 1 Loop, Hose
6 4240018 7 Tie-Strap (Not Shown)
8 4812000 4 Washer M10
9 1001080996 1 Clamp
10 1001138511 1 Lift Down Harness (See LIFT DOWN HARNESS for Breakdown)
11 1001145918 1 Boom Harness - Main Boom (See BOOM HARNESS - MAIN
BOOM - 18RS for Breakdown)
12 1001145919 1 Boom Harness - Tower Boom (See BOOM HARNESS - TOWER
BOOM for Breakdown)
13 1001145920 1 AC to Platform Cable - Main Boom (See AC TO PLATFORM
CABLE - MAIN BOOM (18RS WITHOUT SKYPOWER) for
Breakdown)
14 1001145921 1 AC to Platform Cable - Tower Boom (See AC TO PLATFORM
CABLE - TOWER BOOM (WITHOUT SKYPOWER) for
Breakdown)

3121285 18RS_18RSJ 289



ART_1001142574

3121285

18RS_18RSJ

FIGURE 8-16. BOOM CABLES INSTALLATION - 18RS WITH SKYPOWER

SECTION 8 - ELECTRICAL

Ve N

AR P
QN3

//. ..,.,;,,,. 2 s)/‘%‘MVQMI'

ety

\/

A
AV.\Y)

290



SECTION 8 - ELECTRICAL
FIGURE 8-16. BOOM CABLES INSTALLATION - 18RS WITH SKYPOWER

ITEM PART NUMBER QTY DESCRIPTION REV
1001142574 Ref BOOM CABLES INSTALLATION - 18RS WITH SKYPOWER F
1 0100011 AR Compound, Locking
2 0761012 2 Bolt M10 x 25 (Prior to SN B300001679)
3 3841340 1 Loop, Hose (Prior to SN B300001679)
4 4240018 6 Tie-Strap (Not Shown)
5 4812000 2 Washer M10 (Prior to SN B300001679)
6 1001138511 1 Lift Down Harness (See LIFT DOWN HARNESS for Breakdown)
7 1001145918 1 Boom Harness - Main Boom (See BOOM HARNESS - MAIN
BOOM - 18RS for Breakdown)
8 1001145919 1 Boom Harness - Tower Boom (See BOOM HARNESS - TOWER
BOOM for Breakdown)
9 1001145922 1 AC to Platform Cable - Main Boom (See AC TO PLATFORM

CABLE - MAIN BOOM (18RS WITHOUT SKYPOWER) for
Breakdown) (Prior to SN B300001836)

9 1001226302 1 AC to Platform Cable - Main Boom (See AC TO PLATFORM
CABLE - MAIN BOOM (18RS WITHOUT SKYPOWER) for
Breakdown) (SN B300001836 to Present)

10 1001145923 1 AC to Platform Cable - Tower Boom (See AC TO PLATFORM
CABLE - TOWER BOOM (WITH SKYPOWER) for Breakdown)
(Prior to SN B300001836)

10 1001226301 1 AC to Platform Cable - Tower Boom (See AC TO PLATFORM
CABLE - TOWER BOOM (WITH SKYPOWER) for Breakdown)
(SN B300001836 to Present)

3121285 18RS_18RSJ 291



SECTION 8 - ELECTRICAL

FIGURE 8-17. BOOM CABLES INSTALLATION - 18RSJ WITHOUT SKYPOWER

SEE DETAILB

LA &

DETAILB

ART_1001185032

292 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL

FIGURE 8-17. BOOM CABLES INSTALLATION - 18RSJ WITHOUT SKYPOWER

ITEM PART NUMBER QTY DESCRIPTION REV
1001185032 Ref BOOM CABLES INSTALLATION - 18RSJ WITHOUT SKYPOWER A
1 0561237 2 Block, Clamp
2 0641416 4 Bolt 1/4 x 2
3 0761012 1 Bolt M10 x 25
4 1670769 1 Cover
5 3291005 1 Nut M10
6 4812000 2 Washer M10
7 1001080996 1 Clamp
8 1001184959 1 Boom Harness - Main boom (See BOOM HARNESS - MAIN
BOOM - 18RSJ for Breakdown)
9 1001184960 1 AC to Platform Cable - Main Boom (See AC TO PLATFORM
CABLE - MAIN BOOM (18RSJ WITHOUT SKYPOWER) for
Breakdown)

10 1001138511 1 Lift Down Harness (See LIFT DOWN HARNESS for Breakdown)
11 1001145919 1 Boom Harness - Tower Boom (See BOOM HARNESS - TOWER
BOOM for Breakdown)

12 1001145921 1 AC to Platform Cable - Tower Boom (See AC TO PLATFORM
CABLE - TOWER BOOM (WITHOUT SKYPOWER) for
Breakdown)

13 4240018 6 Tie-Strap (Not Shown)

3121285 18RS_18RSJ 293



SECTION 8 - ELECTRICAL

FIGURE 8-18. BOOM CABLES INSTALLATION - 18RSJ WITH SKYPOWER

ART_1001185033

3121285

18RS_18RSJ

294



SECTION 8 - ELECTRICAL
FIGURE 8-18. BOOM CABLES INSTALLATION - 18RSJ WITH SKYPOWER

ITEM PART NUMBER QTY DESCRIPTION REV
1001185033 Ref BOOM CABLES INSTALLATION - 18RSJ WITH SKYPOWER B
1 0561237 2 Block, Clamp
2 0641416 4 Bolt 1/4x 2
3 1670769 1 Cover
4 1001138511 1 Lift Down Harness (See LIFT DOWN HARNESS for Breakdown)
5 1001145919 1 Boom Harness - Tower Boom (See BOOM HARNESS - TOWER

BOOM for Breakdown)

6 1001145923 1 AC to Platform Cable - Tower Boom (See AC TO PLATFORM
CABLE - TOWER BOOM (WITH SKYPOWER) for Breakdown)
(Prior to SN B300001836)

6 1001226301 1 AC to Platform Cable - Tower Boom (See AC TO PLATFORM

CABLE - TOWER BOOM (WITH SKYPOWER) for Breakdown)
(SN B300001836 to Present)

7 1001184959 1 Boom Harness - Main Boom (See BOOM HARNESS - MAIN
BOOM - 18RSJ for Breakdown)

8 1001184961 1 AC to Platform Cable - Main Boom (See AC TO PLATFORM
CABLE - MAIN BOOM for Breakdown) (Prior to SN B300001836)

8 1001226303 1 AC to Platform Cable - Main Boom (See AC TO PLATFORM
CABLE - MAIN BOOM for Breakdown) (SN B300001836 to
Present)

9 4240018 6 Tie-Strap (Not Shown)

3121285 18RS_18RSJ 295



SECTION 8 - ELECTRICAL
FIGURE 8-19. BOOM HARNESS - MAIN BOOM - 18RS

ART_1001145918

296 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-19. BOOM HARNESS - MAIN BOOM - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001145918 Ref BOOM HARNESS - MAIN BOOM - 18RS D
1 4460473 1 Clamp, Cable
2 4460865 1 Connector - 19 Position
2 2820031 AR Heat Shrink
2 4460465 11 Socket, Female
2 4460509 4 Socket, Female
2 4460466 4 Plug, Sealing
2 2820118 AR Insulator, Tubing
3 4460866 1 Connector - 19 Position
3 2820031 AR Heat Shrink
3 4460464 11 Pin, Female
3 4460508 4 Pin, Female
3 2820118 AR Insulator, Tubing
3 4460466 4 Plug, Sealing
4 1001226400 1 Heat Shrink

3121285 18RS_18RSJ 297



SECTION 8 - ELECTRICAL
FIGURE 8-20. BOOM HARNESS - MAIN BOOM - 18RSJ

ART_1001184959

298 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-20. BOOM HARNESS - MAIN BOOM - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001184959 Ref BOOM HARNESS - MAIN BOOM - 18RSJ B
1 4460473 1 Clamp, Cable
2 4460865 1 Connector - 19 Position
2 2820031 AR Heat Shrink
2 4460465 11 Socket, Female
2 4460509 4 Socket, Female
2 4460466 4 Plug, Sealing
2 2820118 AR Insulator, Tubing
3 4460866 1 Connector - 19 Position
3 2820031 AR Heat Shrink
3 4460464 11 Pin, Female
3 4460508 4 Pin, Female
3 2820118 AR Insulator, Tubing
3 4460466 4 Plug, Sealing
4 1001226400 1 Heat Shrink
3121285 18RS_18RSJ

299



SECTION 8 - ELECTRICAL
FIGURE 8-21. BOOM HARNESS - TOWER BOOM

ART_1001145919

300 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL

FIGURE 8-21. BOOM HARNESS - TOWER BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001145919 Ref BOOM HARNESS - TOWER BOOM B
1 2820118 AR Insulator, Tubing (Not Shown)
2 4460473 2 Clamp, Cable
2 2820031 AR Heat Shrink
3 4460865 2 Connector - 19 Position
3 4460465 22 Socket, Female
3 4460509 8 Socket, Female
3 4460466 8 Plug, Sealing
4 1001226400 1 Heat Shrink

3121285 18RS_18RSJ 301



SECTION 8 - ELECTRICAL
FIGURE 8-22. CHASSIS HARNESS

ART_1001145874

302 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL

FIGURE 8-22. CHASSIS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001145874 Ref CHASSIS HARNESS A
1 4460932 1 Receptacle, Female - 4 Position
1 4460464 4 Pin, Male
2 4460891 2 Plug, Male - 2 Position
2 4460465 4 Socket, Female

3121285 18RS_18RSJ 303



SECTION 8 - ELECTRICAL
FIGURE 8-23. EMR2 POWER HARNESS

X174

ART_1001159284

304 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-23. EMR2 POWER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001159284 Ref EMR2 POWER HARNESS A
1 1001118282 1 Relay
1 1001116734 1 Terminal
1 1001116732 3 Terminal
1 1001128128 1 Terminal
2 4460539 1 Plug, Male - 3 Position
2 4460465 3 Socket, Female
3 1001117110 1 Ring Terminal
4 2400066 1 Fuseholder
4 2400064 1 Fuse - 5Amp
5 8220045 1 Ring Terminal

3121285 18RS_18RSJ 305



SECTION 8 - ELECTRICAL
FIGURE 8-24. ENGINE HARNESS

10
X87

2
RL79-87

12
€075-11

EC78-B+

EC76-B+

ART_1001132556

306 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL

FIGURE 8-24. ENGINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001132556 Ref ENGINE HARNESS F
1 4460247 3 Terminal
2 8220045 3 Terminal
3 4460931 1 Receptacle, Female - 8 Position (Gray)
3 4460464 8 Pin, Male
4 4460899 1 Receptacle, Male - 6 Position (Gray)
4 4460464 4 Pin, Male
4 4460943 2 Pin, Male (Gold)
5 4460043 1 Terminal
6 4460313 1 Terminal
7 1001117107 1 Terminal
8 4460142 1 Terminal
9 4460891 2 Plug, Male - 2 Position
9 4460465 4 Socket, Female
10 1001117110 1 Terminal
11 4460670 1 Terminal
12 4461052 1 Connector, Receptacle - 25 Position (Deutz Engine Only)
12 4461005 2 Terminal (Gold) (Deutz Engine Only)
12 4461006 AR Seal, Terminal (Deutz Engine Only)
12 4461060 5 Terminal (Tin) (Deutz Engine Only)
12 4461054 AR Seal, Terminal (Deutz Engine Only)
12 4461053 1 Cover, Plug (Deutz Engine Only)
12 4461008 AR Plug, Hole (Deutz Engine Only)
13 4460536 1 Receptacle, Female - 3 Position (Triangular)
13 4460943 3 Pin, Male (Gold)
14 2902443 1 Receptacle Kit (Deutz Engine Only)
14 4461071 8 Socket, Female (Gold)
14 4461072 1 Receptacle 8 Position with Mounting Flange
14 4461073 1 Cap, Dust
14 4461074 1 Shell
15 2400060 1 Fuseholder
15 2400064 1 Fuse - 5Amp
16 4460967 1 Plug, Male - 3 Position
16 4460465 3 Socket, Female
3121285 18RS_18RSJ 307



SECTION 8 - ELECTRICAL
FIGURE 8-25. GROUND CONTROL PANEL HARNESS - 18RS

C028-J4

ART_1001135506

308 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-25. GROUND CONTROL PANEL HARNESS - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001135506 Ref GROUND CONTROL PANEL HARNESS - 18RS A
1 4460876 1 Connector - 35 Position (Blue)
1 4460871 19 Socket, Female
1 4460905 16 Seal, Plug
2 4460418 6 Connector, Female - 6 Position
2 4460419 23 Socket, Female
3 4120035 5 Base, Light
3 4460634 6 Terminal (16 Gauge)
3 4460635 8 Terminal (12 Gauge)

3121285 18RS_18RSJ 309



SECTION 8 - ELECTRICAL
FIGURE 8-26. GROUND CONTROL PANEL HARNESS - 18RSJ

C028-J4

ART_1001203478

310 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-26. GROUND CONTROL PANEL HARNESS - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001203478 Ref GROUND CONTROL PANEL HARNESS - 18RSJ A
1 4460876 1 Connector - 35 Position (Blue)
1 4460871 19 Socket, Female
1 4460905 16 Seal, Plug
2 4460418 7 Connector, Female - 6 Position
2 4460419 28 Socket, Female
3 4120035 5 Base, Light
3 4460634 6 Terminal (16 Gauge)
3 4460635 8 Terminal (12 Gauge)

3121285 18RS_18RSJ 311



SECTION 8 - ELECTRICAL
FIGURE 8-27. JIB HARNESS

ART_1001185833

312 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-27. JIB HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001185833 Ref JIB HARNESS A
1 4460326 1 Plug, Male - 3 Position
1 4460267 3 Terminal
2 4460891 2 Plug, Male - 2 Position
2 4460465 4 Socket, Female

3121285 18RS_18RSJ 313



SECTION 8 - ELECTRICAL
FIGURE 8-28. LIFT DOWN HARNESS

ART_1001138511

314 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-28. LIFT DOWN HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001138511 Ref LIFT DOWN HARNESS A
2 4460891 1 Plug, Male - 2 Position (Gray)
3 4460897 1 Receptacle, Female - 2 Position
4 4460465 2 Socket, Female
5 4460464 2 Pin, Male

3121285 18RS_18RSJ 315



SECTION 8 - ELECTRICAL

FIGURE 8-29. PLATFORM BOX HARNESS - 18RS (Prior to SN B300001836)

36
36 Xo8
X07 CAN
0 CcAN BRK
X07  BRK
CAN

BRK

4 ‘%9
C001-J7 < ( 2
A (‘Q’o NQ

19
SW03-2 30
E-STOP X06
19 FOOT SW
SW21-1

E-STOP 14

.55"} 15 12
19 \\‘,\-\\‘ SW18-1 SW16
SW03-1 l ; SW18-2 MAX DR/
E-STOP i ‘ MAX TORQ
19 0 17 -~
5 ol cE2
SW21-2 &> GD02-J3 T (2
E-STOP :
Q%0 BD
o W
pispaven 17
GD02-J4
DISPLAY BD
ANALYZER
12
sSwW13
START/
APU PWR

12

SW12
DRV
ORIENTN

ART_1001133752

316 18RS_18RSJ 3121285



FIGURE 8-29. PLATFORM BOX HARNESS - 18RS (Prior to SN B300001836)

SECTION 8 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
1001133752 Ref PLATFORM BOX HARNESS - 18RS (Prior to SN B300001836) E
1 4460866 1 Connector - 19 Position
1 4460464 5 Pin, Male 16 Ga
1 4460508 2 Pin, Male 12 Ga
1 4460943 3 Pin, Male 16 Ga (Gold)
1 4460466 9 Plug, Sealing
2 4460874 1 Connector - 35 Position (Natural)
2 4460871 17 Socket, Female
3 4460875 1 Connector - 35 Position (Gray)
3 4460871 14 Socket, Female
4 4460873 1 Connector - 35 Position (Black)
4 4460871 16 Socket, Female
7 4460879 1 Connector, Male - 2 Position
7 4460887 2 Terminal
12 4460418 6 Connector, Female - 6 Position
12 4460419 17 Socket, Female
14 4460260 2 Ring Terminal
15 4460259 2 Ring Terminal
17 4460225 3 Plug, Male - 6 Position
17 4460226 9 Socket, Female
18 4460225 1 Plug, Male - 6 Position
18 4460227 5 Pin, Male
19 4460888 4 Fork Terminal
27 4460761 1 Plug, Male - 4 Position
27 4460227 4 Pin, Male
30 4460434 1 Plug, Male - 15 Position
30 4460227 6 Pin, Male
36 4460539 2 Plug, Male - 3 Position (Triangular)
36 4460944 6 Socket, Female (Gold)
37 4460247 2 Ring Terminal
38 4460326 1 Plug, Male - 3 Position (To SkyGuard Option)
38 4460227 3 Pin, Male
40 4460536 1 Receptacle, Female - 3 Position (Triangular)
40 4460943 3 Pin, Male (Gold)
3121285 18RS_18RSJ 317



SECTION 8 - ELECTRICAL

FIGURE 8-30. PLATFORM BOX HARNESS - 18RS (SN B300001836 to Present)

36
40 X1002
31 X1001 -LTC2
-LTC1

17 co99
xs044  1CELL
PLATFORM LSS
SENSOR

19
SW21-1A
7 E-STOP 06
Q 19 FOOT SW
SW21-1B
N E-STOP 14
!
\ e s 15 12
19 N \“l\‘ SW18-1 sw16
2 N ) 18-2
SW21-2A T 3 sw ELAT
E-STOP w LEVEL
<
) N
b it S
SW21-28 N - GD02-J3
E-STOP S2 DISPLAY e
. & 12\
. SW17 | k €001-J2
% 17 MAX DR/ >
DISPLAY BD Wi MAXTORQ s : 2
DISPLAY BD '\s‘&
< AH11 27 &\\'\
T ALARM X
12— § X20
A ANALYZER

32
Ms269
CAN
BUSSBAR 2

MS509
12 32 caN
sw12 BUSSBAR 1
DRV
ORIENTN

\

ART_1001217358

318 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL

FIGURE 8-30. PLATFORM BOX HARNESS - 18RS (SN B300001836 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001217358 Ref PLATFORM BOX HARNESS - 18RS (SN B300001836 to Present) A
1 4460866 1 Connector - 19 Position
1 4460464 5 Pin, Male 16 Ga
1 4460508 2 Pin, Male 12 Ga
1 4460943 3 Pin, Male 16 Ga (Gold)
1 4460466 9 Plug, Sealing
2 4460874 1 Connector - 35 Position (Natural)
2 4460871 20 Socket, Female
3 4460875 1 Connector - 35 Position (Gray)
3 4460871 16 Socket, Female
4 4460873 1 Connector - 35 Position (Black)
4 4460871 16 Socket, Female
7 4460879 1 Connector, Male - 2 Position
7 4460887 2 Terminal
12 4460418 7 Connector, Female - 6 Position
12 4460419 21 Socket, Female
14 4460260 4 Ring Terminal
15 4460259 4 Ring Terminal
17 4460225 4 Plug, Male - 6 Position
17 4460226 14 Socket, Female
18 4460225 18 Plug, Male - 6 Position
18 4460227 5 Pin, Male
19 4460888 4 Fork Terminal
27 4460761 1 Plug, Male - 4 Position
27 4460227 18 Pin, Male
30 4460434 1 Plug, Male - 15 Position
31 1001213447 1 Connector, Female - 5 Position
32 1001119020 2 Connector, Buss Bar
36 4460539 1 Plug, Male - 3 Position (Triangular)
36 4460944 20 Socket, Female (Gold)
37 4460247 2 Ring, Terminal
40 4460536 1 Receptacle, Female - 3 Position (Triangular)
40 4460943 6 Pin, Male (Gold)
41 2820019 AR Tubing, Heat Shrink (Not Shown)
3121285 18RS_18RSJ 319



SECTION 8 - ELECTRICAL
FIGURE 8-31. PLATFORM BOX HARNESS - 18RSJ

36
36 Xo8
CAN
40 é‘,‘:; BRK
X07  BRk
CAN
BRK

4

) (&
C001-J7 >
b (':,, NQ

30
X06
FOOT SW

19
SW03-1
E-STOP

19

SW21-2
E-STOP

SW18-1 sW16
SW18-2 MAX DR/

MAXTORQ

GD02-32

pispLaysp 17
GD02-14

DISPLAY BD

ANALYZER

12
SW13
START/
APU PWR

12

SW12
DRV
ORIENTN

ART_1001203482

320 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-31. PLATFORM BOX HARNESS - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001203482 Ref PLATFORM BOX HARNESS - 18RSJ E
1 4460866 1 Connector - 19 Position
1 4460464 5 Pin, Male 16 Ga
1 4460508 2 Pin, Male 12 Ga
1 4460943 3 Pin, Male 16 Ga (Gold)
1 4460466 9 Plug, Sealing
2 4460874 1 Connector - 35 Position (Natural)
2 4460871 17 Socket, Female
3 4460875 1 Connector - 35 Position (Gray)
3 4460871 14 Socket, Female
4 4460873 1 Connector - 35 Position (Black)
4 4460871 16 Socket, Female
7 4460879 1 Connector, Male - 2 Position
7 4460887 2 Terminal
12 4460418 7 Connector, Female - 6 Position
12 4460419 20 Socket, Female
14 4460260 2 Ring, Terminal
15 4460259 2 Ring, Terminal
17 4460225 3 Plug, Male - 6 Position
17 4460226 11 Socket, Female
18 4460225 1 Plug, Male - 6 Position
18 4460227 5 Pin, Male
19 4460888 4 Fork Terminal
27 4460761 1 Plug, Male - 4 Position
27 4460227 4 Pin, Male
30 4460434 1 Plug, Male - 15 Position
30 4460227 6 Pin, Male
36 4460539 2 Plug, Male - 3 Position (Triangular)
36 4460944 6 Socket, Female (Gold)
37 4460247 2 Ring, Terminal
38 4460326 1 Plug, Male - 3 Position (To SkyGuard Option)
38 4460227 3 Pin, Male
40 4460536 1 Receptacle, Female - 3 Position (Triangular)
40 4460943 3 Pin, Male (Gold)
3121285 18RS_18RSJ 321



SECTION 8 - ELECTRICAL
FIGURE 8-32. PROXIMITY SENSOR HARNESS

’\\\\5

/i

ART_1001151521

322 18RS_18RSJ 3121285



SECTION 8 - ELECTRICAL
FIGURE 8-32. PROXIMITY SENSOR HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001151521 Ref PROXIMITY SENSOR HARNESS B
2 4460539 2 Receptacle, Female - 3 Position
2 4460465 6 Socket, Female

3121285 18RS_18RSJ 323



SECTION 8 - ELECTRICAL
FIGURE 8-33. TURNTABLE HARNESS

2
C028-J8
14 8
€028-J7 15
7% : X103A™ .,
=
29
X201A @ />
N 4
4 28 . 7\ &
23 €028-J12 T 2 )
swi26-18 23 i $ ., s
4 < . X29A SN130 SN27
a0 MS51 mss2 Lo~
SW126-28 /ﬁ\\ Ms72 10 RLso | Y
‘Q&/\ Ms54 o E\!%
23 - 3
SW126-2A ;
o & |
o “ 18 X101A
= X100A
24
SW69-B 25
24 sWes-3 24 X128A
SW69-1 SWeo:2
ART_1001132511

324

18RS_18RSJ

3121285



SECTION 8 - ELECTRICAL
FIGURE 8-33. TURNTABLE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001132511 Ref TURNTABLE HARNESS H
1 4460874 1 Connector - 35 Position (Natural)
1 4460871 15 Socket, Female
1 4460905 20 Plug, Seal
2 4460878 1 Housing, Terminal - 4 Position
2 4460887 4 Terminal
3 4460872 1 Connector, Male - 14 Position (Black)
3 4460871 4 Socket, Female
3 4460905 10 Seal, Plug
4 4460761 1 Plug, Male - 4 Position
4 4460267 4 Pin, Male
5 1001112612 1 Connector - 9 Position (Includes Nut and Lockwasher)
5 4460496 1 Locknut, Terminal
5 4460497 1 Nut, Terminal
5 4460944 3 Socket, Female (Gold)
5 4460465 3 Socket, Female
5 4460466 3 Seal, Plug
5 1001106736 1 Cap, Dust
6 2400066 2 Fuseholder
6 260305 2 Fuse 5Amp
7 1001113961 1 Connector - 8 Position (Black)
7 4460871 5 Socket, Female
7 4460905 3 Seal, Plug
8 4460873 1 Connector - 35 Position (Black)
8 4460871 21 Socket, Female
8 4460905 14 Seal, Plug
9 4460836 2 Plug, Male - 12 Position (Black)
9 4460837 2 Connector, Bussbar - 12 Position (Black)
9 1001121172 2 Bracket, Terminal Mounting
9 4460465 3 Socket, Female
9 4460942 7 Socket, Female
9 4460466 13 Seal, Plug
10 4460933 2 Plug, Male - 12 Position (Gray)
10 1001119020 2 Connector, Bussbar - 12 Position (Gray)
10 1001121172 2 Bracket, Terminal Mounting
10 4460465 9 Socket, Female
10 4460944 8 Socket, Female
10 4460466 7 Seal, Plug
11 1001117057 1 Plug, Male - 5 Position
11 1001116734 2 Terminal
11 1001116733 2 Terminal
11 1001116728 1 Terminal
11 70020199 2 Diode - 6Amp
12 4460539 1 Plug, Male - 3 Position (Triangular)
12 4460465 3 Socket, Female
13 4460868 1 Plug, Male - 6 Position
13 4460877 4 Socket, Female
14 4460536 1 Receptacle, Female - 3 Position (Triangular)
14 4460464 3 Pin, Male
15 4460884 3 Plug, Male - 4 Position
3121285 18RS_18RSJ 325



SECTION 8 - ELECTRICAL

326

ITEM PART NUMBER QTY DESCRIPTION REV
15 4460465 10 Socket, Female
15 4460466 2 Seal, Plug
16 2400066 1 Fuseholder
16 2400065 1 Fuse, 30Amp
17 4460866 1 Connector - 19 Position
17 4460464 9 Pin, Male 16 Ga
17 4460508 2 Pin, Male 12 Ga
17 4460466 8 Plug, Sealing
18 4460894 1 Plug, Male - 6 Position
18 4460465 6 Socket, Female
19 4460891 2 Plug, Male - 2 Position
19 4460465 4 Socket, Female
20 4460930 1 Plug, Male - 8 Position (Gray)
20 4460465 8 Socket, Female
21 1001116813 1 Receptacle, Female - 8 Position (Black)
21 4460464 7 Pin, Male
21 4460466 1 Plug, Sealing
22 4460320 1 Receptacle, Female - 2 Position
22 4460226 2 Pin, Male
23 4460806 3 Terminal
24 4460313 4 Terminal
25 4460042 1 Terminal
26 4460183 1 Terminal
27 4460019 1 Terminal
28 1001117110 1 Terminal
29 4460897 1 Receptacle, Female - 2 Position
29 4460464 2 Pin, Male
29 4460891 1 Plug, Male - 2 Position
18RS_18RSJ 3121285






SECTION 8 - ELECTRICAL
FIGURE 8-34. VALVE HARNESS - 18RS

1
1 HV37 1 1
LOFLO HV43
HV41 pump HV35 PLT
PLT SWING oot Hvse
LvL / LH LH HIFLO 1
DN g DUMP  Hyzo 4
1 Ll',FPT HV32 1
e 7 {/ e
LVL N 04 /// ' TELE
up /= / /\/y ' J / pUMP
o) > X,
1 X X
HV34 N
SWG /
RH
1
HV33
TELE
IN

C028-J2
X124B

ART_1001134067

328 18RS_18RSJ

3121285



SECTION 8 - ELECTRICAL

FIGURE 8-34. VALVE HARNESS - 18RS

ITEM PART NUMBER QTY DESCRIPTION REV
1001134067 Ref VALVE HARNESS - 18RS C
1 4460891 14 Plug, Male - 2 Position
1 4460465 28 Socket, Female
2 4460875 1 Connector - 35 Position (Gray)
2 4460871 22 Socket, Female
2 4460905 13 Seal, Plug
3 4460851 1 Plug, Male - 8 Position (Black)
3 4460465 7 Socket, Female
3 4460466 1 Seal, Plug

3121285 18RS_18RSJ 329



SECTION 8 - ELECTRICAL
FIGURE 8-35. VALVE HARNESS - 18RSJ

1
Hva3
PLT 1
ROT  HV36
LH HIFLO 1
DUMP  Hvzo 4
LIFT
up  Hv32
TELE
HV53 7)
our TELE ‘

2 /
¢ 7 L
4y N
/' 1
N HV33
TELE
f IN
iy 3

C028-J2

ART_1001203479

330 18RS_18RSJ

3121285



SECTION 8 - ELECTRICAL
FIGURE 8-35. VALVE HARNESS - 18RSJ

ITEM PART NUMBER QTY DESCRIPTION REV
1001203479 Ref VALVE HARNESS - 18RSJ A
1 4460891 14 Plug, Male - 2 Position
1 4460465 28 Socket, Female
2 4460875 1 Connector - 35 Position (Gray)
2 4460871 22 Socket, Female
2 4460905 13 Seal, Plug
3 4460851 1 Plug, Male - 8 Position (Black)
3 4460465 7 Socket, Female
3 4460466 1 Seal, Plug
4 4460445 1 Receptacle, Female - 3 Position
4 4460268 3 Terminal

3121285 18RS_18RSJ 331






SECTION 9 - DECALS

SECTION 9 - DECALS

3121285 18RS_18RSJ 333



SECTION 9 - DECALS

FIGURE 9-1. DECAL INSTALLATION - ANSI SPEC

\c\\\x

0 \
{y

&7,
£

46 31

3121285

18RS_18RSJ

334



SECTION 9 - DECALS

335

18RS_18RSJ

3121285



SECTION 9 - DECALS

FIGURE 9-1. DECAL INSTALLATION - ANSI SPEC

ITEM PART NUMBER QTY DESCRIPTION REV
1001139024 Ref DECAL INSTALLATION - ANSI SPEC E
1 0860520 1 Box, Manual Storage
2 1701499 4 Decal - No Tie Down /Lift
3 1701500 4 Decal - Tie Down /Lift
4 1701501 2 Decal - Arrow
5 1701502 1 Decal - High Oil Level
6 1701503 1 Decal - Low Oil Level
8 1701505 1 Decal - Fuel
9 1701509 1 Decal - Manual
10 1701529 2 Decal - Arrow
11 1702300 4 Decal - Tie Down /Lift
12 1702391 1 Decal - Crushing Hazard
14 1702773 2 Decal - JLG
15 1702774 1 Decal - JLG Lift
16 1702861 1 Decal - JLG Lift
17 1702862 1 Decal - JLG Lift
18 1702868 2 Decal - No Hands
19 1703797 1 Decal - Danger/Warning
20 1703804 4 Decal - Warning/Crushing
21 1703805 5 Decal - Danger/Electrocution
22 1703953 5 Decal - Warning/Crushing
23 1704277 3 Decal - Attach Lanyard Here
24 1704412 1 Decal - Hydraulic Fluid
25 1704575 1 Decal - Danger/Warning
26 1704885 2 Decal - Website
27 1705351 1 Decal - Drive/Steer
29 3252347 1 Decal - Footswitch
30 3311405 4 Nut 1/4
31 3820001 2 Rivet
32 4751400 4 Washer 1/4
34 1001131269 1 Decal - Patent
36 1001140402 1 Decal - Legend (Ground Controls)
37 1001140403 1 Decal - Legend (Platform)
38 1001140405 1 Decal - Warning/Maximum Capacity
39 1001140406 2 Decal - Warning/Maximum Capacity
40 1001140429 1 Decal - Drop Bar
43 0641406 4 Bolt 1/4 x 3/4
46 1001223055 1 Decal - Yearly Inspection (SN B300002150 to Present)
336 18RS_18RSJ 3121285






SECTION 9 - DECALS

FIGURE 9-2. DECAL INSTALLATION - BRAZIL SPEC

\c\\\x

0 \
{y

&7
£/

3121285

18RS_18RSJ

338



SECTION 9 - DECALS

339

18RS_18RSJ

3121285



SECTION 9 - DECALS

FIGURE 9-2. DECAL INSTALLATION - BRAZIL SPEC

ITEM PART NUMBER QTY DESCRIPTION REV
1001139028 Ref DECAL INSTALLATION - BRAZIL SPEC E
1 0860520 1 Box, Manual Storage
2 1701499 4 Decal - No Tie Down /Lift
3 1701500 4 Decal - Tie Down /Lift
4 1701501 2 Decal - Arrow
5 1701502 1 Decal - High Oil Level
6 1701503 1 Decal - Low Oil Level
8 1701505 1 Decal - Fuel
9 1701509 1 Decal - Manual
10 1701529 2 Decal - Arrow
11 1702300 4 Decal - Tie Down /Lift
12 1702391 1 Decal - Crushing Hazard
14 1702773 2 Decal - JLG
15 1702774 1 Decal - JLG Lift
16 1702861 1 Decal - JLG Lift
17 1702862 1 Decal - JLG Lift
18 1705967 2 Decal - No Hands
19 1705895 1 Decal - Danger/Warning
20 1705898 4 Decal - Warning/Crushing
21 1705897 5 Decal - Danger/Electrocution
22 1705903 5 Decal - Warning/Crushing
23 1704277 3 Decal - Attach Lanyard Here
24 1704412 1 Decal - Hydraulic Fluid
25 1705896 1 Decal - Danger/Warning
26 1704885 2 Decal - Website
27 1705905 1 Decal - Drive/Steer
29 1705902 1 Decal - Footswitch
30 3311405 4 Nut 1/4
31 3820001 2 Rivet
32 4751400 4 Washer 1/4
34 1001131269 1 Decal - Patent
36 1001140402 1 Decal - Legend (Ground Controls)
37 1001140403 1 Decal - Legend (Platform)
38 1001121923 1 Decal - Warning/Maximum Capacity
39 1001121920 2 Decal - Warning/Maximum Capacity
40 1001140429 1 Decal - Drop Bar
43 0641406 4 Bolt 1/4 x 3/4
46 1001224052 1 Decal - Yearly Inspection (SN B300002150 to Present)
340 18RS_18RSJ 3121285






SECTION 9 - DECALS

FIGURE 9-3. DECAL INSTALLATION - CHINESE SPEC

\c\\\x

0 \
{y

&7,
£

3121285

18RS_18RSJ

342



SECTION 9 - DECALS

343

18RS_18RSJ

3121285



SECTION 9 - DECALS

FIGURE 9-3. DECAL INSTALLATION - CHINESE SPEC

ITEM PART NUMBER QTY DESCRIPTION REV
1001139027 Ref DECAL INSTALLATION - CHINESE SPEC F
1 0860520 1 Box, Manual Storage
2 1701499 4 Decal - No Tie Down /Lift
3 1701500 4 Decal - Tie Down /Lift
4 1701501 2 Decal - Arrow
5 1701502 1 Decal - High Oil Level
6 1701503 1 Decal - Low Oil Level
8 1701505 1 Decal - Fuel
9 1701509 1 Decal - Manual
10 1701529 2 Decal - Arrow
11 1702300 4 Decal - Tie Down /Lift
12 1001113168 1 Decal - Crushing Hazard
14 1702773 2 Decal - JLG
15 1702774 1 Decal - JLG Lift
16 1702861 1 Decal - JLG Lift
17 1702862 1 Decal - JLG Lift
18 1705968 2 Decal - No Hands
19 1703925 1 Decal - Danger/Warning
20 1703949 4 Decal - Warning/Crushing
21 1703937 5 Decal - Danger/Electrocution
22 1703943 5 Decal - Warning/Crushing
23 1704277 3 Decal - Attach Lanyard Here
24 1704412 1 Decal - Hydraulic Fluid
25 1001116849 1 Decal - Danger/Warning
26 1704885 2 Decal - Website
27 1705351 1 Decal - Drive/Steer
29 1703982 1 Decal - Footswitch
30 3311405 4 Nut 1/4
31 3820001 2 Rivet
32 4751400 4 Washer 1/4
34 1001131269 1 Decal - Patent
36 1001140402 1 Decal - Legend (Ground Controls)
37 1001140403 1 Decal - Legend (Platform)
38 1001121823 1 Decal - Warning/Maximum Capacity
39 1001121810 2 Decal - Warning/Maximum Capacity
40 1001140429 1 Decal - Drop Bar
43 0641406 4 Bolt 1/4 x 3/4
46 1001224051 1 Decal - Yearly Inspection (SN B300002150 to Present)
344 18RS_18RSJ 3121285






SECTION 9 - DECALS

FIGURE 9-4. DECAL INSTALLATION - JAPANESE SPEC

\c\\\x

0 \
{y

&7
£/

3121285

18RS_18RSJ

346



SECTION 9 - DECALS

347

18RS_18RSJ

3121285



SECTION 9 - DECALS

FIGURE 9-4. DECAL INSTALLATION - JAPANESE SPEC

348

ITEM PART NUMBER QTY DESCRIPTION REV
1001139031 Ref DECAL INSTALLATION - JAPANESE SPEC E
1 0860520 1 Box, Manual Storage
2 1701499 4 Decal - No Tie Down /Lift
3 1701500 4 Decal - Tie Down /Lift
4 1701501 2 Decal - Arrow
5 1701502 1 Decal - High Oil Level
6 1701503 1 Decal - Low Oil Level
8 1701505 1 Decal - Fuel
9 1701509 1 Decal - Manual
10 1701529 2 Decal - Arrow
11 1702300 4 Decal - Tie Down /Lift
12 1001113166 1 Decal - Crushing Hazard
14 1702773 2 Decal - JLG
15 1702774 1 Decal - JLG Lift
16 1702861 1 Decal - JLG Lift
17 1702862 1 Decal - JLG Lift
19 1703926 1 Decal - Danger/Warning
20 1703950 4 Decal - Warning/Crushing
21 1703938 5 Decal - Danger/Electrocution
22 1703944 5 Decal - Warning/Crushing
23 1704277 3 Decal - Attach Lanyard Here
24 1704412 1 Decal - Hydraulic Fluid
25 1705344 1 Decal - Danger/Warning
26 1704885 2 Decal - Website
27 1705426 1 Decal - Drive/Steer
29 1703980 1 Decal - Footswitch
30 3311405 4 Nut 1/4
31 3820001 2 Rivet
32 4751400 4 Washer 1/4
34 1001131269 1 Decal - Patent
36 1001140402 1 Decal - Legend (Ground Controls)
37 1001140403 1 Decal - Legend (Platform)
38 1001121821 1 Decal - Warning/Maximum Capacity
39 1001121808 2 Decal - Warning/Maximum Capacity
40 1001140429 1 Decal - Drop Bar
43 0641406 4 Bolt 1/4 x 3/4
46 1001224053 1 Decal - Yearly Inspection (SN B300002150 to Present)
18RS_18RSJ 3121285






SECTION 9 - DECALS

FIGURE 9-5. DECAL INSTALLATION - KOREAN SPEC

\c\\\x

0 \
{y

&7
£/

3121285

18RS_18RSJ

350



SECTION 9 - DECALS

351

18RS_18RSJ

3121285



SECTION 9 - DECALS

FIGURE 9-5. DECAL INSTALLATION - KOREAN SPEC

ITEM PART NUMBER QTY DESCRIPTION REV
1001139026 Ref DECAL INSTALLATION - KOREAN SPEC E
1 0860520 1 Box, Manual Storage
2 1701499 4 Decal - No Tie Down /Lift
3 1701500 4 Decal - Tie Down /Lift
4 1701501 2 Decal - Arrow
5 1701502 1 Decal - High Oil Level
6 1701503 1 Decal - Low Oil Level
8 1701505 1 Decal - Fuel
9 1701509 1 Decal - Manual
10 1701529 2 Decal - Arrow
11 1702300 4 Decal - Tie Down /Lift
12 1001113509 1 Decal - Crushing Hazard
14 1702773 2 Decal - JLG
15 1702774 1 Decal - JLG Lift
16 1702861 1 Decal - JLG Lift
17 1702862 1 Decal - JLG Lift
18 1705969 2 Decal - No Hands
19 1703927 1 Decal - Danger/Warning
20 1703951 4 Decal - Warning/Crushing
21 1703939 5 Decal - Danger/Electrocution
22 1703945 5 Decal - Warning/Crushing
23 1704277 3 Decal - Attach Lanyard Here
24 1704412 1 Decal - Hydraulic Fluid
25 1705345 1 Decal - Danger/Warning
26 1704885 2 Decal - Website
27 1705427 1 Decal - Drive/Steer
29 1703981 1 Decal - Footswitch
30 3311405 4 Nut 1/4
31 3820001 2 Rivet
32 4751400 4 Washer 1/4
34 1001131269 1 Decal - Patent
36 1001140402 1 Decal - Legend (Ground Controls)
37 1001140403 1 Decal - Legend (Platform)
38 1001121921 1 Decal - Warning/Maximum Capacity
39 1001121918 2 Decal - Warning/Maximum Capacity
40 1001140429 1 Decal - Drop Bar
43 0641406 4 Bolt 1/4 x 3/4
46 1001224048 1 Decal - Yearly Inspection (SN B300002150 to Present)
352 18RS_18RSJ 3121285






SECTION 9 - DECALS

FIGURE 9-6. DECAL INSTALLATION - LATIN AMERICAN SPEC

\c\\\x

0 \
{y

9
&

3121285

18RS_18RSJ

354



SECTION 9 - DECALS

355

18RS_18RSJ

3121285



SECTION 9 - DECALS

FIGURE 9-6. DECAL INSTALLATION - LATIN AMERICAN SPEC

ITEM PART NUMBER QTY DESCRIPTION REV
1001139029 Ref DECAL INSTALLATION - LATIN AMERICAN SPEC E
1 0860520 1 Box, Manual Storage
2 1701499 4 Decal - No Tie Down /Lift
3 1701500 4 Decal - Tie Down /Lift
4 1701501 2 Decal - Arrow
5 1701502 1 Decal - High Oil Level
6 1701503 1 Decal - Low Oil Level
8 1701505 1 Decal - Fuel
9 1701509 1 Decal - Manual
10 1701529 2 Decal - Arrow
11 1702300 4 Decal - Tie Down /Lift
12 1001113171 1 Decal - Crushing Hazard
14 1702773 2 Decal - JLG
15 1702774 1 Decal - JLG Lift
16 1702861 1 Decal - JLG Lift
17 1702862 1 Decal - JLG Lift
18 1704001 2 Decal - No Hands
19 1703923 1 Decal - Danger/Warning
20 1703947 4 Decal - Warning/Crushing
21 1703935 5 Decal - Danger/Electrocution
22 1703941 5 Decal - Warning/Crushing
23 1704277 3 Decal - Attach Lanyard Here
24 1704412 1 Decal - Hydraulic Fluid
25 1705917 1 Decal - Danger/Warning
26 1704885 2 Decal - Website
27 1705910 1 Decal - Drive/Steer
29 1703983 1 Decal - Footswitch
30 3311405 4 Nut 1/4
31 3820001 2 Rivet
32 4751400 4 Washer 1/4
34 1001131269 1 Decal - Patent
36 1001140402 1 Decal - Legend (Ground Controls)
37 1001140403 1 Decal - Legend (Platform)
38 1001121818 1 Decal - Warning/Maximum Capacity
39 1001121805 2 Decal - Warning/Maximum Capacity
40 1001140429 1 Decal - Drop Bar
43 0641406 4 Bolt 1/4 x 3/4
46 1001224049 1 Decal - Yearly Inspection (SN B300002150 to Present)
356 18RS_18RSJ 3121285






SECTION 9 - DECALS

FIGURE 9-7. DECAL INSTALLATION - OPTIONS

ART_1001135051_10F2

3121285

18RS_18RSJ

358



SECTION 9 - DECALS

3121285 18RS_18RSJ 359



SECTION 9 - DECALS

FIGURE 9-7. DECAL INSTALLATION - OPTIONS

360

ITEM PART NUMBER QTY DESCRIPTION REV
1001135051 Ref DECAL INSTALLATION - OPTIONS
145 1001140398 2 Decal - Model Designation 18RS
145 1001186683 2 Decal - Model Designation 18RSJ
146 1001140719 2 Decal - Lift Diagram
151 1001144131 4 Decal - Tire Load
205 See Note NSS Nameplate - Serial Number (Note: Not Available for Purchase)
18RS_18RSJ 3121285



SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

3121285 18RS_18RSJ 361



SECTION 10 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

70002386
70003545
70002231
70003788
70003614
4360328
4360475
4360476
4360469
2860030
3740080
7012664
3740067
7016331
7027245
70004073
1001129555
1001166538
4360330
4360387
4360407
4360331
1001118282
2400064
260305
70020199
2400065

70004066
4360514
1001120431
1001145548
7027795
1001150772
0272970
1001157196

Ref

I\JI\)I\)I\JI—‘D—‘HH!—‘HI—‘I—‘I—‘I—‘I—‘I—‘HHI—‘HHI—‘HHHHH(;DU
o

py)
o)

T

Note: The following list will service one machine (built to current
production per date on the front cover) with emergency repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts stock
supplied. For further information, contact your JLG dealer or the JLG
Industries Parts Department.

STANDARD PARTS
Coil
Element, Filter
Element, Filter
Coil
Element/Breather Kit
Switch, Toggle
Switch, Mushroom
Contact, Switch Block
Switch, Key
Key, Replacement
Relay
Element, Air Cleaner
Coil
Filter, Oil Element
Filter, Fuel
Carrier Repair Section
Controller (Lift and Swing)
Drive/Steer Controller Assembly
Switch, Toggle
Switch, Push Button
Control, Speed
Switch, Toggle
Relay
Fuse 5 Amp
Fuse 5 Amp
Diode
Fuse 30 Amp
VARIABLE PARTS
Filter, Fuel-Water Separator
Switch, Proximity
Module, Ground Control
Switch, Limit
Module, Engine Control
Sensor/Switch, Proximity
Footswitch Assembly
Module, Platform Control

362

18RS_18RSJ

3121285



SECTION 11 - SPECIAL OPTIONS

SECTION 11 - SPECIAL OPTIONS

3121285 18RS_18RSJ 363



SECTION 11 - SPECIAL OPTIONS
FIGURE 11-1. SPECIAL OPTIONS

364

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: This list is to accommodate machines ordered with special
equipment. Options may not be applicable to all models. For more
specific parts information contact the JLG Parts Department.
Ref SPECIAL OPTIONS
1001139022 Ref Air Line at Platform Installation (18RS)
1001186945 Ref Air Line at Platform Installation (18RSJ)
1001177373 Ref Bellows Installation (18RS Only)
1001225978 1 Bellows Installation (18RSJ Only)
1001177499 Ref Boom Wipers Installation (18RS Only)
Ref ClearSky Telematic Installation
Ref Note: Refer to Manual Supplement p/n 3128499 for available
replacement parts.
1001140732 Ref Brazil Spec
See Note Ref All Other Specs (Note: Not Available)
1001143279 Ref Container Transport Wheels Installation (18RS)
1001186944 Ref Container Transport Wheels Installation (18RSJ)
Ref Decal Installations
1001140725 Ref Decal - ClearSky
1001143681 Ref Decal - SkyPower 50Hz
1001146382 Ref Decal - SkyPower 60Hz
1001143672 Ref Decal - SkyWelder 50Hz
1001146373 Ref Decal - SkyWelder 60Hz
1001233401 Ref Decal - ECO Label
1702962 Ref Decal - Warning Proposition 65
Ref Electrical Connector Kits
1001148902 Ref Amp Connector Kit
1001148903 Ref Deutsch DT Connector Kit
1001148904 Ref Deutsch HD Connector Kit
1001148905 Ref Packard Connector Kit
1001148906 Ref Various Connector Kit
Ref Fluids
3020029 Ref Grease, Bearing (Axle Spindles)
2300014 Ref Hydraulic Fluid - Mobil 424
3020016 Ref Motor Oil
1001145713 Ref Ground Control Cover Installation
1001148971 Ref Lanyard (Bolt-On) Kit (Platform)
1001236951 Ref Low Temperature Cutout Installation (Russian Specs Only)
1001201543 Ref Oil Cooler Installation
0274661 Ref Pipe Racks Installation
Ref Platform Entry Kits
1001142504 Ref Drop Bar (Replacing Swing Gate with Drop Bar)
1001142505 Ref Swing Gate (Replacing Drop Bar with Swing Gate)
1001209059 Ref Platform Work Surface Installation
Ref SkyAccessories Options
Ref Note: Refer to Manual Supplement p/n 3124242 for available
replacement parts.
Ref SkyGuard Options
1001225680 Ref SkyGuard with Beacon
1001225070 Ref SkyGuard System
18RS_18RSJ 3121285



SECTION 11 - SPECIAL OPTIONS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref SkyPower Options
1001141957 Ref 7500W 50Hz Generator
1001141956 Ref 7500W 60Hz Generator (Not Available in Japan)
Ref SkyWelder Options
0272521 Ref 7500W 50Hz Welder
0242254 Ref 7500W 60Hz Welder (Not Available in Japan)
1001128527 Ref SkyWelder prep Kit 60HZ Welder (Not Available in Japan)
1001231235 Ref SkyWelder Locking Bracket
Ref Tools for Service
2901443 Ref Analyzer Kit
8896941 Ref Wire Stripper
7002821 Ref Wire Crimper (To install wire ends to wires)
7002823 Ref Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
4460467 Ref Extractor - 16-18 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
4460510 Ref Extractor - 12-14 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
7002822 Ref Screwdriver, Potentiometer (To Adjust Drive Controllers)
7016654 Ref Screwdriver, Magnetic
7004275 Ref Seal Installation Tool - 1
7004276 Ref Seal Installation Tool - 1-1/2
7002826 Ref Seal Installation Tool - 2
7016655 Ref Wire Rope Sheave Gauge
1001137005 Ref Software Cable Kit
1001178904 Ref Turntable Bearing Cover Installation

3121285 18RS_18RSJ 365






SECTION 11 - SPECIAL OPTIONS

PART NUMBER INDEX

3121285 18RS_18RSJ 367



SECTION 11 - SPECIAL OPTIONS

0080163..........ccuvveee. 103
0100009.....157, 161, 165
0100011....13, 15, 25, 27,
31, 35, 37, 63, 65, 79,
82, 85, 87, 91, 93, 95,
114, 118, 122, 126,
129, 131, 133, 135,
141, 143, 145, 147,
161, 165, 169, 171
173, 197, 199, 209,
213, 255, 257, 289, 291
0100019..15, 47, 73, 114,
118
0100020.......ccevverreanen. 91
0100038.....197, 199, 209
0100048....147, 157, 161,
165

0100081..........cevuveeee 157
0140011.....157, 161, 165
0140043.......ccveeviivennne 75
0242254............uuvee.. 365
0256847............... 95, 103
0272521......ccceeevnenenn 365
0272970.....153, 155, 362
0274661............cveee.. 364
0340041.......ccveevvineennn. 95
0400003...........coveeeee 109
0440162.......cccceevvneennne 91
0561237............. 293, 295
0630534............. 199, 201
0630535.....197, 209, 213
0630563........cceevivveeene 82

0630568....175, 177, 179,
181

0641404.....157, 161, 165

0641405.........cccveeeeee. 147

0641406....336, 340, 344,
348, 352, 356

0641407 .......ccccnveeene. 147
0641408................. 85, 87
0641416.....147, 293, 295
0641418.....169, 171, 173
0641604............cveeee. 129
0641606............. 129, 213
0641608............. 118, 129
0641610.......c.ccvveeee. 129
0641611.........cceeeeeee. 129
0641618...........ccveeee. 129
0641808.........cccuvveee.. 118
0641812.........cccuvveeee. 143
0641813.......cvvvevrennne 93
0641822...........ccuveeee. 147
0642024...........cocvvee... 147
0642684............. 143, 147
0681608............. 143, 147
0682013...........ccevveeen. 15
0700614.......ccceevnvennne 91
0700615................ 85, 87
0700617.....157, 161, 165
0700619.......cceevviiieennne 75
0700810.........cccuvveeee. 103
0700812..........cccuvveene. 31
0700819............. 255, 257
0700820.........cccuvveeee. 131
0700823............... 37,131
0700828...........cocvveee 131

368

0701013............. 122, 126 0962297 ...114, 118, 122
0701015.......cccuunneeeee. 118 126
0701018.......59, 114, 118 0962336 ............ 199, 201
0701024....... 53, 122, 126 0962450 ............ 145, 147
0701216............ 114, 118 1001080996 ...... 289, 293
0701222 ..o 145 1001091102 ................ 79
0701624.................... 145 1001091179................ 95
0711221 .....ccvvevvnannn. 95 1001092723 .......... 95, 99
0711231......cccevvvnnnnen. 13 1001098827 ...... 141, 145
0711414...................... 95 1001099125 .......... 67, 69
0711620......cccevnvvennnen. 13 1001104850........... 47, 49
0711628........cccevvnveeene. 47 1001106736 ........ 75, 325
0711630....cccvvvvvneannnen. 47 1001107952 .............. 158
0712444 ............. 141, 145 1001109503 .......... 67, 69
0760410....c.cccvvvnvvennnen. 79 1001110434 ..... 157, 161,
0760608..... 73, 145, 255, 165
257 1001110873 .............. 263
0760610... 63, 65, 75, 95, 1001112612 ........ 75, 325
145 1001113166 .............. 348
0760612......... 57,91, 151 1001113168............... 344
0760614............. 153, 155 1001113171 .............. 356
0760618.................... 145 1001113386 .............. 129
0760807 ............ 133,135 1001113407 .............. 129
0760808............... 82, 145 1001113465...... 143, 147
0760810............. 153, 155 1001113483....... 145, 147
0760812........... 63, 65, 96 1001113500 ............. 352
0760814......... 73, 82,131 1001113961 ...... 189, 325
0760815......cccccevvvnn, 95 1001114761 ................ 37
0761009.........ccunv..ee. 131 1001115098.............. 143
0761010. 13, 35, 37, 122, 1001115672 .............. 114
126 1001116728.............. 325
0761011............. 122, 126 1001116732 .............. 305
0761012... 25, 27, 35, 37, 1001116733............... 325
82, 96, 114, 145, 289, 1001116734 ...... 305, 325
291, 293 1001116813 .............. 326
0761014 ...53, 82, 85, 87, 1001116849 .............. 344
91, 109 1001117057 .............. 325
076101582, 95, 114, 153, 1001117107 .............. 307
155 1001117110..... 305, 307
0761016.....37, 63, 65, 91 326
0761032....ccevvevvnennnn. 131 1001117320...... 153, 155
0761216.......cccenvven... 141 1001118274 ................ 31
0761217 cecoorrererrerrennn, 91 1001118282 ...... 305, 362
0761229............. 240, 244 1001118412 .............. 158
0761615.........ccunn..e. 114 1001118416 ..... 157, 165
0762014 .......rorervvveeenn, 13 189
0762016............. 114, 118 1001118417 ..... 157, 165,
0771012............. 141, 145 183
0860038............. 263, 265 1001119020...... 319, 325
0860520... 336, 340, 344, 1001119455 ...... 240, 244
348, 352, 356 1001119627 ...... 232, 236
0861441... 157, 161, 165, 1001120092 ................ 73
175 1001120431 ........ 75, 362
0902571............. 157, 165 1001121172 ........ 75, 325
0902919.......ccevvnneeene. 147 1001121805.............. 356
0902920.......cccevnvennnn. 147 1001121808.............. 348
0940071.....ccecevvvnnnnnnnn. 82 1001121810.............. 344
0961845.....169, 171, 173 1001121818............... 356
0961893............. 199, 201 1001121821 .............. 348
0961894............. 197, 209 1001121823 .............. 344
0961902.......ccevvnvennnn. 213 1001121918.............. 352
0961947 .....ccvvevvnennnn. 129 1001121920.............. 340
0961948................... 197 1001121921 .............. 352
0961951 ..... 95, 126, 207, 1001121923 .............. 340
209 1001128128.............. 305
1001128527 ............. 365
18RS_18RSJ

1001129238............... 260
1001129555....... 165, 362
1001130477......... 13, 211
1001130478....... 114, 207
1001130480....... 114, 203
1001130651................. 82
1001130688............... 122
1001131168......158, 161
166
10011312689......336, 340,
344, 348, 352, 356
1001131499............... 258
1001131564................. 95
1001131565................. 95
1001131568................. 95
1001131788................. 13
1001132163....... 114, 195
1001132195................. 95
1001132196................. 95
1001132197...........o..... 95
1001132232........... 53, 55
1001132275....... 114,137
1001132296........... 35, 37
1001132299........... 35, 37
1001132303........... 35, 39
1001132305......... 93, 105
1001132306................. 93
1001132499........... 15, 19
1001132500........... 15, 17
1001132511...63, 65, 325
1001132519................. 15
1001132556...63, 65, 307
1001133245......213, 215
217,219
1001133308................. 15
1001133419................. 13
1001133423............... 153
1001133602....... 153, 157
1001133752......157, 161
317
1001133881................. 67
1001133907........... 25,35
10011339089................. 31
1001133911................. 31
1001133972........... 47,51
1001134010............... 114
1001134067......... 63, 329
1001134069................. a7
1001134172....... 114,118
1001134194................. 23
1001134195................. 23
1001134196................. 23
1001134197................. 23
1001134289................. 13
1001134293............... 151
1001134312............... 118
1001134767........... 75,91
1001134790........... 67, 69
1001134791........... 63, 67
1001134830.....63, 65, 75
1001134979................. 82
1001134980................. 85
1001134982................. 82
1001134983................. 87
1001134994................. 31
1001135051............... 360
3121285



1001135196 ................ 91
1001135488...... 122, 126
1001135506........ 63, 309

1001135697 .............. 122
1001136173.......... 59, 61
1001136223 .............. 131
1001136242 .............. 131
1001136300................ 53
1001136331.............. 131
1001136398............... 131
1001136400.............. 131
1001136402.............. 131
1001136407 .............. 131
1001136461 .............. 131
1001136469.............. 131
1001136478 ............... 131

1001136557 ...... 114,122
1001136571 ...... 122, 126
1001136575 ...... 122, 126
1001136583...... 122, 126
1001136587 ...... 122, 126
1001136590...... 122, 126
1001136592 ....... 122, 126

1001137005 .............. 365
1001137032.............. 114
1001137435................ 53
1001137908........ 63, 133
1001138040................ 82
1001138042 ................ 91
1001138243 ................ 82

1001138436 ...... 122, 126
1001138459...... 114,118
1001138494 ...... 171, 173
1001138511..... 289, 291

293, 295, 315
1001138512.............. 287
1001138514.............. 173
1001138722.......... 82, 85
1001138748.......... 82, 87
1001138778...... 114,118
1001138795.............. 201
1001138828.............. 114
1001138865.............. 114
1001139014 ................ 23
1001139015................ 77
1001139019.............. 109
1001139022 .............. 364
1001139023................ 79
1001139024 .............. 336
1001139026............... 352
1001139027 .............. 344
1001139028 .............. 340
1001139029 .............. 356
1001139031 .............. 348
1001139032 .............. 141
1001139078............... 131
1001139180................ 82
1001139384.......... 85, 87
1001139388................ 95
1001139409................ 95
1001139521 ................ 82
1001139522 ................ 82
1001139528 ................ 82
1001139531 ................ 82
1001139532................ 82
1001139533................ 82
1001139534 ................ 82

3121285

1001139628
1001139751
1001140252....
1001140398
1001140402......336, 340
344, 348, 352, 356
1001140403......336, 340
344, 348, 352, 356
1001140405............... 336
1001140406............... 336
1001140429......169, 171
173, 336, 340, 344,
348, 352, 356
1001140605
1001140710
1001140719....
1001140725
1001140732
1001140733
1001141014
1001141075....
1001141216....
1001141250
1001141373
1001141620
1001141621....
1001141622
1001141956
1001141957
1001142246
1001142504
1001142505....
1001142574
1001142679
1001143279
1001143340....
1001143390....
1001143417....
1001143446
1001143501....... 248, 252
1001143517....... 248, 252
1001143602....... 232, 236

1001143672............... 364
1001143680......224, 232
240, 248, 258
1001143681............... 364
1001143683................. 82
1001143684................. 82
1001143713....... 122,126
1001143728................. 82

1001143936....... 224,228

SECTION 11 - SPECIAL OPTIONS

1001144655................. 23
1001145002....... 248, 252
1001145004................. 31

1001145202....... 122,126
1001145439....... 153, 155
1001145465............... 114
1001145548......... 77, 362
1001145713......... 73, 364
1001145874...63, 65, 303
1001145918......289, 291
297
1001145919......289, 291
293, 295, 301
1001145920....... 269, 289
1001145921......281, 289
293
1001145922....... 273,291
1001145923......283, 291
295

1001145950............... 260
1001146158............... 145
1001146213............... 145
1001146214............... 145
1001146299............... 114

1001146307 ....... 248, 252
1001146308....... 248, 252
1001146310....... 248, 252
1001146311....... 248, 252
1001146312......248, 252
255, 257
1001146313....... 248, 252
1001146315....... 248, 252
1001146316....... 224,228
1001146317....... 224,228
1001146319....... 224,228
1001146320....... 224,228
1001146321....... 224,228
1001146322....... 224,228
1001146323....... 232, 236
1001146324....... 224,228
1001146325....... 224,228
1001146326....... 224,228
1001146328....... 232, 236
1001146332....... 232, 236
1001146333....... 232, 236
1001146334....... 232, 236
1001146335....... 232, 236
1001146373............... 364
1001146382............... 364
1001146391....... 248, 252
1001146392....... 248, 252

1001143955....... 114, 118 1001146991................. 59
1001144131............... 360 1001147054................. 73
1001144270....... 240, 244 1001147055................. 73
1001144273............... 240 1001148387........... 63, 65
1001144274....... 240, 244 1001148425................. 13
1001144275............... 240 1001148430................. 13
1001144279....... 240, 244 1001148482................. 13
1001144280............... 240 1001148486................. 13
1001144281....... 240, 244 1001148537................. 13
1001144282....... 240, 244 1001148538................. 13
1001144284....... 240, 244 1001148540................. 13
1001144285....... 240, 244 1001148610................. 13
1001144325................. 91 1001148892............... 114
1001144445.... 1001148902............... 364
1001144548................. 96 1001148903............... 364
1001144629............... 171 1001148904............... 364
18RS_18RSJ

1001148905.............. 364
1001148906.............. 364
1001148971.............. 364
1001149160........... 63, 65
1001149734....... 141, 145
1001149749................ 73

1001149866.....25, 27, 29
1001149922....... 133, 135

1001150159.............. 145
1001150197....... 145, 147
1001150601................ 91
1001150645.............. 213
1001150646....... 122, 213
1001150756................ 93
1001150772..... 133, 135
362
1001150998................ 95
1001151250................ 73
1001151521.............. 323
1001152155..... 224, 228
255, 257

1001152170....... 232, 236
1001153398....... 122, 126
1001153787 ....... 240, 244
1001153788....... 240, 244
1001155044.............. 161
1001155045.............. 161
1001155121....... 133, 135
1001155441 ....... 114, 118
1001155455....... 114, 118

1001155744................ 47
1001156545................ 95
1001157196..... 158, 161
166, 362
1001157318....... 232, 236
1001159256.............. 162

1001159284...63, 65, 305
1001164374..... 158, 162
166

1001165131.............. 205
1001166538..... 162, 165
191, 362
1001166539....... 162, 185
1001172760.............. 162
1001177373.............. 364
1001177499.............. 364
1001178269....... 129, 139
1001178904.............. 365
1001179923........... 37, 43
1001180026....... 126, 217
1001180517 ........... 27,37
1001180572..... 228, 236
244,252, 258
1001182997 ................ 53
1001184188....... 153, 161
1001184251.............. 244

1001184256....... 244,252

1001184959..... 293, 295
299

1001184960....... 271, 293

1001184961........ 277, 295

1001185032.............. 293
1001185033.............. 295
1001185157....... 118, 205
1001185192.............. 118
1001185314....... 118, 129
1001185317.............. 129
369



SECTION 11 - SPECIAL OPTIONS

1001185318....... 118, 197
1001185319............... 197
1001185321............... 197
1001185524............... 126
1001185527............... 118
1001185554....... 118, 126
1001185577............... 118
1001185578............... 118
1001185707 .......cce.n.. 69
1001185785............... 126
1001185833......... 65, 313
1001185921............... 244
1001185923......... 65, 135
1001186137............... 244
1001186138............... 244
1001186435................. 37
1001186683............... 360
1001186733....... 118, 209
1001186734............... 209
1001186846................. 37
1001186944............... 364
1001186945............... 364
1001187208........... 65, 69
1001187259............... 244
1001194343............... 244
1001199923....... 255, 257
1001199929....... 255, 257
1001200016............... 255
1001200017............... 257
1001200018....... 255, 257
1001200020....... 255, 257
1001200021....... 255, 257
1001200575............... 175
1001200803....... 179, 181
1001201436....... 179, 181
1001201543............... 364
1001201886....... 161, 177
1001203478......... 65, 311
1001203479......... 65, 331
1001203480............... 155
1001203481....... 155, 165
1001203482....... 165, 321
1001209059............... 364
1001213447............... 319
1001217358....... 157, 319
1001218068............... 181
1001218622............... 279
1001218623............... 285
1001223055............... 336
1001224048............... 352
1001224049............... 356
1001224051............... 344
1001224052............... 340
1001224053............... 348
1001224965................. 95
1001225070............... 364
1001225679............... 179
1001225680............... 364
1001225978............... 364
1001226301......285, 291
295
1001226302....... 275,291
1001226303....... 279, 295
1001226400......297, 299
301

1001226872............... 169
1001227180............... 151
370

1001228060....... 122, 215
1001228215.............. 169
1001228376.............. 171
1001228377 .............. 173
1001229941................ 57
1001229942 ................ 57
1001229943................ 57
1001231235.............. 365
1001232516.............. 147
1001233401.............. 364
1001236951.............. 364
1001248012....... 129, 201
1060918............. 153, 155
1060945.....275, 279, 285
10725302.................. 244
10837580............... 39, 43
1271538............. 145, 147
1320016......ccccevcvvirenne 95
1320022................. 59, 91
1320136............. 145, 147
1320176....cceveviriiene 95
1320224 ............. 145, 147
1321385......cccieeeee 91
1340060.........ccccvvrennne 95
1380136......cccvveeeene 37
1600387 ............. 145, 147
1660234..........ccveee.. 103
1670769............. 293, 295
1670829................. 67, 69
1671092......cccccvvvvenne 283
1671093............. 273, 277
1671176.....157, 161, 165
1683053......ccccovvvenne 199
1683055............. 197, 209
1683609............. 129, 199
1683905......cccccvveeee 213
1683907 .......ccvvveeee. 213
1683949.......ccocvvene 209
1683963.........cccvvenee 209
1684008.................... 213
1684089...........ceeeee 199
1684090..........cceee.... 199

1701499... 336, 340, 344,
348, 352, 356
1701500... 336, 340, 344,
348, 352, 356
1701501... 336, 340, 344,
348, 352, 356
1701502... 336, 340, 344,
348, 352, 356
1701503... 336, 340, 344,
348, 352, 356
1701505... 336, 340, 344,
348, 352, 356
1701509... 336, 340, 344,
348, 352, 356
1701529... 336, 340, 344,
348, 352, 356
1702300... 336, 340, 344,
348, 352, 356

1702391............. 336, 340
1702565.....157, 161, 165
1702566.....157, 161, 165
1702567 .....157, 161, 165
1702676.....157, 161, 165

1702773... 336, 340, 344,
348, 352, 356

1702774 ...336, 340, 344,
348, 352, 356

1702861 ... 336, 340, 344,
348, 352, 356

1702862 ... 336, 340, 344,
348, 352, 356

1702868 ........ccoceneeee. 336
1702962 ... 364
1703162 ......oeeveeeinnns 95
1703797 ..ooovvviiinen 336
1703804 ..o 336
1703805 .......coeeeennnne 336
1703923 .......ccvvree 356
1703925 ....cceeeiis 344
1703926 ......coeeeennen 348
1703927 .....covcvvvrinnnen 352
1703935 ... 356
1703937 ...oovvviiiiien 344
1703938 .......ccvvrnenen. 348
1703939 ... 352
1703941 ... 356
1703943 ....coeveein 344
1703944 ..o 348
1703945 ... 352
1703947 ... 356
1703949 ........coeeeneee. 344
1703950 ......cccvvvrnenen. 348
1703951 ......cccvveeen. 352
1703953 ... 336
1703980 ........ceeeneee. 348
1703981 .......cceeeneee. 352
1703982 ......oceeeiens 344
1703983 ........coeeenee 356
1704001 ........coeennee 356

1704260 .... 157, 161, 165

1704277 ... 336, 340, 344,
348, 352, 356

1704412 ...336, 340, 344,
348, 352, 356

1704575 ..o 336

1704885 ... 336, 340, 344,
348, 352, 356

1704972 ... 91
1705132 ............ 157, 165
1705344 .....ccoeeieies 348
1705345 ........coeenee. 352
1705351 ............ 336, 344
1705426 ......ccoeeeenn 348
1705427 ....ccovevvvennen 352
1705895 .....coovveiin 340
1705896 ......covveeennennn 340
1705897 .....covcvvveinen 340
1705898 ........cceeeneee. 340
1705902 .......ccvveenenen. 340
1705903 .......ccvvvenenee. 340
1705905 ........ccoeeneee. 340
1705910 .....ceeeveiinnns 356
1705917 .....cocvvvinnnen. 356
1705967 .......ccvvveneen. 340
1705968 ..o 344
17059609 ........cceeeneee. 352
1706059 ......ccceeeennns 91
1706060 ..........cceeennnnne 91
1706061 .........cevvennnen. 91
1706062 ..........cccennnne 91
1706063 .........ceeeennen. 91
1706712 ................ 67, 69

18RS_18RSJ

2060025..........cccvvrennee 95
2080040............... 73,171
2080044..........ccceene 129

2111010....224, 228, 232
236

2111212............. 224, 228
2111616............. 224, 228
2130404............. 232, 236
2131616............. 224,228
2151212............. 232, 236
2160001.........cccuvvinnnee. 47
2160016........ccceeeennens 13
2172116............. 224, 228
2180348.......cceeeeees 91
2180380........cccueeeeeen. 244
2180724.......cccocviine 244
2180876................. 59,91
220885......ccceeviie 213
2220366.....228, 248, 252

2220371....224, 228, 244,
252, 255, 257

2220372.....248, 252, 255

2220373....224, 228, 240,
244

2220374....240, 244, 248,
252

2220377 ....coce.. 248, 252

2220415....224, 228, 240,
244

2220451....... 95, 248, 252
2220466.....232, 236, 244
2220472.....232, 236, 240

2220473....240, 244, 248,
252

2220479............. 248, 252
2220497............. 248, 252
2220500............. 240, 244
2220502............. 232, 236
2220577 ...ccocccveeeennn 252
2220582........ccvviee 244
2220602............. 232, 236

2220603....232, 236, 240,
248, 252

2220605............. 224,228
2220609........cccceeeeee. 244
2220619......cccevviene 252
2220635.......cccevvirene 257
2220654........ccovveeee 244
2220671............. 240, 244
2220689............. 248, 252
2220819.......ccoveeeee. 240
2220861............. 224,228
2220865............. 248, 252

2220883....197, 199, 201
219

2220885....197, 199, 201
203, 205, 209, 215

2220886............. 215, 248
2220906............. 248, 252
2220947............. 240, 244
2220950............. 240, 244
2221041.....224, 228, 252
2221048........ccvveee 252
2221086............. 248, 252
2300014........cceeeeeee. 364
2400060...........ccvvrnne 307
2400064.....305, 307, 362
3121285



2400065............ 326, 362
2400066 .... 305, 325, 326
2420202 ............ 145, 147
2540038............ 145, 147
2560122 ......cccvviiien. 37
2560136 .... 157, 161, 165
2560187 ........cveee.. 85, 87
2600281 ..o 171
260305.............. 325, 362
2720058 ........ccveveien. 91
2720398 .......cccvvii 95
2720447 .....ovvvieeins 96
2760105................ 67, 69
2820019.......ccceenes 319

2820031.... 297, 299, 301
2820118 .... 297, 299, 301

2860030.............. 71, 362
2900707 ....oevvvnnnne 39, 43
2900708 ................ 40, 44
2900770 ....oeeeeeeiinnns 195
2900792 .... 197, 199, 201
2901301 ............ 197, 209
2901303 ....ooeieeeees 199
2901443 .......ccvvien. 365
2902019 .....coeveeeins 213
2902443 .......ccvvin. 307
2920129.......ccueee.. 63, 65
2920154.... 157, 161, 165
2920161 .....ccovvvveenen. 79
2940045 ..., 73
2940074 .......ccvvvenen. 171
2940173 ... 85, 87
3020016 .............. 95, 364
3020021 ......coeeeinnnns 103
3020029............... 13, 364
3200406 ........cceeeinneen. 95
3251243 ... 263
3252347 .... 153, 155, 336
3252507 ...cooviiiiinen. 265
3271501 ... 82
3271601 .......cccvvveen. 82
3272605............ 143, 147
3290405................ 77,79
3290505 ..o 67, 69
3290601 .......... 57, 85, 87

3290605 ... 63, 65, 75, 91
95, 131, 145, 151, 153,
155

3290606 ........c.ceernee. 173
3290607 .....oevvveeiienees 73
3290801 .......c........ 65, 73

3290805. 37, 82, 95, 131
153, 155, 255, 257
3291001 ........ 85, 87, 109
3291005 ... 37, 53, 59, 63,
65, 82, 91, 95, 114,
131, 153, 155, 289, 293
329120513, 91, 114, 118,
141, 145, 240, 244
3291605.......ccceiiinns 145
3300106 .......cccvvveinnen. 23
3300151....169, 171, 173
3311005.... 157, 161, 165
3311405 ... 147, 336, 340,
344, 348, 352, 356
3311601 ...175, 177, 179
181

3121285

3311605........ccvveennee 129
3311805............. 143, 147
3312005........cccveneee 147
3331211, 95
3340787 .....ccovvviinn 131
3340880........ccvveennnee 213
3391408........cccvveiinnnn. 91
3422561........cceeenee 118
3422578......oeoeiiiis 114
3422582........cccveie 114
3422669.........ccecnee 118
3422792......coeiiiiiis 118
3422793.......ccciii 118
3422813......iiiis 13
3422860...........cccnne 129
3422861........ccevennee 129
3422867......ceeeeeienn 129
3422913......ccccii 114
3422932......ccccvviiin 118
3423061............. 114,118
3430616.....177, 179, 181

3470003....175, 177, 179
181

3480188............. 197, 209
3480210......ccceveeeinnns 199
3480257......ccccvvviiine 213
3520034........ccvvrennee 129
3520054......95, 158, 161
166
3520072.....169, 171, 173
3520198.....169, 171, 173
3641585.......cceeiie 151
3740067............... 95, 362
3740080............... 75, 362
3760115......ccceeiins 114
3760133............. 122,126
3760368................. 199
3760369............. 197, 209

3790012....118, 158, 161
166

3790152.......ccceiiiinn, 93

3820001....336, 340, 344,
348, 352, 356

3820020............... 37,171

384114313, 91, 114, 118
129

SECTION 11 - SPECIAL OPTIONS

4031511....ccccvvivieinnn. 7
4060092..........cceeeeee. 265
4060865.........ccceevunee. 79
4060906................. 67, 69
4061054............. 145, 147
4070987 ....coevivireeiinnn. 71
4100100.......cccceerurenn. 199
4120035............. 309, 311
4160194........cceiiinnnn 82

424001863, 65, 289, 291,
293, 295
4240033............. 145, 147
436032867, 69, 118, 157,
165, 362
4360330.....157, 165, 362
4360331....158, 161, 166,
362
4360387....157, 161, 165,
362
4360407....157, 161, 165,
362

4360436......cccccevvnnnnn 53
4360469............... 71, 362
436047567, 69, 157, 161,
165, 362
436047667, 69, 157, 161,
165, 362
4360514......... 63, 65, 362
4460019........cceevneee. 326
4460042.........coconeee. 326
4460043........ccceeenee. 307

4460071....153, 155, 263,
265

4460125..........coceeeee 265
4460134.........ccoceeee 281
4460142........ccoevneee. 307
4460183..........ccceee 326
4460205.....263, 269, 271
4460225.....317, 319, 321

4460226....186, 191, 317,
319, 321, 326
446022763, 65, 317, 319,
321
4460233.......ccceeernen. 265
4460234.....157, 161, 165
4460247....307, 317, 319,

3841203.........rrree.. 118 321
3841258.......cccevnveenee. 114 4460259.....317, 319, 321
3841287............. 114, 118 4460260.....317, 319, 321
3841340....129, 145, 289, 4460265............. 186, 191

291 4460267 ............. 313, 325
3841692.........covreeee... 151 4460268.........cocro... 331
3900192........ccvuneeeene. 118 4460313............. 307, 326
3900250............ 122, 126 4460315........ocoro. 263
3900283..........oorroeee.. 147 4460320........coro... 326
3900363................. 85, 87 4460326.....313, 317, 321
3900364.........cccevn.ee. 131 4460346.........c..ncn..... 263
3900392.........ccuu.... 63, 65 4460418....309, 311, 317,
3910804.........ccceeeevnnnenn 71 319, 321
3911018.....157, 161, 165 4460419....309, 311, 317
3931464..................... 213 319, 321
3931516......ccccevneeenne. 199 4460424................. 63, 65
3931528......ccceveeenne. 213 4460428....145, 157, 161,
3931620............. 197, 209 165
3960407......ccevneiinennnns 95 4460434.....317, 319, 321
3960422............. 263, 265 4460445..........cccccee... 331
4010618.........oovreoee... 173

18RS_18RSJ

4460464..... 75, 133, 135,
287, 297, 299, 303,
307, 315, 317, 319,
321, 325, 326

4460465..... 79, 297, 299,
301, 303, 305, 307,
313, 315, 323, 325,
326, 329, 331

4460466... 297, 299, 301,
317, 319, 321, 325,
326, 329, 331

4460467 ......coeeeeennns 365
4460470.....157, 161, 165
4460471.....157, 161, 165
4460473.....297, 299, 301
4460488.....157, 161, 165
4460496............... 75, 325
4460497 ............... 75, 325

319, 321, 326

4460509.....297, 299, 301
4460510......ccceeeennneen 365
4460536..... 75, 133, 135,

307, 317, 319, 321, 325
4460539... 305, 317, 319,
321, 323, 325

4460634............. 309, 311
4460635............. 309, 311
4460670........cceeenne. 307
4460708.....158, 161, 166

4460761... 317, 319, 321,
325

4460806.................... 326
4460836................... 325
4460837 ......ceeveeennnn 325
4460851............. 329, 331
4460865 .....297, 299, 301

4460866... 297, 299, 317,
319, 321, 326
4460868.................... 325
4460871... 183, 189, 309,
311, 317, 319, 321,
325, 329, 331
4460872.......ccvvvenne 325
4460873... 317, 319, 321,
325
4460874... 317, 319, 321,
325
4460875... 317, 319, 321,

329,331
4460876............. 309, 311
4460877 ....ccovcvveeenne 325
4460878........cccccee 325
4460879.....317, 319, 321
4460884............ccc.... 325

4460887 ... 317, 319, 321,
325

4460888.....317, 319, 321
4460891..... 79, 303, 307,

313, 315, 326, 329, 331
4460894.............ce 326
4460897 .....287, 315, 326
4460899...........cc..... 307

4460905... 157, 161, 165,
309, 311, 325, 329, 331

4460930.......cc0venneee 326
4460931.......ccvvvnneee 307
371



SECTION 11 - SPECIAL OPTIONS

4460932.......ccc0vvennnee. 303
4460933.......coeeiin 325
4460942............ocnee. 325

4460943....307, 317, 319,
321

4460944....317, 319, 321,
325

4460959.....273, 275, 277
4460960............cccueee 283
4460967 ........cvveenee. 307
4461005............ccneee. 307
4461006...........coeunnee 307
4461008.............cueee. 307
4461052.......ccceeiinn 307
4461053.......ccceiin 307
4461054.........ccoenee. 307
4461060..........ccoennen 307
4461071.....ccccvvrennen. 307
4461072......cccvvvennen. 307
4461073 307
4461074......cccvvreen. 307
4566468...........coeeueen 197
4568030......ccceeeriinnnns 213
4640113.......ccvveiinn 23
4640509.....197, 199, 201
4640932.......ccvvvenen. 197
4641282............. 224, 228
4641329............. 255, 257
4641390............. 203, 205
471140085, 87, 147, 169,
171,173
4711500......ccccciiiinnnnn 175

4711600....147, 177, 179,
181

4740111 ... 13
4740362............. 153, 155
4740397 .....oevveeiin 161
4740439........cceeene. 129

4751400....147, 157, 161,
166, 336, 340, 344,
348, 352, 356

4811700....57, 63, 65, 73
75, 91, 95, 131, 145,
173, 255, 257

4811702............. 145, 151

4811900....31, 37, 63, 65,
82, 85, 87, 131, 133,
135, 145, 153, 155,
255, 257

4812000....25, 27, 35, 37,
53, 59, 63, 65, 82, 85,
87,91, 95, 114, 118,
122, 126, 131, 145,
289, 291, 293

4812002.37, 53, 153, 155

4812100......13, 114, 118,
240, 244

4812102......ceevieeienenns 91
4812200.......ccceeeiiinnnns 95
4812300............... 13, 145
4831900......ccccceivinnnn 103
4845395.......oiiiiis 95
4891600............. 143, 147
4891800....... 93, 143, 147
4892000............... 15, 147
4892600............. 143, 147
372

4923451 ... 95
5241000............. 141, 145
5241200.47, 96, 141, 145
5241600............... 47, 145
5242400............. 141, 145
5272114 ... a7
70000088............cveven. 49
70000089..........ccuvenee 49
70000341................. 137
70000342.................. 139
700003949................ 137
70000781........ccovveeen. 29
70000865...........cuveeeee 51
70000916............coc..... 99
70000919........cccvveeeen. 99
70001002.......cccvvvvennne 99
70001423........cccveeee 99
70001435.....ccccviivenne 99
70001697 ........... 137, 139
70001958........... 105, 106
70002132........... 105, 106
70002133.........ccceeee 105
70002134...........c.een 105
70002137 ....ccveveven. 105
70002138.........ccceveee 105
70002145........ccoueee. 105
70002147 .....coeveveeee. 105
70002148.................. 105
70002149.........ccueee. 105
70002150.........cnueee. 105
70002151........cceee. 105
70002152.................. 105
70002153..........eeeee. 105
70002154................. 105
70002155..........ceeee 105
70002156............c.... 105
70002157 ... 105
70002160............eeee. 105
70002161.................. 105
70002163.................. 105
70002164.................. 105
70002165........... 105, 106
70002168.................. 105
70002169............eeee. 106
70002170.........cceune 106
70002172.....cccveieen. 106
70002174.........coeee. 106
70002175.......ccccieeee 106
70002176......ccccenneee. 106
70002177 ..coeeeeinnn 106
70002178.........cccuveen 106
70002180......ccccnueee. 106
70002181.................. 106
70002182.........c.eeee. 106
70002185........ccoveeee. 106
70002186.................. 106
70002187 ... 106
70002188.................. 106
70002189.............e.e. 106
70002191.................. 106
70002192.................. 106
70002200.........cc0veeeee. 99
70002206............ccc..... 49
70002207 .....coeeeviiiennne 49
70002209.........ccvveeeeen. 29
70002231....... 35, 37, 362
70002234........ccovvenenne 99

70002386 29, 40, 44, 362

70002388 .........cc....... 195
70002401 ..... 39, 44, 203,
205
70002413 ..o 195
70002601 ..........ocvnes 105
70002603 .........cocevnee 105
70002604 .................. 105
70002649 ..........cce..... 51
70002651 ........ceeenneee 51
70002724 ..o 189
70002725 .......oeeeeenn. 189
70002726 .......ccvvennes 189
70002727 .....oovveeeen 189
70002728 ........oce.e... 189
70002729 .....covovviinnns 189
70002730 ......oeeeeeennn. 183
70002731 ....ooevviinns 183
70002732 ...ooeeviiiinnns 183
70002733 ......coeeee 183
70002734 ......cocvveenns 183
70002735 ......cvveeeene 183
70002838 .......ccceeeeeenn. 55
70002839 ......cccvvvrennen 55
70002863 .................. 105
70002867 .......ccvvveennes 106
70002906 .........ceeennes 183
70002962 ...........c.eee 29
70002966 .............. 39, 43
70002967 .............. 39, 43
70002972 .............. 39, 43
70002973 .............. 39, 43
70002974 .............. 40, 44
70002975 .............. 39, 43
70002976 .............. 39, 43
7000345 ... 99
70003483 .......... 153, 155
70003545 ...... 35, 37, 362
70003614 ............ 55, 362
70003636 .........c.c....... 211
70003784 .. 157, 161, 165
70003788 ..... 40, 44, 203,
205, 362
70003926 ........ceeevnes 219
70003928 .................. 219
70003929 ........cveennes 219
70003930 ......cccvvvennnes 219
70003932 ......ccvveeeenn 99
70003948 ...........cc... 137
70003957 .....ccovvveeennnn 29
70003958 .......cceeeeeenne 29
70003959 .......ccvvveenenee. 29
70003960 ...........ccnneee 29
70003961 .............. 39, 43
70003963 .............. 39, 43
70003968 .............. 39, 43
70003970 .............. 39, 43
70003971 .............. 39, 43
70003974 .............. 40, 44
70003975 .............. 40, 44
70003976 ........ 39,43, 44
70003977 .............. 40, 44
70003978 .............. 40, 44
70003980 ........ceeeneee. 29
70003981 ........c.eeeenenn. 29
70003982 .........eeevnee 219
70004017 ....ocovvvvrnnen. 29

18RS_18RSJ

70004018.........cceveennee 29
70004021.........cce..... 105
70004022.........cceeene 105
70004024................... 105
70004025.........cceene 105
70004026..........c0ce.... 106
70004027......cccccvvvenne 105
70004028.................. 105
70004063.........ccccennee 61
70004064................ee. 61
70004065.........cceeneee 61
70004066............. 61, 362
70004068.............ccneee. 61
700040609.........ccceennne 61
70004070........cceeeernnne 61
70004073........... 131, 362
70004074.........coce.... 131
70004075......ccccvvienen 17
70004076.........ccvvrennnee 17
70004077 .....ouveeeieennns 17
70004078........ccvvvrenee 17
70004079......eeevveeinns 17
70004080........ccceeernnne 17
70004081.........cvveennnee 17
70004082........ccvveeenne 17
70004083.........cvveenee 17
70004084.........cceeenee 17
70004085.........cceeeneee 17
70004086.........c0veennee 17
70004087........ccuvveennnee 17
70004088................e.e. 17
700040809.........ccceennee 17
70004090.........c0veenneee 17
70004123................... 203
70004126.........ccccennnee 17
70004151............... 39, 43
70004152............... 39,43
70004153............... 39, 43
70004154............... 39, 43
70004155...........c...... 219
70004186...........c..e 219
70004187.........oeeee... 203
70004188................... 203
70004189........... 203, 205
70004190........... 203, 205
70004191.........cveee 203
70004192........cccvvvnne 203
700041095.......cceeeiis 55
70004196.........c0veenneee 55
70004197......ooeevveeins 55
70004198........cceeeeenne 55
70004199.......cccvvienne 55
70004200.........cc00eenneee 55
70004210........... 195, 207
70004212........... 195, 207
70004213........... 195, 207
70004214........... 195, 207
70004215.........cceee 207
70004216..........c.c.... 195
70004217........uuveeeen. 195
70004218................... 195
70004219.........ccce.... 195
70004220.........coce...... 211
70004221........ccvvennne 211
70004222.........coee.. 211
70004223.........cceenne 211
70004224................... 211
3121285



70004225 ... 211
70004226 ... 211
70004227 ......ccoeuee 211
70004246................... 207
70004247 ..........c...... 207
70004248................... 207
70004249 .......cceeevnnnee. 51
70004250.......ccceeneee. 51
70004251 .......ooeenns 51
70004252.......ccceenee. 51
70004253 .......cceeenee. 51
70004254 ... 51
70004255.......cceeeneee. 51
70004256 .........cccneee 51
70004257 .....cooveiines 51
70004258..........cceueee. 51
70004259 .....cooceiins 51
70004260...........ccnneeee. 51
70004261 ... 51
70004262 ........ccconenee 51
70004263 ..........cceneee. 51
70004326 .....ccoeeevennen 93
70004327 ...ooevveeienn 93
70004353 .......cceeenee. 19
70004354 ......ooeeiiinns 19
70004355 .......cceeeneee. 19
70004356 .......ccceeernneee. 19
70004357 .....cccvvveinen. 19
70004358.......cceeernnee. 19
70004359 ......ccceeineen. 19
70004360........ccceneee. 19
70004361 ........cceonnes 19
70004362.......cccceeneee. 19
70004363 ........cccovnenee 19
70004364 ... 19
70004365 .......ccccceneee. 19
70004366 ... 19
70004367 ......ccvvveennnen. 19
70004368............cneee. 19
70004369 .......cceeinnnns 19
70004370......ccvveinneen. 19
70004371 ....oovieeis 19
70004372 ..o 19
70004373 ....ccccvvveien. 19
70004374 .....coeeeis 19
70004375.....cccvveinen. 19
70004376 ......ccvveernnee. 19
70004377 ..ooveeeeeienes 20
70004378......ccvvvernnen. 20
70004379 ...ooevieeiins 20
70004380 .....cccceevvunnnes 20
70004738......ceeevneee. 191
70004739.....cccceeneee. 191
70004740..........conee... 191
70004741 ... 191
70004742...........c...... 191
70004743 ................. 191
70004744 .................. 191
70004745 ... 191
70004746 .................. 191
70004747 ... 191
70004748.................. 191
70004749 ... 191
70004750..........cneee. 191
70004751 ... 191
70004752......ccceevneee. 185
70004753 ......cceevueee. 185
3121285

SECTION 11 - SPECIAL OPTIONS

70004754............c...... 185 7002821.......cceeene. 365 7019165......cccccevnee. 189
70004755......cccceiiee 185 7002822........coov 365 7019167 .....ccooe 189
70004756...............e. 185 7002823.......cccceeiien. 365 7019194.......cccoee. 189
70004757....ccccovvrennnne 185 7002826........ccccvunee. 365 7020023.......oceeiiiieene 99
70004758..............ee. 185 7003928........ccccevnnen. 183 7020026.........ccevuveenne 99
70004759.......cccceeeee 185 7003941.......cceeenen. 189 702017567, 69, 157, 161,
70004760........c...c.e.e. 185 7003972....ccccvvveeinnn. 189 165
70004761..............e.e. 185 7003973.....ccviieiiinn, 189 702017667, 69, 157, 161,
70004762..........ccnne 185 7003980..........cceeeee. 189 165
70004763...........cneee 185 7003982.......cc0eeve, 189 7020408........cccovviene 99
70004764................... 185 7003983.......cceeeei, 189 7020410.....ccceeiiiiiins 99
70004765...........conee 185 7003989.........ccceee 189 7020411 ... 99
70004766................... 185 7004035......ccceviiiiiins 49 7020447 ....cvvvveiiinns 99
70004767.....ccccceevnnnn 185 7004036.........cccvvveenen. 49 7020449........cccvie 99
70004768................... 185 7004043........ccccie 49 7020459.......cccciie 99
70004769..........cneee. 185 7004044........c.coovviiis 49 7020460.......ccccevvienne 99
70004770.....cccccennnnn 186 7004045........cccc 49 7020464 ............oeee 99
70004771......ccvvennee 186 7004047 ....cccvvviiiiinnns 49 7020465......cccccvvviine 99
70004772.....cccvviiene 186 7004049......ccceviviiins 49 7020468........cccevvienne 99
70004773....ceeeeeiee 186 7004275......cccoine 365 7020471 ..o 99
70004774............c... 186 7004276.......cccevvnnneen. 365 7020479 ....ccvvviiiiins 99
70004775.....ccoveeeinns 186 7007207 ..cceveeeeainnee 105 7020495.......cccci. 99
70005064...........ccoenee 53 7007415........ccoe 106 7021256.........c.c.uu. 106
70005209............c.eee. 195 7007418.......cceeevneen. 105 7021275.....ccoveinen. 105
70005230.....ccccccevnnne 191 7007419........cooven 105 7021625.......cccviee 29
70005432...........cceee. 205 7007438.......ccceeevnnee. 106 7021639............. 255, 257
70005434................... 205 7007446..........cccone... 105 7021653.........c...... 39, 43
70005435.........c.cceee 205 7010543........... 29, 39, 43 7022301............. 105, 106
70005436.................. 205 7011112, 197 7022340......ccveevneen. 106
70005437......cccvenenee 205 7012540................. 39, 43 7022390... 39, 40, 43, 44
70005440..........ccouvee. 37 7012664............... 95, 362 203, 205
70005583.................. 217 7012910................. 40, 44 7022391 ... 43
70005584................... 217 7012914................. 39, 43 7022397 ... 29
70005585...............e 217 7012918................. 39, 43 7022399.......cccviii 29
70005586................... 217 7012925............. 203, 205 7022808.................... 183
70005587.......cc0ccneee 217 7012953................. 39, 43 7022815......cceeee 183
70005588................... 217 7012965........cccceviee 43 7022819............e 183
70005589.................e. 217 7012967.....39, 40, 43, 44 7023318.....cceiiiiins 49
70005590..............eee. 217 7012974......ccvviiiiis 29 7023913........cc 39, 43
70005591...............e 217 7012975................. 39,43 7023964.................... 106
70005592................ 217 7012989................. 39, 43 7023984................. 39, 43
70005593.........cccenee 217 7012998................. 39,43 7024379 ..o 49
70005594................... 217 7016319.......ccoc. 79 7024380.......ccccvvveeee. 49
70005595........... 215, 217 7016331............... 99, 362 7024381........ceevviviine 49
70005596................... 217 7016372 79 7024389.......cccee 49
70006291.........ccceuneee. 39 7016654..........ccevnee. 365 7024390......cceeiiviine 49
70006649................... 201 7016655.......cccccevneeee. 365 7024441 ........cccovvene 55
70006650................... 201 7017126...ccccccveeeee. 137 7024453 49
70006734................... 201 7017142............. 137, 139 7024560........cccovvvenne 95
70006735......cccceevnene 201 7017147 ... 137 7024565........ccvveee 99
70006736......ccccceennee 201 7017158.....ccceviien 137 7024579 ... 99
70006787......cccvveeneee 215 7017159............. 137, 139 7024844........... 29, 40, 44
70006788................... 215 7017162.......cceevneen. 139 7024845........cccvvviene 29
70006789........ccccneeee 215 7017163............. 137, 139 7024884................. 39, 44
70006790........ccccnenee 215 7017164............. 137, 139 7024896........cccovveenne 37
70006791............ee 215 7017183............. 137, 139 7026042........cccvviiins 51
70006792...........c.ue 215 7017193............. 137,139 7026043..........ccoveee 51
70006793.......cc.ccenee 215 7017195............. 137, 139 7026044........cocovviene 51
70006794................... 215 7017406........... 29, 40, 44 7026045......ccccceviiine 51
70006795.........cceenee 215 7017410................. 40, 44 7026046............ooeee... 51
70007439.......cccceeee 106 7017420......ccceviininns 43 7026047 ......ovvveiiiiins 51
70020199........... 325, 362 7017421 43 7026048..........c.c.eeee 51
70023369...............e 215 7017422................. 39, 43 7026049.........ccveee. 51
70023371.....cccuvvinne 217 7017496....39, 40, 43, 44, 7026050.......cccvviviinne 51
70023377........... 203, 205 203, 205, 255, 257 7026051 ........ccvvieee 51
70023379........... 203, 205 7019162........cceevnnee. 189 7026052........cccvviviinne 51
70027244................... 215 7019164.......ccceeveee. 189 7026053........ccevviviine 51

18RS_18RSJ 373



SECTION 11 - SPECIAL OPTIONS

7026057 .......cvvveiiriennnn 51 7027352.....ccvvveiiinne 51 7027791 ... 99 8220045............. 305, 307
7026608...........cccvvvee. 99 7027353 51 7027792 ..o 99 8305919.....157, 161, 165
7027236......ccvvveiinnne 99 7027354 ... 51 7027793 ..o, 99 8760268.............ee.e 244
7027239...cccocvveeiinienn. 99 7027356......ccceeiireenne 51 7027794 .....cocovvve 99 8765204............. 232, 236
T7027242.......cvvveii 99 7027611 ....cccuvvviiiinnne 99 7027795 .............. 99, 362 8770016............. 240, 244
7027245............... 99, 362 7027612......ccvvveirenne 99 7027796 ....ooovevvveeeen 99 8896941.........cccvvenne 365
T027276.....cccveeeeinaennn. 99 7027613 99 7189000015 ................ 73 90028482........... 248, 252
7027350......cccviviiiiinnne 51 7027769......cceeevnneen. 100 77133089 .......... 224, 228

7027351, 51 7027790, 99 80633030.......... 248, 252

374 18RS_18RSJ 3121285






3121285

L

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.

1 JLG Drive
McConnellsburg, PA 17233-9533 USA
& (717) 485-5161 (Corporate)

(. (877) 554-5438 (Customer Support)
(717) 485-6417

Visit our website for JLG Worldwide Locations.
www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. WHEEL DRIVE INSTALLATION
	FIGURE 1-3. DRIVE MOTOR ASSEMBLY
	FIGURE 1-4. DRIVE HUB/BRAKE ASSEMBLY
	FIGURE 1-5. TIRE AND WHEEL INSTALLATION
	FIGURE 1-6. DRIVE VALVES INSTALLATION - 18RS
	FIGURE 1-7. DRIVE VALVES INSTALLATION - 18RSJ
	FIGURE 1-8. FLOW DIVIDER VALVE ASSEMBLY
	FIGURE 1-9. FRAME SHIELDS INSTALLATIONS

	SECTION 2 - TURNTABLE
	FIGURE 2-1. CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RS
	FIGURE 2-2. CONTROL VALVE AND HYDRAULIC FILTERS INSTALLATION - 18RSJ
	FIGURE 2-3. MAIN CONTROL VALVE ASSEMBLY - 18RS
	FIGURE 2-4. MAIN CONTROL VALVE ASSEMBLY - 18RSJ
	FIGURE 2-5. TURNTABLE BEARING AND SWING DRIVE INSTALLATION
	FIGURE 2-6. SWING MOTOR ASSEMBLY
	FIGURE 2-7. SWING BEARING AND ROTATION BOX ASSEMBLY
	FIGURE 2-8. TANK INSTALLATIONS
	FIGURE 2-9. HYDRAULIC TANK ASSEMBLY
	FIGURE 2-10. HYDRAULIC TANK LOCK INSTALLATION (SN B300002264 to Present)
	FIGURE 2-11. FUEL FILTER INSTALLATION (OPTIONAL)
	FIGURE 2-12. WATER SEPARATOR FILTER ASSEMBLY (OPTIONAL)
	FIGURE 2-13. ELECTRICAL INSTALLATION - 18RS
	FIGURE 2-14. ELECTRICAL INSTALLATION - 18RSJ
	FIGURE 2-15. GROUND CONTROL PANEL ASSEMBLY - 18RS
	FIGURE 2-16. GROUND CONTROL PANEL ASSEMBLY - 18RSJ
	FIGURE 2-17. KEY SWITCH ASSEMBLY
	FIGURE 2-18. GROUND CONTROL DOOR INSTALLATION (OPTIONAL)
	FIGURE 2-19. ELECTRICAL PANEL ASSEMBLY
	FIGURE 2-20. LIMIT SWITCH INSTALLATION
	FIGURE 2-21. BEACON LIGHT INSTALLATION (OPTIONAL)
	FIGURE 2-22. HOODS INSTALLATION
	FIGURE 2-23. CENTER HOOD ASSEMBLY (ENGINE SIDE)
	FIGURE 2-24. CENTER HOOD ASSEMBLY (TANK SIDE)

	SECTION 3 - ENGINE
	FIGURE 3-1. DEUTZ ENGINE INSTALLATION
	FIGURE 3-2. ENGINE AND PUMP ASSEMBLY
	FIGURE 3-3. ENGINE ASSEMBLY
	FIGURE 3-4. ENGINE COMPONENTS
	FIGURE 3-5. PUMP COUPLING INSTALLATION
	FIGURE 3-6. PISTON PUMP ASSEMBLY
	FIGURE 3-7. BATTERY INSTALLATION

	SECTION 4 - BOOM
	FIGURE 4-1. BOOM AND CYLINDERS INSTALLATION - 18RS
	FIGURE 4-2. BOOM AND CYLINDERS INSTALLATION - 18RSJ
	FIGURE 4-3. MAIN BOOM ASSEMBLY - 18RS
	FIGURE 4-4. MAIN BOOM ASSEMBLY - 18RSJ
	FIGURE 4-5. JIB ASSEMBLY
	FIGURE 4-6. POWER TRACK ASSEMBLY
	FIGURE 4-7. PROXIMITY SWITCH INSTALLATION - 18RS
	FIGURE 4-8. PROXIMITY SWITCH INSTALLATION - 18RSJ
	FIGURE 4-9. PLATFORM ROTATOR ASSEMBLY - 18RS
	FIGURE 4-10. PLATFORM ROTATOR ASSEMBLY - 18RSJ
	FIGURE 4-11. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RS
	FIGURE 4-12. PLATFORM SUPPORT INSTALLATION - WITHOUT LSS - 18RSJ
	FIGURE 4-13. PLATFORM SUPPORT INSTALLATION - WITH LSS
	FIGURE 4-14. PLATFORM SUPPORT INSTALLATION (18RSJ) - WITH LSS

	SECTION 5 - PLATFORM
	FIGURE 5-1. PLATFORM ASSEMBLY
	FIGURE 5-2. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RS
	FIGURE 5-3. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION - 18RSJ (Prior to SN B300001836)
	FIGURE 5-4. PLATFORM CONSOLE ASSEMBLY - 18RS (Prior to SN B300001441)
	FIGURE 5-5. PLATFORM CONSOLE ASSEMBLY - 18RS (SN B300001441 to Present)
	FIGURE 5-6. PLATFORM CONSOLE ASSEMBLY - 18RSJ
	FIGURE 5-7. PLATFORM ASSEMBLY - 30IN X 3FT (76CM X .91M) - DROP BAR ENTRY
	FIGURE 5-8. PLATFORM ASSEMBLY - 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (1 GATE / 2 DROP BARS)
	FIGURE 5-9. PLATFORM ASSEMBLY – 3FT X 6FT (91.5CM X 1.83M) WITH TRI-ENTRY (3 DROP BARS)
	FIGURE 5-10. CONSOLE BOX ASSEMBLY (Prior to SN B300001540)
	FIGURE 5-11. CONSOLE BOX ASSEMBLY (SN B300001540 to Present)
	FIGURE 5-12. CONSOLE BOX ASSEMBLY (SN B300001540 through B300001835)
	FIGURE 5-13. CONSOLE BOX ASSEMBLY (SN B300001836 to Present)
	FIGURE 5-14. CONTROLLER ASSEMBLY (LIFT AND SWING)
	FIGURE 5-15. CONTROLLER ASSEMBLY (LIFT AND SWING)
	FIGURE 5-16. CONTROLLER ASSEMBLY (DRIVE AND STEER)
	FIGURE 5-17. CONTROLLER ASSEMBLY (DRIVE AND STEER)

	SECTION 6 - CYLINDER
	FIGURE 6-1. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RS
	FIGURE 6-2. LEVEL (PLATFORM SLAVE) CYLINDER ASSEMBLY - 18RSJ
	FIGURE 6-3. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (Prior to SN B300003130)
	FIGURE 6-4. LIFT CYLINDER ASSEMBLY - JIB - 18RSJ (SN B300003130 to Present)
	FIGURE 6-5. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RS
	FIGURE 6-6. LIFT CYLINDER ASSEMBLY - MAIN BOOM - 18RSJ
	FIGURE 6-7. MASTER CYLINDER ASSEMBLY - 18RS
	FIGURE 6-8. MASTER CYLINDER ASSEMBLY - 18RSJ
	FIGURE 6-9. STEER CYLINDER ASSEMBLY
	FIGURE 6-10. TELESCOPE CYLINDER ASSEMBLY - 18RS (Prior to SN B300001836)
	FIGURE 6-11. TELESCOPE CYLINDER ASSEMBLY - 18RS (SN B300001836 to Present)
	FIGURE 6-12. TELESCOPE CYLINDER ASSEMBLY - 18RSJ
	FIGURE 6-13. VALVE BLOCK ASSEMBLY

	SECTION 7 - HYDRAULIC
	FIGURE 7-1. HYDRAULIC INSTALLATION (FRONT AXLE) - 18RS
	FIGURE 7-2. HYDRAULIC INSTALLATION (FRONT AXLE) - 18RSJ
	FIGURE 7-3. HYDRAULIC INSTALLATION (REAR AXLE) - 18RS
	FIGURE 7-4. HYDRAULIC INSTALLATION (REAR AXLE) - 18RSJ
	FIGURE 7-5. HYDRAULIC INSTALLATION (BOOM) - 18RS
	FIGURE 7-6. HYDRAULIC INSTALLATION (BOOM) - 18RSJ
	FIGURE 7-7. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RS
	FIGURE 7-8. HYDRAULIC INSTALLATION (DRIVE PUMP) - 18RSJ
	FIGURE 7-9. HYDRAULIC FLUSHING LOOP INSTALLATION - 18RS
	FIGURE 7-10. HYDRAULIC FLUSHING LOOP INSTALLATION - 18RSJ
	FIGURE 7-11. HYDRAULIC DIAGRAM LIST

	SECTION 8 - ELECTRICAL
	FIGURE 8-1. ELECTRICAL DIAGRAM LIST
	FIGURE 8-2. AC AT PLATFORM RECEPTACLE COMPONENTS - 110V GFI (ANSI EXPORT SPECS)
	FIGURE 8-3. AC AT PLATFORM RECEPTACLE COMPONENTS - 220V (ANSI EXPORT SPECS)
	FIGURE 8-4. AC AT PLATFORM RECEPTACLE COMPONENTS - DEALER/CUSTOMER SUPPLIED
	FIGURE 8-5. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITHOUT SKYPOWER)
	FIGURE 8-6. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITHOUT SKYPOWER)
	FIGURE 8-7. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (Prior to SN B300001836)
	FIGURE 8-8. AC TO PLATFORM CABLE - MAIN BOOM (18RS WITH SKYPOWER) (SN B300001836 to Present)
	FIGURE 8-9. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (Prior to SN B300001836)
	FIGURE 8-10. AC TO PLATFORM CABLE - MAIN BOOM (18RSJ WITH SKYPOWER) (SN B300001836 to Present)
	FIGURE 8-11. AC TO PLATFORM CABLE - TOWER BOOM (WITHOUT SKYPOWER)
	FIGURE 8-12. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (Prior to SN B300001836)
	FIGURE 8-13. AC TO PLATFORM CABLE - TOWER BOOM (WITH SKYPOWER) (SN B300001836 to Present)
	FIGURE 8-14. BEACON HARNESS
	FIGURE 8-15. BOOM CABLES INSTALLATION - 18RS WITHOUT SKYPOWER
	FIGURE 8-16. BOOM CABLES INSTALLATION - 18RS WITH SKYPOWER
	FIGURE 8-17. BOOM CABLES INSTALLATION - 18RSJ WITHOUT SKYPOWER
	FIGURE 8-18. BOOM CABLES INSTALLATION - 18RSJ WITH SKYPOWER
	FIGURE 8-19. BOOM HARNESS - MAIN BOOM - 18RS
	FIGURE 8-20. BOOM HARNESS - MAIN BOOM - 18RSJ
	FIGURE 8-21. BOOM HARNESS - TOWER BOOM
	FIGURE 8-22. CHASSIS HARNESS
	FIGURE 8-23. EMR2 POWER HARNESS
	FIGURE 8-24. ENGINE HARNESS
	FIGURE 8-25. GROUND CONTROL PANEL HARNESS - 18RS
	FIGURE 8-26. GROUND CONTROL PANEL HARNESS - 18RSJ
	FIGURE 8-27. JIB HARNESS
	FIGURE 8-28. LIFT DOWN HARNESS
	FIGURE 8-29. PLATFORM BOX HARNESS - 18RS (Prior to SN B300001836)
	FIGURE 8-30. PLATFORM BOX HARNESS - 18RS (SN B300001836 to Present)
	FIGURE 8-31. PLATFORM BOX HARNESS - 18RSJ
	FIGURE 8-32. PROXIMITY SENSOR HARNESS
	FIGURE 8-33. TURNTABLE HARNESS
	FIGURE 8-34. VALVE HARNESS - 18RS
	FIGURE 8-35. VALVE HARNESS - 18RSJ

	SECTION 9 - DECALS
	FIGURE 9-1. DECAL INSTALLATION - ANSI SPEC
	FIGURE 9-2. DECAL INSTALLATION - BRAZIL SPEC
	FIGURE 9-3. DECAL INSTALLATION - CHINESE SPEC
	FIGURE 9-4. DECAL INSTALLATION - JAPANESE SPEC
	FIGURE 9-5. DECAL INSTALLATION - KOREAN SPEC
	FIGURE 9-6. DECAL INSTALLATION - LATIN AMERICAN SPEC
	FIGURE 9-7. DECAL INSTALLATION - OPTIONS

	SECTION 10 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK

	SECTION 11 - SPECIAL OPTIONS
	FIGURE 11-1. SPECIAL OPTIONS

	PART NUMBER INDEX

